-®
A Textron Company

RXV

Service Parts Manual
GASOLINE POWERED VEHICLE

647697-AJ

ISSUED AUGUST 2015 REVISED SEPTEMBER 2020






SERVICE PARTS MANUAL

GASOLINE POWERED
GOLF CARS AND PERSONAL VEHICLES

RXV GOLF CAR
RXV FREEDOM™
RXV SHUTTLE 2+2

STARTING MODEL YEAR 2016

CALIFORNIA Proposition 65 Warning

WARNING: Motor vehicles may contain fuels, oils and fluids, battery posts, terminals, and related accessories which
contain lead, lead compounds and other chemicals identified by the State of California to potentially cause cancer, birth
defects and other reproductive harm. These chemicals are found in vehicles, vehicle parts and accessories, both new
and replacements. During maintenance, these vehicles generate used oil, waste fluids, grease, fumes and particulates,
all identified by the State of California to potentially cause cancer, birth defects, and other reproductive harm.

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual,
without obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.

E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE AND WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906-3852

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material such as sand. Dispose of in accordance with local, state
and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . . ... e Vv

AC CELERAT OR . . A-1
AR FILTER . . oo B-1
B O Y e Cc-1
BRAKES . . D-1
CARBURETOR AND CHOKE. . . . .o e e e e e e E-1
CLUT CH e F-1
DIRECTION SELECTOR. . ..ot e e e e e e G-1
ELECTRICAL SYSTEM ... e e H-1
ENGINE AND MUFFLER . . ..o e e e J-1
ENGINE MOUNTING. . ... e e e e e s K-1
FRAME . . L-1
FRONT SUSPENSION AND STEERING . . ... .. e M-1
FUEL SY ST EM . .o e N-1
REAR AXLE . o P-1
REAR SUSPENSION . .. Q-1
SEATING AND BASKET .. e e e e e R-1
STARTER GENERATOR . ..o e e e e e S-1
TOW BAR . T-1
WEATHER PROTECTION .. e e e e u-1
WHEELS AND TIRES . . ..o e e V-1
DECALS AND LABELS (FOR CE VEHICLES) . . ... oo e w-1

Page iii



NOTES

Page iv Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the Illustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Page v



Title Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION

11
19
20
26
31
36
37
38
39
41
42
43
44
51
52
74
75
76

BLACK

PATRIOT BLUE PEARL
INFERNO RED METALLIC
STEEL BLUE PEARL
METALLIC CHARCOAL
IVORY

FOREST GREEN
BRIGHT WHITE

FLAME RED

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

SUNBURST ORANGE
BRITISH RACING GREEN
BARLEY GOLD

OASIS GREEN

JAVA BROWN

Page vii



0ACCELERATOR PEDAL ASSEMBLY includes items 2 - 17

Front of Vehicle

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PART NO. 2 3 4 5 DESCRIPTION Qry.
1 53202 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 17) .....ccvvunvne. 1
2 * PEDAL BRACKET ..ottt 1
3 * PEDAL ...ttt 1
4 * FLANGED BUSHING, 16MM X 12MM...........covviverrenrnreriereieisieeeesesenens 2
5 * PIVOT SHAFT, 18MM.......couimieiriiieeieieieieeessesese e 1
6 SPIROL PIN (HEAVY DUTY), 4MM X 26MM .........c.coovmrmereiirrereieneieines 1
7 * TORSION SPRING, 4.5MM DIA.........c.oouiiiriiinieienieieeieeieee s, 1
8 REBOUND BUMPER .....c.coiiiiiiiiieieinieieeeiseeieieise e 1
9 BALL BEARING .......cotiiiiiiiiiieieieeeie ettt 1
10 BELLCRANK ARM .....ooouiiiiiiiieiceie e 1
11 B04475 BALL STUD, BMM DIA ..o 1
12 668945 LINKAGE ROD SADDLE CLIP ASSEMBLY ........coovvviiirieieieieeieeeies 1
13
14 503816 BALL JOINT ROD ASSEMBLY ......ocouvmiiiaiiieioeiesseesessss s 1
15 510529 PEDAL COVER ..ot 1
16 SOCKET HEAD BOLT, M5 - .8 X 15MM LG........ovrvreierieicee e, 2
17 512888 PEDAL SWITCH ...ttt 1

Page A-2



.?sku=653202
.?sku=600683
.?sku=604097
.?sku=603808
.?sku=600702
.?sku=604475
.?sku=603816
.?sku=610529
.?sku=620030
.?sku=612889

ACCELERATOR

(]

///4_\

E To Accelerator ~ 4

Bracket

D
<2

7

»Y

Front of Vehicle

To Direction Selector .
Shifter Cable

647697 Service Parts Manual

Page A-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 ACCELERATOR CABLE (1.76M LG) (FOR FLEET, SHUTTLE 2+2) .............. 1
2 ACCELERATOR CABLE (1.76M LG) (FOR FREEDOM) .........c..cocsvovvirnnnn. 1
3
4 PAN HEAD PHILLIPS SCREW, #10 - 16 X 3/4" LG ....cccoeveverereereieienienenn. 2
5 04536 SOCKET HEAD SHOULDER BOLT, M8 - 1.25 X 20MM LG .......cccovurivrinnnne 1
6 PAN HEAD TORX SCREW, M6 - 2.65 X 25MM LG..........coovververeriereeicinnne. 3
7 514393 PEDAL INSERT ..ottt 1
8
9
10
1 GOVERNOR BRACKET (LOWER).....cccuiuriiuriiineieinineeieeeiseseseasese e 1
12 GOVERNOR LINK ROD ..ottt 1
13 GOVERNOR GUARD BRACKET ...ttt 1
14
15 GOVERNOR BRACKET (UPPER) ..ottt 1
16 B : GOVERNOR CABLE/DIRECTION SELECTOR BRACKET ........ccocevevrinennn. 1
17
18 GOVERNOR LEVER BUSHING .......cocoouiiiiiieeieieceieie e 1
19 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG.......coovoiriiiieiciceenne. 1
20 06256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG......c..oovvrrrereirienen. 2
21
22 B06264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG.......coovoririiirinieieinieinnne. 1
23 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG.....cooovuiuriiicinirneceeeenee. 1
24 FLANGED HEX HEAD BOLT, M8 - 1.25 X 16MM LG........c.coovvrrrererrcirienen. 1
25
26 FLANGED HEX NUT, MB = ..ot 1
27
28 GOVERNOR WARNING LABEL.......c.cooiiuitiiiiciriniieieeeiseeie s 1

Page A-4



.?sku=609849
.?sku=609850
.?sku=608290
.?sku=604536
.?sku=649803
.?sku=614393
.?sku=606005
.?sku=606284
.?sku=603890
.?sku=606083
.?sku=632936
.?sku=606283
.?sku=606421
.?sku=606256
.?sku=606264
.?sku=73876G01
.?sku=606262
.?sku=450452
.?sku=608527

ACCELERATOR

Notes:

Page A-5 647697 Service Parts Manual



ACCELERATOR

Notes:

647697 Service Parts Manual Page A-6




°AIR CLEANER ASSEMBLY includes items 2 - 6

VA
4 ¥ ey
Z77 awy 774\
—, LT FFAAINA
AN TIILL LTS
T e e S e o W g
S Y Y S S )
T
% \ T Z

v
e

Front of Vehicle

Carburetor

Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 58941 AIR CLEANER ASSEMBLY (INCLUDES ITEMS 2 - 6) ........ccovvvveeerrrnreieennns 1
2 DUST EJECTOR VALVE ....ccooomireiemeeeesseeseessesssssessssseesesssseseesssseees 1
3 AIR CLEANER CLIP........ccoiviiiineiieieiiesseceseeeiessssesesieesss s 2
4 AIR CLEANER COVER ...t 1
5 AIR FILTER ..ottt 1
6 BODY AND BRACKET ASSEMBLY ........cccomirreveumereeeesnreneeesnsseeesseneene 1
7
8
9 AIR FILTER HOSE, 14" LG ...ocourveumreeionreeseseessesessseesssssss s 1
10 HOSE CLAMP, 1.56" (FOR FREEDOM AND SHUTTLE 2+2).......cccoovvvveunne. 2
11 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG........ccovvveeeermrerrericernn 2
12 LOCK WASHER, BMM.........coooumriieeemmieeeeemieeeeeseesesessssssseseessssscsssssseen 2
13 HOSE CLAMP, 1.56" (FOR FLEET)......ooiiiieieeeeet e 2
14 | 676863 INTAKE EXTENSION HOSE (FOR FLEET) .....ooccriiovierinneieeeesseeeneeeeeeen 1
15 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED) (FOR FLEET) ...........ccooeeee 1
16 HOSE CLAMP, 0.81" (FOR FLEET)......covvvuuuuumminneeeesmmnesneseeessssssessessessseee 1

Page B-2



.?sku=658941
.?sku=28462G01
.?sku=72604G01
.?sku=658957
.?sku=28463G01
.?sku=659139
.?sku=601910
.?sku=11391G7
.?sku=11391G7
.?sku=606261
.?sku=606272
.?sku=11391G7
.?sku=11391G7
.?sku=31539G1
.?sku=11391G5

AIR FILTER

Notes:

Page B-3 647697 Service Parts Manual



AIR FILTER

Notes:

647697 Service Parts Manual Page B-4




Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
1 |645759G01XX| COWL WITH LIGHTS (See COLOR CODES in HOW TO USE Section)........ 1
2 |645759G00XX | COWL WITHOUT LIGHTS (See COLOR CODES in HOW TO USE Section) 1
3
4 FRONT SPLASH GUARD.........ccoiiiiiitieieieiseeineieesessessssesssess s ssessssessssesnsens 1
5 INSTRUMENT PANEL (INCLUDES ITEM B) .....ccoovemivneeieieireieie e, 1
6 502184 SPRING CLIP .....ouiiieiiieie ettt 4
7 : 3 ACCESS COVER ASSEMBLY (IP) (INCLUDES ITEM 8).....ccccovvurieiiiirann. 1
8 U=CLIP .t 3
9
10 PAN HEAD TORX SCREW, M6 - 2.65 X 25MM LG..........ccovvrrverninieiienene. 4
1 TRUSS HEAD TORX BOLT, 3/8" - 16 X 3/4" LG ...covueureeeincieerineeeseeieeneeeenees 2
12 RATCHET RIVET, .25" X 887" ...ttt 3
13
14
15 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH ONLY)............. 1
16 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH AND SOC)....... 1
17 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH, SOC AND

LIGHT SWITCH) ..ottt 1
18 p02572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG ....coovviviriiiieeieeeennn. 4
19 FLAT WASHER, MT0 ..ot 4
20 BALL HOLDER INSERT (PASSENGER SIDE) ........ouovvieieeieieieeeee e, 1
21 BALL HOLDER INSERT (DRIVER SIDE)........cosiriiiiiieieieisinieeeiesinenes 1
22 506403 E-Z-GO NAME PLATE ..ot 1
23 YELLOW REFLECTOR .....cooiiiiiiaiiiiie et 1
24
25
26
27 GLOVE BOX (PASSENGER SIDE) ..ottt 1
28 GLOVE BOX (DRIVER SIDE)......c.cuiiiuiueiriiieieinineieieeseeseeeesessseas s sseneennes 1
29
30

Page C-2



.?sku=601634
.?sku=602387
.?sku=602184
.?sku=602388
.?sku=602100
.?sku=649803
.?sku=70200G01
.?sku=16816G2
.?sku=600242
.?sku=608808
.?sku=608864
.?sku=602572
.?sku=604066
.?sku=600241
.?sku=600243
.?sku=606405
.?sku=608991
.?sku=607131
.?sku=607533

Front of Vehicle

Front of Vehicle

A WARNING

Failure to follow these instructions can result in SERIOUS INJURY or DEATH

Exceptwhers PERMITTED BY LAW:
Reduce the RISK OF ACCIDENTS:
AVOID FALLS from the vehicie:
STARTING the vehicle:

DO NOT OVERLOAD this vehicle:
Drive with CAUTION: Drive slowly straight up and down slopes and in tums. Use care in reverse, congested areas, and wet or loose terrain.

STOPPING the vehide:
PARKING the vehice:

To be operated by persons with valid drivers license, in accordance with state requirements. Operate from Driver's side only.
For non-road use, and In designated areas only. Do not operate under the Influence of drugs or alcohol.

All occupants must be fully seated, keep entire body inside vehicle and hold on while vehicle is in motion.

Apply service brake , move direction selector to desired position and accelerate smoothly. On Gas Vehicle, direction selector is
the F-N-R. On Electric vehicle, direction selectoris the key switch.

Maximum vehicle payload is 800 Ibs. (363 kg) including a maximum of 2 persons, options, and accessories.

To stop, release accelerator pedal and apply service brake.
Before leaving vehicle , tum key ‘OFF’. On Gas vehicle, move the direction selector to “FORWARD” and engage park brake,

Page C-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
1 p56325 FRONT FASCIA ..ottt 1
2 FLAT WASHER, MT0 ....ouiiiiiiiieieiceeie et 4
3 LOCK NUT, M0 = 1.5 1. 2
4 BUMPER ATTACHMENT BRACKET ....ccvvuierieneereseeseseesessesesseseseeseseeseeaenes 1
5 03799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG.......coovviiniirireicinniinnne. 4
6 p46348 THREAD FORMING SCREW, 1/4" =20 X 1" LG ..cevurieiiieieieeeieeeieeiseeeeene 1
7 46345 FLAT WASHER, 1/4" ..ot 1
8
9
10 B03725 ASHTRAY ...ttt 1
11 64411 CUP HOLDER ASSEMBLY (INCLUDES ITEMS 12 - 14) ...oooveieieieieienne. 1
12 640706 CENTER CONSOLE ..ottt 1
13 08522 WARNING LABEL ..ottt 1
14 J-TYPE SPEED NUT, #8 .....ouviiieiieiceee e 4
15
16
17 CENTER COMPARTMENT ....cooiiiiiiiiieieineieesessessiesse st 1
18 638348G02 | CENTER COMPARTMENT (OPENING FOR 12V)......cooovirieieisioiesciesininns 1
19 CENTER COMPARTMENT (OPENING FOR USB)......cccoooiiiiiririiciriniseceene 1
20 638348G04 | CENTER COMPARTMENT (OPENING FOR 12V AND USB)........c.cecevvnnnnn. 1
21 PAN HEAD PHILLIPS SCREW, #10 - 16 X 3/4" LG ....coveveeierierireereeneeninne. 4
22 SELF THREADING NUT, .226"......cocviiueieiieeieieieieieie e 3
23
24 B 3 WARNING LABEL (FREEDOM VEHICLES).........coovuiirieieieieieee s 1
25 612194 WARNING LABEL ...ttt 1
26 ANTI-ROLLBACK LABEL ......ocuviiieeieieieeete e 1

Page C-4



.?sku=656325
.?sku=604066
.?sku=600525
.?sku=641628
.?sku=603799
.?sku=646348
.?sku=646345
.?sku=603725
.?sku=644117
.?sku=608522
.?sku=71364G02
.?sku=638348G01
.?sku=638348G03
.?sku=608290
.?sku=71597G01
.?sku=608528
.?sku=647213

Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 500225 FLOORBOARD .......coimiiititeiseieiessesssese sttt 1
2
3 RATCHET RIVET, 125" X 887" ..ottt 5
4 RATCHET RIVET, .25" X .880" ......ouiuvuriieieiceeineieeneseessesesnssssssssssseesssssssseaenns 2
5 FLAT WASHER, MT0 ...ttt 2
6 60125 UPPER ROCKER PANEL (DRIVER SIDE)..........cocovuririeinieeinsieieie e, 1
7 LOWER ROCKER PANEL (DRIVER SIDE).........c.ccoviuiireieirieieseeieieeiseeeeeon. 1
8 3 3 UPPER ROCKER PANEL (PASSENGER SIDE).........cccocoeuiiiieieirieiesenean. 1
9 LOWER ROCKER PANEL (PASSENGER SIDE) .......covceieeieeeeeeeeeeeeeees 1
10 BUTTON HEAD TORX SCREW, M8 - 3.5 X 30MM LG ........c.cooovverrreiennae. 5
11
12 FLOORMAT (HORN ATTACHMENT)......oooouieiiaiiieieieeeceeseessissesee e 1
13 502020 SOCKET HEAD TORX BOLT, M10 - 1.5 X 50MM LG ...ccovvvnriiiiiieireesiiennes 2
14
15 PEDAL COVER PLATE ..ottt 1
16 RATCHET RIVET, .25" X 887" ...ttt 4
17 501118 FLOORMAT ...ttt ettt 1

Page C-6



.?sku=600225
.?sku=16816G2
.?sku=16816G2
.?sku=16816G1
.?sku=604066
.?sku=601257
.?sku=600253
.?sku=601258
.?sku=600257
.?sku=649804
.?sku=603707
.?sku=602020
.?sku=605277
.?sku=16816G2
.?sku=16816G2
.?sku=601118

Page C-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.

1 | 650353G01XX| REAR BODY ASSEMBLY WITH LIGHTS

(See COLOR CODES in HOW TO USE Section) (INCLUDES ITEMS 2, 3) ... 1
2 | 650311G01XX BODY oottt 1
3 550254 BAGWELL LINER ..ottt 1
4 | 650353G00XX| REAR BODY ASSEMBLY WITHOUT LIGHTS

(See COLOR CODES in HOW TO USE Section) (INCLUDES ITEMS 3, 5) ... 1
5 | 650311GO0XX BODY oottt 1
6
7 RXV DECAL ......cotiiticieiseeee et es et es e es s 1
8 E-Z-GO FREEDOM DECAL.........oooiiiieieeieieieseie s 1
9 E-Z-GO SHUTTLE 242 DECAL ....ooviiiiiiieieieieeeieie e 1
10
1 ACCESS COVER......cimiiiiiiiteieieie ettt 1
12 BARREL CLIP, MB = T ..ottt 4
13 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG .....ccooourvrirrieieieieicenene. 4
14 REAR SPLASH GUARD (DRIVER SIDE).........ccooovuiieiriireieieieeieieseeseie e 1
15 01622 REAR SPLASH GUARD (PASSENGER SIDE)........cc.cooeuiuiiniieieieieiseeienn. 1
16 501921 FRONT SEAT SUPPORT ASSEMBLY ........coeieiriieiieieieiseisse e, 1
17 02558 SEAT HINGE PLATE ......oouiiiiiiiniieiee e 1
18 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG ....o.ovvuririrrieieicenae. 2
19 RATCHET RIVET, 125" X 887" ..ottt 4
20 REAR BUMPER.......coouiiiiiiiiiieieieeeete et 1
21 BUTTON HEAD TORX SCREW, M8 - 3.50 X 30MM LG ........cooovereiriininnne. 2
22 03799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG........cooviiriiriricieiinnne. 4
23 FLAT WASHER, MT0 ...ooiitiiiiieccies st 2
24 502572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG .....coovvveirireceeeieienen. 1
25 SCUFF GUARD (DRIVER SIDE)........ccosuriimiieiniiieieisisieieiseeseie s 1
26 SCUFF GUARD (PASSENGER SIDE) .......cocoiueiiiiieieiicieeieeeie e 1
27 RATCHET RIVET, 187" X .550" .....cutiiiueieieiiieieesieseee et 3
28 HOLE PLUG. ...ttt 1
29 SIDE REFLECTOR (RED) (DRIVER SIDE).......ccoiioeieieeieeeeeeeeeee e, 1
30 SIDE REFLECTOR (RED) (PASSENGER SIDE) .......ccoiieiieieeeeeeeeeeeenenn 1



.?sku=650254
.?sku=607859
.?sku=610521
.?sku=607863
.?sku=650443
.?sku=602409
.?sku=601326
.?sku=601621
.?sku=601622
.?sku=601921
.?sku=602558
.?sku=602572
.?sku=602572
.?sku=16816G2
.?sku=610855
.?sku=649804
.?sku=603799
.?sku=604066
.?sku=602572
.?sku=602572
.?sku=639807G01
.?sku=639807G02
.?sku=16816G5
.?sku=71316G01
.?sku=608993
.?sku=608996

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.
31 525244 REAR REFLEX REFLECTOR (RED) (DRIVER SIDE) .......ccocovciiiiiiiiiieene 1
32 525244 REAR REFLEX REFLECTOR (RED) (PASSENGER SIDE)........ccccccoiiiiennae 1
33
34 BUTTON HEAD TORX SCREW, M8 - 3.5 X30MM LG .......ccccooiiiiieiiee 4
35 FLAT WASHER, M0 ..o 4

Page C-9



.?sku=625246
.?sku=625244
.?sku=649804
.?sku=604066

BODY

Notes:

647697 Service Parts Manual Page C-10




SAND BOTTLE KIT
includes items 23 - 27

e

AFTER FEBRUARY 19, 2017

) \y\w

FOR VEHICLES MANUFACTURED

- u

BEVERAGE COOLER KIT (PASSENGER SIDE)

BEVERAGE COOLER KIT (DRIVER SIDE)
includes items 15 - 18, 20

includes items 15 - 19

J\)’

§ﬂ/wz

EFORE FEBRUARY 19, 2017

\

FOR VEHICLES MANUFACTURED | I

BEVERAGE COOLER KIT (PASSENGER SIDE)

BEVERAGE COOLER KIT (DRIVER SIDE)
includes items 5 - 10, 12

includes items 5 - 11

Page C-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 SIDE BASKET (DRIVER SIDE) .....ooiuiiiiieicieineieieieie s 1
2 SIDE BASKET (PASSENGER SIDE)........ceosiiiuiieiriceeieieeeiees e 1
3 BEVERAGE COOLER KIT (DRIVER SIDE) (INCLUDES ITEMS 5 - 11)

(FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017)........... 1
4 : s BEVERAGE COOLER KIT (PASSENGER SIDE)

(INCLUDES ITEMS 5 - 10, 12)

(FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017)........... 1
5 B01366 BEVERAGE COOLER ......coiiiiiiiiieieieiseiseissie st 1
6 514974 TORQUE NUT, M10 = 1.5 ..t 1
7 00530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG.......cocevvvirrcrnenne. 1
8 FLAT WASHER, MT0......cuiiiiiiiiieicieieeeeeieeeee e 4
9 B06274 FLANGED HEX NUT, M10 = 1.25 ..o 3
10 B 5 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG .....cc..oooovvnerennnne. 3
11 MOUNTING BRACKET (DRIVER SIDE).........coouiiuriieierieireieieieeiseeeieenn. 1
12 MOUNTING BRACKET (PASSENGER SIDE) .........covviiveieieieiseieeenenes 1
13 B59159 BEVERAGE COOLER KIT (DRIVER SIDE) (INCLUDES ITEMS 15 - 19)

(FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) ............. 1
14 BEVERAGE COOLER KIT (PASSENGER SIDE)

(INCLUDES ITEMS 15 - 18, 20)

(FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) ............. 1
15 BEVERAGE COOLER ...ttt 1
16 * TRUSS HEAD PHILLIPS SCREW, 1/4" - 20 X 1.25" LG ....cccvvverrerenne. 4
17 * FLAT WASHER, 1/4" ...t 4
18 * LOCK NUT, 1/4" = 20 ..ot 4
19 MOUNTING BRACKET (DRIVER SIDE).........coouiiuireierieineieieeieeiseieeeen. 1
20 B58505 MOUNTING BRACKET (PASSENGER SIDE) .........oovvivieieieieeieeeaes 1
21
22 14179 SAND BOTTLE KIT (INCLUDES ITEMS 23 - 27) ..o, 1
23 600612 SAND BOTTLE ...ttt 1
24 SAND BOTTLE HOLDER.......cooiuiiiiriiiiirieiccieieiseie et 1
25 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50MM LG .......c.ovririririrnnne. 1
26 RATCHET RIVET, .25" X 887" ....ouiiiiieieieiieeieieieeeie e 1
27 600525 LOCK NUT, M10 = 1.5, .ottt 1

Page C-12



.?sku=603846
.?sku=603702
.?sku=643098
.?sku=643096
.?sku=601366
.?sku=614974
.?sku=600530
.?sku=608520
.?sku=606274
.?sku=606256
.?sku=643097
.?sku=643095
.?sku=659159
.?sku=659157
.?sku=658503
.?sku=658504
.?sku=658505
.?sku=614179
.?sku=28660G01
.?sku=603800
.?sku=16816G2
.?sku=600525

n BEVERAGE COOLER KIT includes items 2 - 7

e HARDWARE KIT includes items 4 - 6

FOR VEHICLES MANUFACTURED FROM OCTOBER 22, 2018

Page C-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 89255 BEVERAGE COOLER KIT (INCLUDES ITEMS 2 - 7)....cocuiieieiicireiseesenene.
(FOR VEHICLES MANUFACTURED FROM OCTOBER 22, 2018)................ 1
2 BEVERAGE COOLER......c.cooiiiiiiiicieieieeeie e 1
3 HARDWARE KIT (INCLUDES ITEMS 4 - 8) ....cc.oovvieieieiciee e
4 * TRUSS HEAD BOLT, MB X 1 ...covoieieieicice e 3
5 * FLAT WASHER, MB X 18 ....oovuiuieiiiieieeieeie s 6
6 * LOCK NUT, MB X 1o 3
7 BRACKET ...ttt ettt 1

Page C-14



.?sku=689255
.?sku=658503
.?sku=689269
.?sku=689244

° SAND BUCKET KIT includes items 3, 5 - 7
e SAND BUCKET KIT includes items 4 - 7

0 HARDWARE KIT includes items 8 - 10

includes items 17 - 27

CLUB AND BALL WASHER KIT (PASSENGER SIDE)
includes items 17 - 26, 28

Page C-15



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.

1 SAND BUCKET KIT (DRIVER SIDE) (INCLUDES ITEMS 3, 5 - 7)

(FLEET AND FREEDOM)

(FOR VEHICLES MANUFACTURED BEFORE OCTOBER 22, 2018) ........... 1
2 SAND BUCKET KIT (PASSENGER SIDE) (INCLUDES ITEMS 4 - 7)

(FLEET AND FREEDOM)

(FOR VEHICLES MANUFACTURED BEFORE OCTOBER 22, 2018)............ 1
3 558504 BRACKET ..ottt 1
4 B58505 BRACKET ....ooviiiiieieieeee st 1
5 562248 SAND BUCKET ..ottt sttt 1
6 SCOOP.......eeeeeeeee ettt 1
7 559150 HARDWARE KIT (INCLUDES ITEMS 8 - 10) ....ovivieieieicee e 1
8 * TRUSS HEAD TORX BOLTS, M6 - 1 X 30MM LG ......c.cooveverrenn. 4
9 * FLAT WASHERS, MB - 30 ....ouvuieirieiecieieieieie s 4
10 * HEX LOCK NUTS, MB = 1 ... 4
11
12
13
14
15 CLUB AND BALL WASHER KIT (DRIVER SIDE) (INCLUDES ITEMS 17 -27) [ 1
16 CLUB AND BALL WASHER KIT (PASSENGER SIDE)

(INCLUDES ITEMS 17 =26, 28) ..o 1
17 503836 CLUB AND BALL WASHER ......coouiiiiiinieieie s 1
18 CLUB AND BALL WASHER PLATE ......ooviiieiiieieieice et 1
19 b06274 FLANGED HEX NUT, M10 = 1.25 ..ot 3
20 B 5 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG .......cooevvevrrrannn. 3
21 00530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG .....c.covvvirieirinnnn. 5
22 608732 PAN HEAD PHILLIPS SCREW, M8.........ooiiiiririniieeeieeieieeie e, 5
23 608520 FLAT WASHER, M10.......ouiiiiiiieieieicie et 4
24 00525 LOCK NUT, M10 = 1.5, ..ot 4
25 FLAT WASHER, MB X 1.5 ..ottt 5
26 6514974 TORQUE NUT, M10 = 1.5 ...ttt 1
27 MOUNTING BRACKET (DRIVER SIDE).........ccoeuriurirnierieireisieeieeiseseeeenn. 1
28 MOUNTING BRACKET (PASSENGER SIDE).........ccoooveiriririieinians 1

Page C-16



.?sku=664388
.?sku=664400
.?sku=658504
.?sku=658505
.?sku=662248
.?sku=74848G01
.?sku=659156
.?sku=643092
.?sku=643094
.?sku=603836
.?sku=604384
.?sku=606274
.?sku=606256
.?sku=600530
.?sku=608520
.?sku=600525
.?sku=608747
.?sku=614974
.?sku=643091
.?sku=643093

=z
<
n

Page C-17



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 589254 SAND BUCKET KIT(INCLUDES ITEMS 2 - 5)
(FOR VEHICLES MANUFACTURED AFTER OCTOBER 22, 2018)................ 1
2 BRACKET ...ttt 1
3 562243 SAND BUCKET ... 1
4 SCOOP ... 1
5 HARDWARE KIT (INCLUDES ITEMS 6 - 8) .....oouieieeiieeeeeeee e
6 * TRUSS HEAD BOLT, MB X 1 ..o 3
7 * FLAT WASHER, MB X 18 ..o 6
8 * LOCK NUT, M6 x 1

Page C-18



.?sku=689254
.?sku=689244
.?sku=662248
.?sku=74848G01
.?sku=689269

0 FOUR BAG ATTACHMENT KIT includes items 2 - 41

6 TOP RACK ASSEMBLY includes items 3 - 18

@ BOTTOM RACK ASSEMBLY includes items 20 - 39

Vehicle restricted to
no more than two
occupants and

four golf bags.

Page C-19



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 41) ....ooviinee. 1
2 TOP RACK ASSEMBLY (INCLUDES ITEMS 3 - 18).....cccviirieiiennn. 1
3 546550 TOP MOUNT RACK ..ottt 1
4 608939 UNDER MOUNT BRACKET ......ouiiiieiiiiieeieeieieciese e 1
5 KNOB, 5/16" = 18 ..ot 1
6 00724G5 ELEVATOR BOLT, 5/16" = 18 X 2" LG .....oovuieieceeieeeieie e, 1
7 STRAP (FOUR BAG RACK) ...ttt 2
8 STRAP RETAINER ASSEMBLY .....oouiiiiiieininieieineeieieieeseie e 2
9 RIVET, 255" X 246" ......cooviiiieeeiiieieieieeeieieieeseae s 4
10 RIVET (ALUMINUM), .191"X 183" ......ovmieiececeeieieie e, 4
11 ANCHOR PLATE ..ottt 2
12 14643G3 VINYL EXTRUSION ....coooviieiririceiee e 2
13 TEE NUT et 4
14 TUBE CAP, 3/4" SQ ....cuiiietieieitieieisieees st 2
15 NYLON CLAMP, 8" LG (NOT ILLUSTRATED)........cceuoeurrrirriririiennss 2
16 STRIP (NOISE SUPPRESSOR) (NOT ILLUSTRATED)............oo....... 2
17 D 3 LOCK WASHER (EXTERNAL TOOTH TYPE), 5/16" .........ccccovunenneee. 1
18 SPACER, .80" X .76 O.D. ..c.ouruiiieeieieieeeteieeeie e 1
19 47152 BOTTOM RACK ASSEMBLY (INCLUDES ITEMS 20 - 39)..........ccccevun.n.. 1
20 * LOWER MOUNT ....ovoiiiieieicicee st 1
21 * FOUR BAG BOTTOM ASSEMBLY .....oooiuiiiieiirnieneeeieieieieeeeene. 1
22 * LATCH ASSEMBLY ... 1
23 * KNOB, 5/16" = 18 ... e 1
24 * VINYL SHRINK TUBING (NOT ILLUSTRATED).........covvevrererreennen. 1
25 * CLEVIS PIN, 3/8" X 1.25" ...t 2
26 * CLEVIS PIN, 5/18" X .825" ......ooovevieioeireieieiessesieeissis s isssssessensnes 2
27 * CLEVIS PIN, 5/18" X 1.25" .....ooiiieiieeieeieiseieee e 1
28 * FLAT WASHER, 3/8"........ooovivieeieeieiesieeiessessses s 2
29 * FLAT WASHER, 5/18" ......ouiuuiieieieiceseiee et 3
30 * CAP NUT (BLACK), 3/8" ...t 2
31 * CAP NUT (PLASTIC), 5/16" ....cuieieiieieeieieiseieie e 3

Page C-20



.?sku=646547
.?sku=646557
.?sku=646556
.?sku=75337G01
.?sku=17641G1
.?sku=16920G1
.?sku=17226G1
.?sku=15058G1
.?sku=16610G1
.?sku=16935G1
.?sku=19859G1
.?sku=17618G1
.?sku=14382G7
.?sku=00567G8
.?sku=14134G2
.?sku=647152

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32 * BRACE ..ot 2
33 * NYLON CLAMP, 8" LG (NOT ILLUSTRATED) .......cocevevrrrireirieiennss 1
34 * RUBBER BUMPER ........oouieieieieiseese et 2
35 * FLAT WASHER, #10 ...t 2
36 * RIVET, 3/16 X 13/16" .....cvuieieieieceeieis e 2
37 * RETAINER ROD......oooiiiiiiieieeieiesieseis s 1
38 * WARNING LABEL .......coovieiieiiiieeieieiesiesse e 1
39 * LOCK WASHER, 5/16" .......oovuiuieiieeeisisis e 1
40 CAP NUT (PLASTIC), 5/16" ....covovieeeeieieeieieieeeieis e 1
41 CLEVIS PIN, 5/16" X 1.25" ...ttt 1

Page C-21


.?sku=28129G01
.?sku=17651G2

BODY

Notes:

647697 Service Parts Manual Page C-22




BODY

oz

647697 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 : g MESSAGE HOLDER (SINGLE)........cooiuiiiiiniieiieieieeeieee e, 1
2 MESSAGE HOLDER (DOUBLE) ........cuoviiiiiieicceeieieeeeie e 1
3
4 RAKE ASSEMBLY (INCLUDES ITEMS 5= 8).....ouvvieeieieicieseecseie o, 1
5 RAKE HANDLE ..ottt 1
6 RAKE ...ttt 1
7 SPACER ...ttt 1
8 D 3 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG ......c.co........ 1
9 SQUARE HEAD BOLT, 1/4" = 20 X 3/4" LG ....cvvvieeieeriieeeenicieesineeeeeseseeens 2
10 LOCK NUT, 1/4" = 20......ciieieeieeceeieieieeie et 2
11 P5885G01 RAKE HOLDER ..ottt 1

Page C-24



.?sku=609308
.?sku=609092
.?sku=14735G1
.?sku=14736G2
.?sku=14737G1
.?sku=14934G1
.?sku=00130G8
.?sku=00989G06
.?sku=11027G2
.?sku=25885G01

BODY

Notes:

Page C-25 647697 Service Parts Manual



BODY

Notes:

647697 Service Parts Manual Page C-26







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 53204 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 40)..........ccccoourrvveeeernee. 1
2 * BRAKE ARM MOUNT .......oocouminriiieammirneieeeasssnesessessssseesesses oo 1
3 * SOCKET HEAD BOLT, M5 - .8 X 15MM LG.......ccvvvveeerrrneeeerernneeeeennns 1
4 * SOCKET HEAD BOLT, M4 - .7 X 10MM LG......cccrvrveerrrinreeeernenneeeeennns 1
5 * SPACER (TORSION SPRING). ......ccrrveeieiairrreeiieisseseseeecssssseeseeeeennns 1
6 * TORSION SPRING, 4.5MM DIA.........ccoovoeimrreeeeisensenieeessenseneeeesseee 1
7 * FLANGED BUSHING, 18MM X 12MM..........cooouerrrrrieermrnnneneeenrenneieennnns 4
8 * BUSH SLEEVE (SPLIT), 8MM X 12MM.........ccoorrvrreeemmenreneeeensnenneeeennnns 1
9 CABLE PULL CLIP ......cooureiiiiineeeeeeseeiiseesesessseseesss s 1
10 EQUALIZER ... 1
11 E-RING, BMM ......coooumiirieiiemmmeirseeessssesesssessesssessssesssss s 4
12 CLEVIS PIN, 8MM X 27MM ......coouvivieeiereeeeeeeeeeeeeeeee e eneseenanas 1
13 | [p01894 CLEVIS PIN, 8MM X 21.5MM .......ooooormmieieasinneeeeesseessseeessseeseeeeennas 2
14 * FLANGED BUSHING, 18MM X 12MM.........cccooermrrrieermrinrnreeernninneeeeennns 1
15 * BALL STUD, BMM DIA .......ocouirreieermeenereeeesssseseseesssesessesiseseeesseseeenns 1
16 * MULTILATCH CAM.....covveeoemaarreeeesseeneeeiessssessesesssssessssssssessssseessnnns 1
17 REBOUND BUMPER .....cocvviiumieriemmieesesneeseessessseessseessesesseesssesseee 2
18 | [p09226 BRACKET ... 1
19 * BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG........ccoccrvveeerrrrnreeeennns 2
20 * SPIROL PIN, MM X 30MM .......coocourrmrienmmmesnenessssnesessessssesesseeessanns 3
21 SPIROL PIN (HEAVY DUTY), 4MM X 26MM .........ccocrrrrveieercrnrreeeeren 4
22 * LOCK WASHER, BMM .......coooorrrieeerrmensseaeesiescesesieessseesesesesess oo 4
23 * PEDAL (BLACK).......oourvveieeraaeiseeaessseeeesseessssssesssssssssssesesesesssesssesesenns 1
24 * FLANGED BUSH (PLASTIC), BMM .......covoeermirrreiemmmenennesssssenseeeennnns 3
25 * COMPRESSION SPRING........cooocmmrimiieissiesseeeissssesssseeessssenseeeeenons 1
26 * LATCH RELEASE PIN......cooriiieierieineeeieasseessssesssssesessesssesesseeeeennns 1
27 * COMPRESSION SPRING, ENGAGE ..........cooorrvvveeeririreseeessissesseeeennnns 1
28 * ROLL PIN, MM X 1BMM ........crvvveieinrneieeeresnnneeeessesesseeeesseeneeeeennas 1
29 * FLAT WASHER, MA..........oociiriiriieenneneeeseaesessneseseesssseesssees e 1
30 * PARK BRAKE PUSHROD ........cooouuuiiriieieeserssssesesssesssseessesessseeeonnns 1
31 * CLEVIS PIN, BMM X 45MM ......ocoormmmrrreaimmmennsseaessneesseessssessssseeese 1

Page D-2


.?sku=653204
.?sku=604459
.?sku=604458
.?sku=601835
.?sku=601895
.?sku=601894
.?sku=604097
.?sku=609226
.?sku=600683

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | 626156 PARK BRAKE PAD .......covrvvrveeeeesimmmnnneiessseseesssssssssseesssssssssessssessssseeee 1
33 * SOLID PIN, AMM X 57MM ......ccvvvoeerireeieenrseesseeeessesesessessssssesseeeesonns 1
34 | PB10471 BRAKE PEDAL COVER .....occvveiommcneneeessneessssesssssessssesssssesseseesonns 1
35 PARK BRAKE PEDAL COVER ..........cviirumieiineeieanssenissesseeseessssneeee 1
36 * LATCH RATCHET ....ccooiiveeeeeeessosieseeeeessssesssssesses s 2
37 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG.......ccccooovvvveeerrrcnreeeennns 2
38 * PIVOT SHAFT ...ocootireieiemmiesessessssesseseessssseeee e 1
39 | 626146 BRAKE CABLE ARM .........oooooouiiniienneseeiesssnsassssenssssssessessssssseecessseneeee 1
40 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG.......ccoovrrrveveeeeerrreeneee 1

Page D-3


.?sku=610471
.?sku=610635
.?sku=613231
.?sku=606265

BRAKES

Notes:

647697 Service Parts Manual Page D-4




Front of Vehicle

Page D-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO.

1 2 3 45 DESCRIPTION QTY.
1 B11373 BRAKE CABLE (DRIVER SIDE).......ciiuiieeieie et 1
2 612519 BRAKE CABLE (PASSENGER SIDE) ..........coossiirrreeieamcenseeieesssseeeseeeeeseee 1
3 SOCKET HEAD BOLT, M8 - 1.25 X 90MM LG ........ccrmmrrrrereeererreneeeerssennene 4
4 CLEVIS PIN, 5/16" X .940" ......ocvvoeeuirieirmeieeeeiseseeeesseeeesisesseseceessseeseseene 1
5 COTTER PIN, .094" X 3/4" LG.....coouuumrrreermeireeeinieseessseseessseesssssseeseseeeseeee 1
6 BRAKE PEDAL COVER ........coiiiieviemmieeeeaneeesessssssesssessessssessssssesssessess 1
7 BUTTON HEAD TORX BOLT, M4 - .75 X 12MM LG ......cooovoerimrrrrreicrrrcnnene 2
8 7618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED).......ccvvveeermrrrereeeerneenereeennne AR
9

10

11

12 SWITCH oot 1

Page D-6



.?sku=611373
.?sku=612519
.?sku=605254
.?sku=10386G3
.?sku=10387G3
.?sku=605688
.?sku=600543
.?sku=17618G1
.?sku=607605

° BRAKE ASSEMBLY (DRIVER SIDE) includes items 3 - 9
9 BRAKE ASSEMBLY (PASSENGER SIDE) includes items 3 - 8, 10

G BRAKE DRUM ASSEMBLY includes items 17, 18

TOP PULL

< )
q o\
1 gl <D) ) <3
- a‘r&»
0

Page D-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 b12189 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 9).......cccccceee... 1
2 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 10) ...... 1
3 BRAKE SHOE, LEADING ..o 1
4 BRAKE SHOE, TRAILING .......coouiiieeieeeteeeeeeee e 1
5 DUST COVER ..ottt ettt eeeen i 1
6 612415 BRAKE SPRING, TOP ......coiiriiiieiiiiirsesieiesssssssiessesessssesesssessseeeenons 1
7 512414 BRAKE SPRING, BOTTOM .......cooiiimieiiemmncesseeesiseresseesssseesssseeesee 1
8 512416 SHOE CLAMP ....ooociviiiiimineeeiiieseseesesisssees s sesssssse s 2
9 GEAR ADJUSTER (DRIVER SIDE) .....veveeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseseeesaenes 1
10 | [p1241 GEAR ADJUSTER (PASSENGER SIDE)........ccvvvveeeerrreeeeeeinsresseeeennnns 1
11
12
13 HEX HEAD BOLT, 5/16" = 24 X 1" LG ...cccvviermrreeemrnenieseseseeesssessessesssees 4
14 LOCK NUT, 5/18" = 24 ...coooveeerreeeeneeesesseseeesssessesssssesssessesesessss e 4
15
16 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 17, 18).........ccccoerurrrreeerrnnne 1
17 BRAKE DRUM.....cooccrvieimieniiimesesessessessesessessssesesssssss s sesseesesesssneens 1
18 LUG BOLT, 1/2" = 20 X 1.718" LG..ocouuurrrrreeeerrecneeeiiessrsesseieesenesseeeeennns 4
19
20
21 | R1809G1 FLAT WASHER (INNER WHEEL RIM), 1.31" O.D. X .98" 1.D ......coocevvrvrcrre 1
22 FLAT WASHER (BRAKE DRUM), 1.75" O.D. X .886" L.D...........ccccoerrrrveerrrn 1
23
24 COTTER PIN, 5/32" X 1 3/4" LG....ooourvrerireeeeseseeieseseeeeseseesesessseeeseseeee 1
25 BRAKE CABLE BRACKET (PASSENGER SIDE)...........cooovvvveeeanirneeeieennne 1
26 BRAKE CABLE BRACKET (DRIVER SIDE)........cc...commmimrurieeensirreeieesnennenes 1

Page D-8



.?sku=612189
.?sku=612211
.?sku=612411
.?sku=612412
.?sku=612413
.?sku=612415
.?sku=612414
.?sku=612416
.?sku=612418
.?sku=612417
.?sku=17083G2
.?sku=15126G1
.?sku=21807G2
.?sku=20947G1
.?sku=19862G2
.?sku=21809G1
.?sku=606945
.?sku=10387G1
.?sku=652248
.?sku=652249

BRAKES

Notes:

Page D-9 647697 Service Parts Manual



BRAKES

Notes:

647697 Service Parts Manual Page D-10




Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 607954 CARBURETOR (INCLUDES ITEMS 2 = 22) ..o, 1
2 PILOT JET (H44).....ooroeerereeeeineceeesseeseesessseesssssesssesssss s 1
3 CARBURETOR INSULATOR ... 1
4 503580 CARBURETOR MOUNT GASKET ......coouiiieieeeeieteeceeteee e 2
5 PLUG ...t 1
6
7 503586 FLOAT VALVE .....ooooairieiiennnecsseesssesesss et 1
8 FLOAT ..o 1
9 FLOAT PIN .ot 1
10 BOWL GASKET ...ouueveeeraareeessesessssessesssssssessssssessssssses s sssssssssneees 1
11 503590 FLOAT CHAMBER ASSEMBLY.....coorrreiearmmeinesesessesssseessssesesseeesennns 1
12 CHAMBER PLUG ........coiueieeeeeeeetceeeeteeee e neaenes 1
13 CHAMBER GASKET ...ttt ettt en e 1
14 CHOKE CABLE BRACKET ....o.ccvveuumreeimmeenessneesssssssessssssssssssssssseseenns 1
15 | [03598 BREATHER TUBE .......covvuuuuumireieieesiensesiesssessesesssssesssssssssesesseesssnnns 1
16 | 03596 INTAKE TUBE CLAMP ........cireeiimmeineeeiessneessssesssssesssssessssssssseeesnens 1
17 CYLINDER HEAD TUBE CLAMP..........ccommiirriimrmneeeneneneesseseeseesseesneens 1
18 INTAKE TUBE .....ccourviemmareeeeasaeeesssseeeesessssesesssseesssssssscessessseseeesseseeees 1
19 CHOKE GASKET ....ooooouniiiiirceeieesceeeeiss s 2
20 | po3599 FLANGE NUT, MB X 1.0 ....ccouuumreeeeesaamennseesseesnssessssssesessesssssessseessnnns 2
21 THROTTLE ROD ATTACHMENT BUSHING ........cccooommrrreierrrrnnniiieen 1
22 STUD BOLT .oeeoeeeetaaeeeeesseeseessseesessssesesessses s 2
23 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT) ..........cccceeec. 1
24 | 607983 MAIN JET (#104) (FOR ELEVATIONS OF 3000 FT - 6000 FT) .......coovvvevrmnnne. 1
25 CHOKE CABLE.........ccvuuureeieieesiasessseessssss e 1
26
27 | p14861 CHOKE ADAPTER........oooouuuiieriaemmesssseasssssesssssssss s 1
28 | po1324 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG ........ccovvvveeeirrrreeeecsinnene 4
29 BARREL CLIP, MB = 1 ....couuviiieuumarieesseeeeasesesesseeesssssessessssesssssssssssssss 4

Page E-2



.?sku=607954
.?sku=608021
.?sku=603581
.?sku=603580
.?sku=603585
.?sku=603586
.?sku=603587
.?sku=603588
.?sku=603589
.?sku=603590
.?sku=603592
.?sku=603591
.?sku=603583
.?sku=603598
.?sku=603596
.?sku=603597
.?sku=603594
.?sku=603593
.?sku=603595
.?sku=608023
.?sku=603584
.?sku=607684
.?sku=614842
.?sku=614861
.?sku=601326
.?sku=602409

CARBURETOR AND CHOKE

Notes:

Page E-3 647697 Service Parts Manual



CARBURETOR AND CHOKE

Notes:

647697 Service Parts Manual Page E-4




0 PRIMARY TEAM CLUTCH, GC includes items 2 - 11

@ SECONDARY TEAM CLUTCH, GC includes items 13 - 19
9 PRIMARY TEAM CLUTCH, TRK
includes items 2-4 &6 - 11, 28

@ SECONDARY TEAM CLUTCH, TRK
includes items 13 -15 & 17 - 19, 30

Front of Vehicle

Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 72684 PRIMARY TEAM CLUTCH, GC (INCLUDES ITEMS 2 - 11) ......ccovcrrrrevie. 1
2 PRIMARY STARTER PULLY w....c.cviiimririimeesissnseesesseesesssessesssesseneens 1
3 * STATIONARY ASSEMBLY ......cooooririeeiieieressesessiesesessessssssessseeeenons 1
4 * MOVEABLE PRIMARY ASSEMBLY .........cccmmmerrrrmeeemmmenseneessssnesseeeeennns 1
5 519336 SHIFT ROLLER ASSEMBLY ..ottt 6
6 61933 SHIM, 39.5MM X 31.75MM ... 1
7 PRIMARY SPIDER ASSEMBLY .........coovieimreeiirnnneeeisneeneesseseeeeseees 1
8 * PRIMARY DUST COVER ASSEMBLY ......ccommrrrrrveeemmenreneeesanneseeeeeennns 1
9 BUTTON, TORQUE PRIMARY (NOT ILLUSTRATED) ............cccoouurvereerees 1
10 HEX WASHER HEAD BOLT, 1/4” - 20 X 3/4” LG ......ccccooovurvvvveerrarrrreneennns 7
11 544306 PLUG, TORQUE BUTTON (NOT ILLUSTRATED).........ccocrrvveeerrmcnreniennns 6
12 | [p44300 SECONDARY TEAM CLUTCH, GC (INCLUDES ITEMS 13 - 19).......cccccocco.. 1
13 * SECONDARY STATIONARY CLUTCH ......ccooirrrreveioenennveeieosssenneeeeennns 1
14 * MOVEABLE SECONDARY CLUTCH........c.cccimmimmmreienrmennnenieenernneeneennns 1
15 INNER RETAINER SPRING.........covviiriiiiireeieeensieesseeeeeeessesseeesssee 1
16 COMPRESSION SPRING........ccovviiemiriieiiieseeeieeseeeeeseesiesseseeeeeseeee 1
17 OUTER SPRING RETAINER ..ottt 1
18 RETAINER RING........ccvieimreiimiieneeseeseessssesesesssessessseseessssessesssssssseee 1
19 THRUST WASHER, 1.530" X 1.830" X 1"......ccrvvveeererrnreeenrnecneseeeeee 1
20
21 CONICAL WASHER, MA2.....ccourvviommrreessinrseesssesssssssssesssesssssssssssessesesees 2
22 LOCK WASHER (SPRING TYPE), 3/8”.........ovvvueumrreeemmnireneerseseesessseeeeennn 2
23 HEX HEAD BOLT, M12 - 1.25 X 160MM LG........ccrrvveeeerenneeeeeonneeneneeesene 1
24 HEX HEAD BOLT, M12 - 1.25 X 120MM LG.......covrrvreeerrrnneeeeeessesnenieeseee 1
25 506230 CLUTCH WASHER, 27.5@ O.D X 13.06@ I.D....c.cveveeeeeeeeeeeeeeeeeeeeeeeeen 1
26
27 | 672688 PRIMARY TEAM CLUTCH, TRK (INCLUDES ITEMS 2 -4 &6 - 11, 28)......... 1
28 | p24112 SHIFT ROLLER ASSEMBLY .......cccoirreviieimnrrsneeesssssessssessssssessseeesnens 6
29 SECONDARY TEAM CLUTCH, TRK (INCLUDES ITEMS 13 - 15 & 17- 19, 30)| 1
30 COMPRESSION SPRING........ccveuummieriemmeeeisseessessssssessesesssesesseseeees 1
31 | B1863d DRIVE BELT ... covooetieareveeeessaeesssssssssessssssss s 1

Page F-2


.?sku=672686
.?sku=619333
.?sku=619336
.?sku=619337
.?sku=644303
.?sku=644305
.?sku=619332
.?sku=644306
.?sku=644300
.?sku=619327
.?sku=644304
.?sku=619329
.?sku=619330
.?sku=619331
.?sku=606239
.?sku=00566G3
.?sku=606245
.?sku=606243
.?sku=606230
.?sku=624112
.?sku=623949
.?sku=624111
.?sku=618630

CLUTCH

Notes:

Page F-3 647697 Service Parts Manual



CLUTCH

Notes:

647697 Service Parts Manual Page F-4




DIRECTION SELECTOR ASSEMBLY
includes items 2 - 34 Governor Cable

Bracket

»y

Front of Vehicle

Page G-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 34) ................. 1
2 DIRECTION SELECTOR BRACKET ......cueiiiieiieiiieeieieieieie e 1
3 DIRECTION SELECTOR SHAFT ...ouiiiiiririiicieisieiceeeseesee e 1
4 DIRECTION SELECTOR CAM.....cocouiiimiiimriniiinesinisiseseeeeisessessseseneeens 1
5 LOCK NUT, 3/8" = 24 ....cooeiieiieicee et 1
6 BUSHING, 1/2" X .750" LG ..ot 1
7
8 NEUTRAL LOCK PIN ....coiiiiiieieiieieieieeete st 1
9 COMPRESSION SPRING........oiuiiiiieiieieieiseeieisisee s 1
10 NEUTRAL LOCK LATCH......oouiiiieiieieieiecieieieee e 1
1 LOCK NUT, 1/4" = 28 ...t 1
12 P8574G01 EXTENSION SPRING ......ocouriiiieieieiecie e 1
13 BALL STUD, #10 = 32 ...ttt 1
14 LOCK NUT, #10 = 321ttt 1
15
16
17 MICRO SWITCH ..ottt 1
18 ROUND HEAD SCREW, #4 =40 X 1" LG....cooviveieieieeeieieeeeeeeeiee e 2
19 FLAT WASHER, #4 ...ttt 2
20 LOCK WASHER, #4 ..o 2
21 HEX NUT, #4 = 40 ..o 2
22
23
24
25
26
27
28
29 03615 SHIFTER CABLE ....ooiiiiiiiiiieieiseesete sttt 1
30 P5727G01 CUP WASHER, /4" .....ovoieieioeeeeeiee e 4
31 COMPRESSION SPRING ..ottt 2

Page G-2


.?sku=608161
.?sku=603627
.?sku=608150
.?sku=603700
.?sku=14390G1
.?sku=25664G2
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=603615
.?sku=25727G01
.?sku=72735G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32 PIVOT BRACKET ...ttt 1
33 LOCK NUT, #10 = 32 ..o 1
34 BUSHING (FLIP LOK), .250" ........coeieereeieeieeinieeiese s 1
35
36 : : BUTTON HEAD TORX BOLT, M6 -1 X 20MM LG .......cooorvrrririeireieeecinene. 2
37 HEX NUT, IMB = T .ottt 2
38
39
40
41
42
43 DIRECTION SELECTOR HANDLE .......ooiuiiiiiieieiiceieisieiei e 1
44 PAN HEAD TORX SCREW, #10 - 32 X 1/2" LG....coveeveeeieeieeeeee e 1
45 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG .......coovuririiiieeieieeenne 1
46 HEX NUT, IMB = T 1ot 1
47
48 628573 BODY SUPPORT ......ooumiiiiiiieiieioeisesseesss s 1
49 SELF TAPPING SCREW, #10 - 16 X 3/4" LG .....ovooveeiirieeieieieeeee e, 2

Page G-3



.?sku=632891
.?sku=00734G5
.?sku=22754G4
.?sku=601326
.?sku=450452
.?sku=450452
.?sku=71205G01
.?sku=01037G02
.?sku=606421
.?sku=450452
.?sku=450452
.?sku=608290

DIRECTION SELECTOR

Notes:

647697 Service Parts Manual Page G-4




HEADLIGHT ASSEMBLY (DRIVER SIDE)
includes items 5, 6, 11 - 17

HEADLIGHT ASSEMBLY (PASSENGER SIDE)
includes items 8, 9, 11 - 17

HEADLIGHT INSTALLATION Front of Vehicle

o

Front of Vehicle

TAILLIGHT ASSEMBLY (DRIVER SIDE)
includes items 21, 24 - 26

TAILLIGHT ASSEMBLY (PASSENGER SIDE)
includes items 22 - 26

»y

Front of Vehicle

TAILLIGHT INSTALLATION

Page H-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 607439 HEADLIGHT ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEM 5, 8, 11 = 17) co..ooooucrreeiisseeeeeeeissseeeeeeiesssseessseesssneeeee 1
2 507439 HEADLIGHT ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEM 8, 9, 11 = 17) co.oooouurrieeiiseccseeiiesssceeeeeeeseseessneecseeenene 1
3
4
5 HEADLIGHT GASKET (DRIVER SIDE) ....eeieeeeeeeeeeeeeeeeeeeeeeeeeeeseeeesnees 1
6 607436 HEADLIGHT (DRIVER SIDE).........oociimirirrieeereinneeiiesisseseseeeeesseeseeeeennns 1
7
8 HEADLIGHT GASKET (PASSENGER SIDE)............cooouuirrreveeenrrinneeeennnns 1
9 607435 HEADLIGHT (PASSENGER SIDE) .......oooouoeerreeeieersenneseieesseenneeeeonns 1
10
11 BULB ... 1
12 FRONT TURN SIGNAL BULB.......cocoreiiiinneiienneeiieceesiesseseeeeeneees 1
13 WIRING HARNESS (TURN SIGNAL LAMP).....oveieeeeeeeeeeeeeeeeeeeereeeeen, 1
14 HEADLIGHT CLIP .....ooiitiieiimcenieeeeeeeiseeeseses s 4
15 | [08328 BUTTON HEAD TORX SCREW (PLASTITE), M3 - 1.3 X 14MM LG........ 1
16 | 608322 HEADLIGHT RETAINER .....couurieviirmmireneeesseinesesssssesssssssssesessseessnnns 1
17 ANTI ROTATION COLLAR ...ooorveermmrreesmmrnseesssneesessssesssessssssssssesssenns 1
18 TAILLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 21, 24 - 26)........ 1
19 TAILLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 22 - 26)..... 1
20
21 TAILLIGHT BEZEL (DRIVER SIDE) ..ottt 1
22 TAILLIGHT BEZEL (PASSENGER SIDE) .......coverrveeereereeinneeeeeneneeneenns 1
23
24 | p39s14 TAILLIGHT ASSEMBLY .......ovvoeeimirnreiinminceeseesssseeessssssssseesessesessese 1
25 PAN HEAD PHILLIPS SCREW, #8 - 18 X 3/4” LG .......ccooovrrvreceisrrrreeiennas 2
26 RIVET (ALUMINUM), 3/168” X 9/16” ......ccvveommrrrierensneeesersseeessesseeesenseee 2
27 TAPPING SCREW, #8 - 18 X 3/4” LG......oirvveeireecesseneececeeeeessesseeseseeee 4
28 J-TYPE NUT, #8..ccoieeiieicsesiesseseses e 4
29

Page H-2



.?sku=607439
.?sku=607438
.?sku=607452
.?sku=607437
.?sku=74004G01
.?sku=676687
.?sku=607487
.?sku=607434
.?sku=608328
.?sku=615459
.?sku=648672G01
.?sku=648672G02
.?sku=639815G01
.?sku=639815G02
.?sku=639816
.?sku=00513G4
.?sku=14601G11
.?sku=71425G01
.?sku=71364G02

\C¢

Front of Vehicle

(Y

®

FOR VEHICLES MANUFACTURED
FROM NOVEMBER 09, 2015

Main Harness

Front of Vehicle

Page H-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 611284 KEYSWITCH......oooiiiiieiececiecieee s 1
2 KEYSWITCH AND KEY SET .....cccvvvuummierimmmieeessseeessssesessssesesssssssssssesse 1
3 KEY SET (COMMON)......coocvvoermrreieeicesieeereeseescesseeessessseseeesie s 1
4 FUEL METER ...coooooteaeeeeeessiesesssssseeesssssssse s 1
5 504018 HEADLIGHT SWITCH ..o 1
6
7
8
9 643145 BATTERY TIE DOWN ......ooooimriieiemienneeeieossecesseeeiseseeessseessss s 1
10 BATTERY, 12V .....coueiiiiiomceeieieeeeieseeesessss e eessses s 1
11 BATTERY (HEAVY DUTY), 12V ... 1
12 BUTTON HEAD TORX SCREW, M8 - 3.50 X 30MM LG ...........ccoeouerrereceree 2
13 | [02572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG ......cocrrrvececssccnerice 2
14 NYLON CLAMP, 8" LG (NOT ILLUSTRATED).......c.cvvvveeerrrreeierneenereeees AR
15 BATTERY BOLT (SIDE TERMINAL).......ccovoooiirriaeimennenieeasseesseeeeseeenenee 2
16 | 645192 GROUND CABLE

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015).............. 1
17
18 | [51336 BATTERY BOLT

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............ 2
19 FLAT WASHER, 3/8"

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015).............. 2

Page H-4



.?sku=611284
.?sku=609696
.?sku=611282
.?sku=612314
.?sku=604019
.?sku=637484
.?sku=638433
.?sku=649804
.?sku=602572
.?sku=17618G1
.?sku=640488
.?sku=651336
.?sku=614221

°SOLENOID HARNESS includes items 2 - 20

Page H-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 646576 SOLENOID HARNESS (INCLUDES ITEMS 2-20) ....ovieiieieeeceeeeeee e, 1
2 547566 MAIN HARNESS .......cvvvvoieririiieeiesssenseeiesssses s 1
3 SOLENOID BRACKET ... 1
4 503390 SOLENOID COVER ....ooooummmrrveeemmiiseseaessseessesssssssesssssesssssse e 1
5 RELAY, 12V ... 1
6 VOLTAGE REGULATOR .......oocommrieieiininnieeiesessesesseesssseseesecsseeeeee 1
7 RATCHET RIVET, .25" X .880"..........ocrrrveeemirenieraneneeiseeeeseeasssneeeseseees 1
8 501326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG .......ccoovrveveerrrrnreeennnns 3
9 501476 LOCK NUT, MB = T 4
10 LOCK NUT, M4 - .7 3
11 BUTTON HEAD TORX BOLT, M4 - .75 X 12MM LG .......covvvveerrrnreeiennnns 3
12 #6 GA WIRE ASSEMBLY (B+ / SOL) ....oooooruucrereeemreeneniessseseeseseseeseee 1
13 BUTTON HEAD TORX BOLT, M6 - 1 X 40MM LG.......ccccoovvvveerirrrnrieeenens 1
14 6 AWG WIRE ASSEMBLY, BLACK (SOL - F2).......cooommrrrriernnreeeennnneneenns 1
15 | 613322 SOLENOID BASE, 14V .....ooerieieirmrirneeiiesssseeseesessssssesesseesssssessseeeennns 1
16 HEX JAM NUT, 5/16" = 24........oiirrreienieieereceeeeoseeeeeseeeseeee e 2
17 | Po565G8 LOCK WASHER, 5/18" .......coorrveeeeernereeeiecessesssseeesssesssssesessssesseeeeennns 2
18 HEX NUT, #10 = 32 ..ocoieoireiiieeeeiiseeeesesseseesseses s 2
19 LOCK WASHER, #10 .......coorumrrreeeesmeeeseessesseeessssessesessssssssesessssseeesee 2
20 | 46244 3A DIODE, #10 RING (NOT ILLUSTRATED)..........ccoeumrrrveeerrmernnrieenne 1

Page H-6



.?sku=646576
.?sku=647566
.?sku=615349
.?sku=603390
.?sku=603282
.?sku=27739G01
.?sku=16816G1
.?sku=601326
.?sku=601476
.?sku=602053
.?sku=600543
.?sku=645209
.?sku=602063
.?sku=603874
.?sku=00544G4
.?sku=00565G8
.?sku=00526G4
.?sku=00565G5
.?sku=646246

A,

Front of Vehicle

Horn Assembly Installation

Steering Column 5 —
without Steering wheel

»y

Front of Vehicle

L

Momentary Switch Installation

=
2\ = ,\,Hgse clam/p

HOUR METER

Front of Vehicle

Direction Selector

L E? Mounting Bolts

Page H-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 B04511] TURN SIGNAL SWITCH (INCLUDES ITEM 2)...ouiiviieeeeeeeeeeeeee e, 1
2 FLASHER UNIT w..ocoooiiiiiimcenieissseeisseesesissssesssssss s sessessssesseneenns 1
3 STEERING COLUMN COVER ......cccootrivviimmmieiinneniisenseieeseseeeseneseeeeseee 1
4 VINYL TAPE, 40MM (NOT ILLUSTRATED)........corrrreeerrmmmrneeeesssneneeeieenens 1
5
6 RATCHET RIVET, 187" X .550" .......ccourreeemmmrereermreeeesseessssssssessssssseseeses 2
7 B1539G 1 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED).........ccoovrrveeerrmcrnereeeeareene 1
8
9 HOUR METER ....coomiiiimeieineetieeesssseess st 1
10 HOUR METER BRACKET .......coosiirruiummeneimmieeeessssesssssesssessssesssesesssseesn 1
11
12 HORN PLATE .....oooooiiiiiiieeeeiiesssssesessesses s 1
13 7318G1 MOMENTARY SWITCH.......occmriviiriiirmeeeeiisseneseeiessseeseeessssssessees s 1
14
15 HORN ASSEMBLY ..o 1
16 | [p01326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG ......ccooverrrrreerrrncrnerieeseee 1
17 | [p01476 LOCK NUT, MB = 1 ... 1

Page H-8



.?sku=604511
.?sku=604367
.?sku=20965G3
.?sku=19344G1
.?sku=16816G5
.?sku=31539G1
.?sku=617074
.?sku=635649
.?sku=608397
.?sku=17318G1
.?sku=604196
.?sku=601326
.?sku=601476

N

Front of Vehicle

4%

Front of Vehicle

e USB PORT HOUSING ASSEMBLY includes items 9 - 10

Page H-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 645209 ACCESSORY HARNESS ........coooviriiriiriniisieeiscie s 1
2 CABLE CLIP (NOT ILLUSTRATED) ......ccoovoeeumrnerieeiscrneeeeessssresseeeceseeeenes AR
3 NYLON CLAMP, 8" LG....coorveiurmriieiemmineeseenieesiesesseeessssssseesssssssesssessec AR
4
5 12V POWER OUTLET ...ttt ettt nn s 1
6 BUTTON HEAD TORX SCREW, M4 - .75 X 12MM LG .........cccooormrrereerrrannene 2
7 LOCK NUT, M4 = .7 e 2
8 USB PORT HOUSING ASSEMBLY (INCLUDES ITEMS 9 - 10) ...........ccoeene 1
9 639383 USB PORT HOUSING........orriieeiirrnneaieisseesseeesessesssseesssseesseec 1
10 | 639382 USB PORT LID.....ocouiriiiiieiieneeeiesseees oot 1
11
12 USB ELECTRONICS .....coourieiimmiieiiiamseiies e 1
13 NYLON CLAMP, 7" LGttt AR
14 | 645210 USB HARNESS ....ccooumiriiiiiiiieseeiaeisesseesssees s 1
15 GPS DISPLAY UNIT, 7" (NOT ILLUSTRATED) ........ooovemrrveernnereernnneeenne 1
16 GPS DISPLAY UNIT, 10" (NOT ILLUSTRATED) ........ccooorvveerrmrriercnneeernee 1
17 GPS DISPLAY UNIT, 7" (NOT ILLUSTRATED) .....cccoovvvermrrrermreerrenneeneeeennns 1
18 GPS DISPLAY UNIT, 10" (NOT ILLUSTRATED) .......coocurrveemrereercneeeeree 1

Page H-10



.?sku=645208
.?sku=01072G01
.?sku=17618G1
.?sku=17618G1
.?sku=71078G01
.?sku=600543
.?sku=602053
.?sku=639384
.?sku=638233
.?sku=17618G1
.?sku=17618G1
.?sku=670675G01
.?sku=670675G02
.?sku=664519G01
.?sku=664519G02

ELECTRICAL SYSTEM

Notes:

Page H-11 647697 Service Parts Manual



ELECTRICAL SYSTEM

Notes:

647697 Service Parts Manual Page H-12




o)

o~
0
£
2
n
o}
o
>
o
£
o
I
®
i
z
O]
P
L
0
<
o

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 633749 GAS ENGINE, 13HP (INCLUDES ITEMS 2 = 5) ..o 1
2 OIL FILTER -.ceeeeeoereesseeeeesseeeeees s cesess s 1
3 SPARK PLUG ... 1
4 OIL DRAIN PLUG ... 3
5 O-RING, TBMM ...ttt 3
6 506390 DIP STICK: et 1
7
8
9 MUFFLER oot 1
10 EXHAUST PIPE ......oocoivieuueeeimmeseeessssesessssssseesssss s ssessessssssesss s 1
11 LOCK WASHER, BMM........ouorrvveeeeramirreeesssmmeeesessessssscesssssssssssesssesesessnene 4
12 HEX JAM NUT, M8 X 1.25 .......oviiireiiumminieioreeeesessseseessssieessssseessesseeo 4
13 FLANGED HEX NUT, M10 - 1.25.......coiririommneeensseseeeesesseessessessssesesn 1
14 | [p06256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG........coooooommrerrerice 3
15 FLANGED HEX HEAD BOLT, M8 - 1.25 X 30MM LG........ccoovveeeemnerrerieennn 2
16 EXHAUST GASKET.......oooiiriimmireeesieeesiasesesesseessssssesssss s 2

Page J-2



.?sku=633740
.?sku=607454
.?sku=607462
.?sku=603557
.?sku=603562
.?sku=606390
.?sku=630970
.?sku=606982
.?sku=606272
.?sku=606267
.?sku=606279
.?sku=606256
.?sku=602330
.?sku=603599

ENGINE AND MUFFLER

Notes:

Page J-3 647697 Service Parts Manual



ENGINE AND MUFFLER

Notes:

647697 Service Parts Manual Page J-4




ENGINE MOUNTING

Front of Vehicle

647697 Service Parts Manual

Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 63077§ ENGINE PAN ..o 1
2 FLANGED HEX HEAD BOLT, M10 - 1.25 X 45MM LG........oooooccvmmrerrerice 4
3
4 506256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG........coooveveerevereeereene 4
5 FLAT WASHER, M10 X 22MM X 2.5MM .........ccoveeommreriemneneesneceeeeeseseneeons 4
6 FLANGED HEX NUT, M10 - 1.25.......cciireviemmreeeimneenissseeesesssssessessssesess 4
7
8
9 FRONT MOUNT BRACKET.......coucrveiummiieniammieneesiisesesssssssssssessesssseseo 1
10 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG.......coovvvveeenrcrreeierinen 2
11 FLANGED LOCK NUT, M10 = 1.5 ....ooouriviiinneeioseeeeesseeesieesesseeeseeseen 2
12 LOCK WASHER (SPLIT), 10MM ......ccrvviirmmirniermineeeeenseeeeeesssssiseessses 2
13 RUBBER BUMPER.........ccireiiumierieamissesssesssessessessssss s 2
14 | PO97AGOT [ HEXNUT, M0 - 1.5, ..o 2

Page K-2



.?sku=630776
.?sku=606259
.?sku=606256
.?sku=603823
.?sku=606279
.?sku=625345
.?sku=603799
.?sku=600525
.?sku=608654
.?sku=605757
.?sku=00974G01

ENGINE MOUNTING

Notes:

Page K-3 647697 Service Parts Manual



ENGINE MOUNTING

Notes:

647697 Service Parts Manual Page K-4




Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 B57280G05 [ FRAME WELDMENT, P/COAT .......cirrvreeeenirereeeessssenseeeesasesenseoeessseenenee 1
2 FRAME WELDMENT, E/COAT & PICOAT .......coeumirreeemnerereessesessesssseseene 1
3 IP SUPPORT WELDMENT .....cociiviiemmminneaiemiennesessessseesssessssessesssseesseee 1
4 PAN HEAD TAPITE BOLT, M10 - 1.5 X 25MM LG.......cccooouurrrveeerrnerneriernanne 2
5 FLANGED LOCK NUT, M10 = 1.5 ...t 2
6
7 500218 SEAT SUPPORT BRACKET (DRIVER SIDE) ........cccomirrrreveiriernrreieenseennenee 1
8 SEAT SUPPORT BRACKET (PASSENGER SIDE)..........ccconmmmeirereeeernnninnenee 1
9 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG........ccovvveeeiancrreeieeae 3
10
11 SEAT SUPPORT BRACE .......coviiuuiinieiiieisiseeessssssessseessssessssesessses e 1
12 PAN HEAD TAPITE BOLT, M10 - 1.5 X 25MM LG.......cccooouurvvveeerrmnernerieeene 2

Page L-2



.?sku=657280G05
.?sku=657280G03
.?sku=614597
.?sku=602572
.?sku=602572
.?sku=600525
.?sku=600218
.?sku=613187
.?sku=603799
.?sku=601275
.?sku=602572
.?sku=602572

FRAME

Notes:

Page L-3 647697 Service Parts Manual



FRAME

Notes:

647697 Service Parts Manual Page L-4




SHOCK ABSORBER (PASSENGER SIDE)
’ includes items 5, 8, 11 - 26
SHOCK ABSORBER (DRIVER SIDE)
includes items 6, 9, 11 - 26

Front of Vehicle

e CONTROL ARM ASSEMBLY
includes items 33 - 34

| G 777752 J

| I
X D
[ N @m»

HUB ASSEMBLY
includes items 12 - 15

Page M-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 63321 SHOCK ABSORBER (PASSENGER SIDE) (INCLUDES ITEMS 5, 8, 11-26) | 1
2 SHOCK ABSORBER (DRIVER SIDE) (INCLUDES ITEMS 6, 9, 11 - 26)........ 1
3
4
5 SPINDLE (PASSENGER SIDE) ..ottt 1
6 SPINDLE (DRIVER SIDE).....covveermrreeiemeeresseeeessssneessssssseesssssseseenns 1
7
8 STRUT (PASSENGER SIDE)........cvveeeemmrireeeeessseesssseesssseesesssseseeee 1
9 555526 STRUT (DRIVER SIDE) ......occrvvvieeiineieioisenneeeesssssessseeessseeeseeeesssse 1
10
11 HUB ASSEMBLY (INCLUDES ITEMS 12 = 15) ....oooomnierrrveicersnenneeeeennas 1
12 * HUB oottt 1
13 * BEARING SPACER, 28MM O.D. X 22MM |.D. X 46.7MM LG............ 1
14 * BALL BEARING, 47MM O.D. X 20MM 1.D. X 14MM.........ccoovvvverrnc. 2
15 WHEEL BOLT, 1/2” - 20 X 1.218" LG ....coourrevecermrernenieenssseeeeneennnns 4
16
17 SPINDLE CAP.....oooitimrieimeriiseseesses et ssiss st 1
18 FLANGED BUSHING ......couvviummrnniemereeeesssesesseesesesssssce s essssessesseees 1
19 | [p32926 FLANGED SLEEVE .......coocoriiieieesieeinseesesseseessssessssssesessssssssssssseesennns 1
20 | p14034 KINGPIN TUBE w..cooouoiieveeeenmamcesesessssseesssssssseeessssessssessssssss s 1
21
22 FLANGED HEX HEAD BOLT, M12 - 1.25 X 145MM LG ..........cccooemvrveeernas 1
23 THRUST WASHER (SS), 35MM O.D. X 26MM I.D. X 25MM LG............ 1
24 LOCK NUT, M12 = 125 1
25
26 LOCK NUT, M6 = 2....eooueieeeraceeieseesessseesesssses s 1
27
28 FLANGED HEX HEAD BOLT, M10 - 1.5 X 80MM LG.......coovvveeeerrcrnerierne 1
29 | poos2g LOCK NUT, M10 = 1.5 oo 1
30
31

Page M-2


.?sku=663321
.?sku=663303
.?sku=611271
.?sku=607413
.?sku=655529
.?sku=655526
.?sku=609603
.?sku=19862G1
.?sku=12091G2
.?sku=632925
.?sku=632926
.?sku=614034
.?sku=620380
.?sku=601920
.?sku=600549
.?sku=615109
.?sku=602415
.?sku=600525

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [ososd CONTROL ARM ASSEMBLY (INCLUDES ITEMS 33 - 34)........cccoeururrrrreneeen 1
33 | 608090 CONTROL ARM ....cociiviiiimmanseeiiasssessesissses s 1
34 MOUNTING SLEEVE (RUBBER)........covvuuuumrinreeesmiesessesessnecssseesnnns 2
35
36 CONTROL ARM BUSHING .......cccveeemmrrreemeeismmeesesssnesessssessesssssseseseee 2
37 | [p02085 CONTROL ARM CARRIER TUBE.........cooocoirrerieeimneesseeesssesesssesessssesneeee 2
38
39 FLANGED HEX HEAD BOLT, M10 - 1.5 X 80MM LG ......coovvvvoeeeirrrrrcnnneneeen 2
40 | [p00523 LOCK NUT, M10 = 1.5 ...iveeeeeeeiamimeeesseeeeiesssssseseesssssssssssssseseecessssssesessonas 2
41
42 | 01754 FLANGED HEX HEAD BOLT, M10 - 1.5 X 100MM LG ........oooooumnrrrrrieere 1
43 | [p00523 LOCK NUT, M10 = 1.5 w...eeeeeeimiecenseeeeiesesseeseeessssssssssss s 1
44
45 STEERING RACK ASSEMBLY ....ccourrivieeammieneeieessssecssssesssssesesseseeseee 1
46 | [p0202d SOCKET HEAD BOLT, M10 - 1.5 X 50MM LG.......cocorrrrveiermeineneeeennsennene 3
47
48 CASTLE NUT (SS), M12 = 1.25 ......ooourreeemeneeieseeeeeeessesesssssesessssssssenees 2
49 0387G?2 COTTER PIN, .094" X 1" ....ociiveiieemmninseeesessescssesessssss s 2

Page M-3



.?sku=608089
.?sku=608086
.?sku=601340
.?sku=602085
.?sku=602415
.?sku=600525
.?sku=600525
.?sku=601754
.?sku=600525
.?sku=600525
.?sku=618329
.?sku=602020
.?sku=608005
.?sku=10387G2

FRONT SUSPENSION AND STEERING

Notes:

647697 Service Parts Manual Page M-4




N

"Qa\‘\l’

{

Y

ﬁ WARNING READ AND OBEY THE FOLLOWING WARNINGS TO
DECREASE RISK OF SEVERE INJURY OR DEATH.
the accelersior podal reloases the parking brake oven when the
)\, ™0ve when tho sooslestor 3 movement of
‘llow anyone to stand drecty I front or behind the veticle. @
operate. uH el occupants are ‘soated whh thelr backs agaist the seat and
® Do notleave chikiren unattonded or alow tiom o play on a parked vehicl.

Koy s In the OFF poatfors tho vehicle may

SAFETY INSTRUCTIONS

BEFORE OPERATING

® READ the owner's manual and o wasning labels. Contactan authorized deslr or g0 10 the manudactured’s websis for
feplacement marusl orlebels. ® This vahicks is equipped for personal use in most communes; howener, et kaw o
ocal ules mey require exdiional squipment in your communiy.

ing
FF or Neutra; In a gasolne vehicle, put the selecior In Forward.

MAINTENANGE,
® This vehido requires regul
pordodc senico ached
porsornel shoui sorvico|
o bo fowed; conauit ownor's manual for
trarsport Inskuctions.

° STEERING COLUMN ASSEMBLY includes items 5 - 9

Page M-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 602984 STEERING WHEEL .....ccooouiiiiieeccecccc s 1
2 LOCK NUT, MB = 2 ... oeeoeieimeeeessecesessesseesssss s 1
3
4 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 5 - 9) .......cccoovmnuunne 1
5 STEERING COLUMN ..ottt 1
6 508114 STEERING YOKE ....oooooorrieiiierneeseeeieseseseseeseessesessesee s 1
7 SOCKET HEAD BOLT, M10 - 1.5 X 35MM LG.......coeeuurrrreierrrernreieereee 2
8 LOCK WASHER, 10.5MM .......cccoorrvvieummmmiiirneeeeoessseesseceseeessseeeeeeseeee 2
9 HEX NUT, M10 = 1.5 oot 1
10
11 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG ......covverrrreeeorrccneriee 4
12 SCORECARD HOLDER ......cosiiiiiummieiieinieeiiieesiessseseeesssesesecesessseceseee 1
13
14 OPERATION INSTRUCTION LABEL (CE VEHICLE ONLY) .......oovvvenane 1
15 | 664789 WARNING LABEL (STEERING WHEEL) ... 1

Page M-6



.?sku=602980
.?sku=601709
.?sku=600333
.?sku=608117
.?sku=608114
.?sku=608653
.?sku=608654
.?sku=608655
.?sku=602572
.?sku=607925
.?sku=614044

FRONT SUSPENSION AND STEERING

Notes:

Page M-7 647697 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

647697 Service Parts Manual Page M-8




0 CARB FUEL TANK ASSEMBLY (WITHOUT SENDING UNIT) includes items 3 - 26

a CARB FUEL TANK ASSEMBLY (WITH SENDING UNIT) includes items 3 - 24, 27, 28

To Fuel Pump £ E
© 0 o

\C¢

Front of Vehicle

To Carbon Canister

@ FUEL PUMP ASSEMBLY includes items 41 - 45

—
_—

-
|
|
|
| |
|
|

/

\ o ©

/ EARLY PRODUCTION VEHICLES
\\

Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 15247 CARB FUEL TANK ASSEMBLY (WITHOUT SENDING UNIT)

(INCLUDES ITEMS 3= 26) ....c.ovvvvooerirrnieieinsnneseeeessseeeseeessssesssseessssseeee 1
2 515249 CARB FUEL TANK ASSEMBLY (WITH SENDING UNIT)

(INCLUDES ITEMS 3 - 24, 27, 28) .....ccovoemniineieeeesssenneoiessssenssseeessseenee 1
3 670898 FUEL TANK CAP (RATCHET)......coooouuirreeienininseeissssessssesessesssseeeons 1
4 SIPHON TUBE ..ot 1
5 GROMMET (SIPHON TUBE) ......cccvvuumreiemmieeieieceesesneeesseeeessessseeeeee 1
6 FUEL HOSE, 13" LG w..oveeuueeiemmcenieseeeeessseessssesessssesseessssesssssseeeee 2
7 FUEL FILTER w.cvoooooooeeeeeeeeeseesesesssseeessesisssses e 1
8 TUBING CLAMP........oooourneeieeemeeneseesssseeessesesssseses s 6
9
10
11
12 ROLLOVER VALVE ......ccoosiriviiimminieieneieeieisessseesesssses s 1
13 ROLLOVER VALVE GROMMET (NOT ILLUSTRATED) ............ccccouureee 1
14
15 | p11181 SHUT-OFF VALVE .......ovovouiinreeieimmseesseesisssssesssssssseesesssssesssssessseieenns 1
16 | [p15350 FUEL HOSE, 2" LG ....ccvvieeermacneeeiesienesessiessesesssssssssssesssssesssssessseeeeons 1
17 515120 FUEL HOSE, 8" LG ...ttt ettt en e 1
18
19 HOSE, 3/16" 1.D. X 41" LG ..o 1
20
21 | B15344 HOSE REDUCER, 1/4" 1.D. X 3/16" .......ccrvveieiserrrereeieissseeeseeeeseseneeneee 1
22
23
24 HOSE CLAMP, 3/16" LD.....ocvviermmrreeeencneeeeeseeeeeseseseeesesseee s 3
25
26 * FUEL TANK (WITHOUT SENDER HOLE) .......coovrrrveeeercrnereieeseneenees 1
27 * FUEL TANK (WITH SENDER HOLE)........cooooonernniiceeisnenneeieseeseneenees 1
28 FUEL SENDER .......ocurieeieemmmineeeesssesesssesssssseesssessssssessssssessesesssseesoons 1
29
30

Page N-2


.?sku=615247
.?sku=615248
.?sku=635539
.?sku=70988G01
.?sku=615121
.?sku=72084G01
.?sku=18292G1
.?sku=606067
.?sku=606068
.?sku=611181
.?sku=615350
.?sku=615120
.?sku=614417
.?sku=615346
.?sku=606963
.?sku=633024G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 | [p49804 BUTTON HEAD TORX SCREW, M8 - 3.50 X 30MM LG ..........cccccemmerrrrreneeee 1
32 | Po04064 FLAT WASHER, M10 .....voooeoinieeieeeseeeseeeeseesesesesssesseesssesssess s 2
33 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG .......covvveeerrecnnrieen 1
34 BARREL CLIP NUT, M10 = 1.5 ....cciiiiieieineeieseeceeiesseceeesseessessssesesee 1
35
36
37 TUBING CLAMP, 5" O.D. ...coucrveieimnieiiienneiisseessisseesessesesessses e 1
38 HOSE CLAMP, .25" (NOT ILLUSTRATED) .....eeveeeeeeeeeeeeeeeeeeeeeeeeeeeereees e 1
39
40 FUEL PUMP ASSEMBLY (INCLUDES ITEMS 41 - 45)............cccoommurrrriernnnn 1
41 BRACKET ..ot 1
42 FUEL PUMP ....ooiotmretoneneeteessse st 1
43 HEX WASHER HEAD TAPPING SCREW, 1/4" - 10 X 3/4" LG .......cccc..... 2
44 FUEL HOSE, 26" LG......ocorviiiiceeieiecneeiieesseieese oo 1
45 TUBING CLAMP, .5" O.D. ...cooouurumminreeeemmmerssseessssesessesssssssssessesssenee 1

Page N-3



.?sku=649804
.?sku=604066
.?sku=603799
.?sku=603818
.?sku=18292G1
.?sku=18292G1
.?sku=11391G4
.?sku=642779
.?sku=641301
.?sku=602061
.?sku=00114G6
.?sku=604597
.?sku=18292G1
.?sku=18292G1

FUEL SYSTEM

Notes:

647697 Service Parts Manual Page N-4




0 FUEL TANK ASSEMBLY (WITHOUT SENDING UNIT) includes items 3, 6 - 8
o FUEL TANK ASSEMBLY (WITH SENDING UNIT) includes items 4 - 8

@ FUEL PUMP ASSEMBLY includes items 25 - 29

To Fuel Pump

W

LATE PRODUCTION VEHICLES
\\

Page N-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 15247 FUEL TANK ASSEMBLY (WITHOUT SENDING UNIT)

(INCLUDES ITEMS 3, 6 = 8) .....covvvoeuuamrrreeiiroereeseseessssenseesissssesseeessssseneeee 1
2 b 15248 FUEL TANK ASSEMBLY (WITH SENDING UNIT)

(INCLUDES ITEMS 4 = 8) ....coocorvvieerirnreeiesssensseieisseseseeseeesssesssseeessseeee 1
3 FUEL TANK (WITHOUT SENDING UNIT) w...coooumirivieenmcnneeieeesecneeeeennns 1
4 FUEL TANK (WITH SENDING UNIT)....ccccvvveeominrneeeemmeenseeeessneeseeeeennns 1
5
6 HOSE CLAMP, 46" DIA .....ccoooumieriemereeieieseseeoeeseesssseceesesseessesessesseee 4
7 FUEL TUBE, .25 1.D. X .5 0.D. X 42" LG ....cccooovvvuuamrreinecnerissceneeeseneee 1
8 FUEL LINE ASSEMBLY (INCLUDES ITEMS 9 - 15).......ccovvveeermrineeeennnns 1
9 649570 FUEL HOSE, .312 1.D. X .562 0.D. X 9" LG .....ceocvrvrveerrcsrrrnrccieiseee 1
10 FUEL HOSE, 2" LG ...coeoouurvieeneseeesseesesessnseessssessesesseessessssssssseenns 1
11 HOSE CLAMP, 1/2" O.D. ..o 2
12 SHUT-OFF VALVE ...t 1
13 FUEL FILTER ..ottt 1
14 HOSE CLAMP, 9/18" O.D. w...coouuieeemmcereeieeneeessseesesssessessssnsseneenns 2
15 | 650797 FUEL QUICK CONNECT (STRAIGHT) ....cvvieurrreveierinerrneeieeeene 1
16
17
18 BUTTON HEAD TORX SCREW, M8 - 3.50 X 30MM LG ...........ccooucrrvvvverr 1
19 FLAT WASHER, M10 ... 2
20 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG.......coovvveeerrnernerieen 1
21 503818 BARREL CLIP NUT, M10 = 1.5ttt 1
22 HOSE CLAMP, 46" DIA........cooiirreeeierssieseeeieissesee oo 1
23 1391G4 HOSE CLAMP, 25" DIA......cciiiirreeeeemienieseeeessssseseseeessssesesseeess s 1
24 FUEL PUMP ASSEMBLY (INCLUDES ITEMS 25 - 29) ........coooccmmnerrerecerne 1
25 BRACKET ..oooevveetmaeeeesseesessssessesss st snsnenns 1
26 FUEL PUMP .......ooouriiiimeeeeiiies st 1
27 HEX WASHER HEAD TAPPING SCREW, 1/4" - 10 X 3/4" LG.................. 2
28 FUEL HOSE, 26" LG ..o 1
29 TUBING CLAMP, .5" O.D. ..ottt 1

Page N-6



.?sku=615247
.?sku=615248
.?sku=656162
.?sku=656161
.?sku=18292G1
.?sku=18292G1
.?sku=18292G1
.?sku=27184G05
.?sku=650543
.?sku=615350
.?sku=649873
.?sku=611181
.?sku=72084G01
.?sku=649874
.?sku=649804
.?sku=604066
.?sku=603799
.?sku=603818
.?sku=18292G1
.?sku=18292G1
.?sku=18292G1
.?sku=11391G4
.?sku=642779
.?sku=641301
.?sku=602061
.?sku=00114G6
.?sku=604597
.?sku=18292G1
.?sku=18292G1
.?sku=18292G1

0 FUEL TANK (WITHOUT SENDING UNIT) includes items 3 - 9

a FUEL TANK (WITH SENDING UNIT) includes items 3 - 8, 10

Front of Vehicle

LATE PRODUCTION VEHICLES

Page N-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 56162 FUEL TANK (WITHOUT SENDING UNIT) (INCLUDES ITEMS 3-9)............. 1
2 FUEL TANK (WITH SENDING UNIT) (INCLUDES ITEMS 3 - 8, 10)............... 1
3 646284 FUEL TANK ... 1
4 MASON JAR CAP .......ccoiiiiriiiiieiiniesseiesessseee s 1
5 MASON JAR SEAL......oiiieieee oottt en e 1
6 p47810 ROLLOVER VALVE GROMMET .......coooimmrieeeerninnereeeesssensseeeesseseseeneeees 1
7 ROLLOVER VALVE ......ccoooiriiiiiiieiieeseeeeisseeeseissesseesseesoi s 1
8 670898 FUEL TANK CAP (RATCHET).....ooooouuirreeienieensseesessssesssesssnesessesessnnns 1
9 FUEL PICKUP WITHOUT SENDER ASSEMBLY..........ccccooovvveeoninnrineernas 1
10 | [56156 FUEL PICKUP WITH SENDER ASSEMBLY ......coooooiimnirmrneieininneeneennas 1

Page N-8



.?sku=656162
.?sku=656161
.?sku=646837
.?sku=646838
.?sku=647810
.?sku=647809
.?sku=656157
.?sku=656156

FUEL SYSTEM

Front of Vehicle

647697 Service Parts Manual

Page N-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 614839 CANISTER BRACKET ....covvmiiiiiiciecisciscie s 1
2 CANISTER MOUNTING BRACKET .......cossirreuemmieriemmereeessneeseeseesesesseseeee 1
3 PAN HEAD PHILLIPS SCREW, #12 - 24 X 3/4" LG ......ccovvvveererrrrrveciresnennene 2
4 TUBING CLAMP .5" O.D. w..ccvviuuuuucineeieeiriesesissssssssssssssssesssssssssssssssssesnons 1
5 HOSE CLAMP, 3/16" 1.D. ...cccvoeommeeeemmmceriessecseessressesssssesseeessessessessssee 2
6 615259 HOSE, 3/16" 1.D. X 11" LG ...coouriveeeermeeneieiesseseeseeeesseeeesseeeessesssseeeesseeee 1
7 CARBON CANISTER........ovvieumrieieiminsisesmneseisisesseessesseessseesse s 1
8
9 FUEL SYSTEM TUBE .....ccveummreetmeeesieeeessseesesssessssesssssessssssssssssessssssssesens 1
10 CLAMP, 75" DIA ....ccooooeeeeomceeeesseesseesssse s 2
11 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG.......cccccoouurrrveerrnrrrrerierrnene 1
12 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG........cccoourrvvveeerrrcnneeeeennee 1
13 CLAMP, 5" DIA ... oottt 1

Page N-10



.?sku=614839
.?sku=606310
.?sku=00106G6
.?sku=18292G1
.?sku=18292G1
.?sku=606963
.?sku=615259
.?sku=606071
.?sku=27184G11
.?sku=606962
.?sku=73876G01
.?sku=606264
.?sku=18292G1
.?sku=18292G1

FUEL SYSTEM

Notes:

Page N-11 647697 Service Parts Manual



FUEL SYSTEM

Notes:

647697 Service Parts Manual Page N-12




o REAR AXLE, 11.47:1 includes items 2 - 62
QAXLE CASE LEFT COMPLETE includes items 3 - 11, 23
GAXLE CASE RIGHT COMPLETE includes items 12, 18 - 22
@ DIFFERENTIAL CASE includes items 33, 46, 48 and 49
@GEAR, 60 COMPLETE includes item 50

@AXLE SHAFT LEFT COMPLETE includes item 55
@AXLE SHAFT RIGHT COMPLETE includes item 55

@ DIFFERENTIAL ASSEMBLY includes items 45, 47 and 51

Page P-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 | REAR AXLE, 11.47:1 (INCLUDES ITEMS 2 - 62)........ccovrrrvvveeererrenrcenneeneees 1
2 AXLE CASE LEFT COMPLETE (INCLUDES ITEMS 3 - 11, 23).............. 1
3 GOVERNOR GEAR ...t 1
4 GOVERNOR SLEEVE ........ccccoooiiriiiimriiierneseeiessessseesesseeeesseeseeenns 1
5 FLAT WASHER ......ooorieimmiriiesiesaeiesesseeessessesseses oo 1
6
7 539698 GOVERNOR GEAR SHAFT .......coririieaienineeeaesseeeeseieesssesseseeeens 1
8 GOVERNOR SHAFT ... 1
9 539736 FLAT WASHER, BMM ...........oooooeooemneenneeeeneeesiasssseeesssseseseessssesee 2
10 OIL SEAL, 6 X 10 X 2.5 MM ....cccoouuiriemmcneeensneeesessseeeeeseseseeneennns 1
11 RETAINING RING E5 .......covooiriiierineeeenneeeeisssssiessseeeeiesseeneeens 1
12 | p39733 OIL SEAL, 24 X 40 X OMM ..ccovooeavrrrrrveveeeesmmmaesseeeeesssesssssssssssseeeee 2
13 | E6BI8G0T STEEL BALL .ooooeeetereeneseeeeeeesssssesseseesssssssssssssssse s sssssssssssss s 1
14 SPRING ..ot 1
15 GASKET, 10 ... 1
16 FLANGED HEX HEAD BOLT, M10 - 1.25 X 12MM LG .....cccooooovmicrrrirrnnne. 1
17 AXLE CASE RIGHT COMPLETE (INCLUDES ITEMS 12, 18 - 22)......... 1
18 | [p39746 SELECT SHAFT ....ccivviveeieumminseeeseesseessssssseseeesesssessssssssssee s 1
19 | 607915 OIL SEAL, 13 X 22 X BMM .....ooooormmirreieeernenneeiesssesesesesessseseeeeee 1
20 | po7o14g SNAP RING, 13MM .......ccoooummmmnrrnneeeeeeesssssssseensessseessssssssseeseeseseees 1
21 SPACER, 13 X TMM ..coouorrverrmreeesnmeesessessesseessssssssssssssessessns 1
22 OIL SEAL, 28 X 47 X IMM .....occvouumreeeemnneeessncesesseeseeeessseneeenns 1
23 | [po7919 AIR BREATHER .......coooummiinirreeseeeenssasssssesssssseessssssssssssesssssessesennnns 1
24 OIL DRAIN PLUG ... 2
25 GASKET, 1AMM ....cvvoeirereeioeeeeesseeesessses s 2
26 BALL BEARING (B204) ......oovvveooeeremmmenerrseeseeiesssssssesecsssssssssssssssssseeseee 2
27 GOVERNOR GEAR, 34 ........cccooooririiiimieiiianneeeisssceeeessseeee s 1
28 | po7o2d PIN, 6 X 2L oooeeeeeeeeeseaeeeeeseseeessssssssseeeeessessssssssa s essssssssssssssseeeeee 1
29 INPUT SHAFT w..ooooorreetnmreessssesessssessessssesssssss s ssssssssssssssssssssssessees 1
30 BALL BEARING (B2/28) .......coooumurveiemiereeieeseeesesesesissssssssessssseeeeeseen 1
31 BALL BEARING (TMB202)..........crvvuerreeermneeeeenesieeseneeseessenssecesee 2

Page P-2


.?sku=670468
.?sku=639859
.?sku=665887
.?sku=639689
.?sku=607904
.?sku=639698
.?sku=639707
.?sku=639736
.?sku=607911
.?sku=607913
.?sku=639738
.?sku=26818G01
.?sku=26819G01
.?sku=26831G01
.?sku=26820G01
.?sku=639865
.?sku=639746
.?sku=607916
.?sku=607917
.?sku=640093
.?sku=607919
.?sku=639747
.?sku=639748
.?sku=26785G01
.?sku=665888
.?sku=607920
.?sku=639750
.?sku=607922
.?sku=639868

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | B3975g COUNTER SHAFT......ooooooreveeieseseeseeieesesseessesessssensssses e 1
33 BALL BEARING (B00B)..........ccreveeeermamreeeeeessaacneneiessnnesssseeennns 1
34 | p3975H GEAR, 34 ..ot 1
35 | B3986T KNOCK PIPE ......ooooorrreeeieisereesemssssseseessessses s sesessosssssenesoneoons 2
36 | B39760 BALL BEARING (B304).........ccrrvveeeermmcrreesesssenssssesssssessssesesssssessseeesnns 2
37 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG........coo.cccommurrrrreeennns 1
38 GEAR, 17 oo 1
39 COLLAR, 24 X 7.5MM ...ttt 1
40 GEAR, 52......ooooooireeeiiies et 1
41 CENTER SHAFT ... 1
42 CLUTCH PIN...oooooireiieiceiieieceeiiioe e 1
43 | [p70698 GEAR, BT ..o 1
44 | p39797 SPACER, 20 X 2MM.......ccorrrereeeemmeneseemeessseessseesssssessssaesssssessseeeonns 2
45 DIFFERENTIAL CASE (INCLUDES ITEMS 33, 46, 48 AND 49) ....... 1
46 DIFFERENTIAL PAIR GEAR ......cooooimirieemmnenneeieesneessesesennns 1
47 HEX HEAD BOLT, M10-1.25 X 26 MM LG .......cooovieeeeeeeieeeeen 6
48 DIFFERENTIAL SHAFT ..o 1
49 SPRING PIN, 4 X 40L ......cooooomireiieneeisereeeiesessesecsseeseeeeeeee 1
50 BALL BEARING (B007).......cooooumreeeermieieeoecseeeeseeseeseosesesee 1
51 GEAR, 60 COMPLETE (INCLUDES ITEM 50). .........ccooovrvrveeerrrnnee 1
52 | 607938 CASTLED NUT, M22 - 1.5 ...ccciieieeiccneieieesseessssessssenessssesssensssneenns 2
53 | E3987H AXLE SHAFT LEFT COMPLETE (INCLUDES ITEM 55) ........ccovvvveeernnnne. 1
54 | B398ET AXLE SHAFT RIGHT COMPLETE (INCLUDES ITEM 55).........c....cccoeueen 1
55 | B39s3g BALL BEARING (6205DD) .......ooooooomrnreceeeaicnneneeeiseneseeeessseeene 2
56 AXLE CASE LEFT COMPLETE......c..crvueumreeesseeeeessnseessssessesssssseneenns 1
57 | Bo794d AXLE CASE RIGHT COMPLETE .....ccvoviuuinreeeenereseeeesssseeseseeeeeee 1
58 | 26814G01 SNAP RING, 52MM .......ooouuamrrriiemmmiseesiesssesseessssseesssssesssses e 2
59 FLANGED HEX HEAD BOLT, M8 - 1.25 X 60MM LG ........cc..cccvsrrrrrreeeens 9
60 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG .......o.oocrimrcrnrnneenns 10
61 | p3uB43 SHIFT SHAFT COMPLETE ....covouuumrrieeieesmeessesessssenesseesssssensssesenns 1
62 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 45, 47 AND 51)........... 1

Page P-3



.?sku=639755
.?sku=640744
.?sku=639758
.?sku=639869
.?sku=639760
.?sku=639768
.?sku=639769
.?sku=28689G01
.?sku=639771
.?sku=670697
.?sku=639774
.?sku=670696
.?sku=639797
.?sku=639872
.?sku=639800
.?sku=26808G01
.?sku=28723G01
.?sku=28697G01
.?sku=639801
.?sku=640739
.?sku=639876
.?sku=639881
.?sku=639836
.?sku=607939
.?sku=607940
.?sku=639839
.?sku=639840
.?sku=639844
.?sku=639847

REAR AXLE

Notes:

647697 Service Parts Manual Page P-4




Front of Vehicle

Page Q-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 b2570d LEAF SPRING (FOR FLEET AND FREEDOM ONLY) .......cooooooeimrrcrnnnnnnnees 1
2 FLANGED HEX NUT, M10 - 1.5.....coouuureriomeeeeenmneenesssseessessesessessessseesns 3
3 SHACKLE PLATE .....ovvutiirreeieessnecsesessssess s 2
4 524030 FLANGED BUSHING (IGUS).......covveeuumireeeiemieeneseeesssseesssessssssesssesessseee 4
5 FLANGED HEX HEAD BOLT, M10 - 1.5 X 100MM LG......ooocooooeerirrcrerrnneneen 3
6 520161 SPLIT SPACER (STEELY)......ccoouurerrineeeeeesessssseseesesssssssssssssssessesssssssesssens 2
7 SPRING BUSHING (FRONT) ... 1
8 525658 SHOCK MOUNT PLATE (PASSENGER SIDE).........coovrrveveeemerrnreeeernennenee 1
9 SHOCK MOUNT PLATE (DRIVER SIDE) .....eeveeeeeieeeeeeeeeseseseeeeseeeeseesesessenes 1
10 AXLE SUPPORT BRACKET .......oucumreeemmireeesseseessssssesesssesessssesssssessesseee 1
11 SHOCK ABSORBER.......coocrrvveiermmminsseesassnessssssssesessessssesss s 1
12 SHOCK ABSORBER WASHER, 406" X 1.25" X 22" ........ooccommmurrrreeerrrnannene 4
13 RUBBER BUSHING ...ttt ettt 4
14 | [p0532GH HEX NUT, 3/8" = 24 ...cooooiiiiiieevieieiasssssesecssessssssssssssses s 2
15 U-BOLT, 68MM DIA X 45MM X T1OMM LG .....ccoourveveerrcrneeeeeesseeneseeeneee 2
16 LOCK NUT, M0 = 1.5 ..o 4
17
18
19
20
21 HEAVY DUTY LEAF SPRING ......rvveimmireeimmmeeresssensssssesssssssesssssssessssessns 1
22 | p2016d FLANGED BUSHING (URETHANE).........ccovrveveeeeimmmnrineneeseesesssssssssssseneees 2

Page Q-2



.?sku=625709
.?sku=614974
.?sku=652245
.?sku=624030
.?sku=601754
.?sku=620161
.?sku=605684
.?sku=625658
.?sku=625657
.?sku=626422
.?sku=76418G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=632103
.?sku=600525
.?sku=604494
.?sku=620160

REAR SUSPENSION

Notes:

Page Q-3 647697 Service Parts Manual



REAR SUSPENSION

Notes:

647697 Service Parts Manual Page Q-4




0 SEAT BOTTOM ASSEMBLY
includes items 2 - 12

SEAT BACK ASSEMBLY
includes items 15 - 17

SWEATER BASKET ASSEMBLY
includes items 31 - 34

Front of Vehicle

PREMIUM SEAT BOTTOM ASSEMBLY
includes items 7 - 12, 44
PREMIUM SEAT BOTTOM ASSEMBLY
includes items 7 - 12, 39
PREMIUM SEAT BOTTOM
includes items 40 - 42

Y
“"\I@
i =

\@wﬂfﬂﬂﬂﬂﬂﬂﬂuuuuuu
=

Page R-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 12) ..o, 1
629269G 1502 STONE BEIGE
629269G1501 OYSTER
629269G 1506 BLACK
629269G 1504 GRAY
2 VINYL AND FOAM SEAT BOTTOM ....ooiuimiiiiiiie e 1
644819G02 STONE BEIGE
644819G01 OYSTER
644819G06 BLACK
644819G04 GRAY
3 544351 WOODEN BASE ASSEMBLY ...t 1
4 502551 COVER PLATE ...ttt 1
5
6 6816G2 RATCHET RIVET, .25" X 887" ....ciuieireiieeireieiseieesesesssisses e 4
7 1610G01 SEAT HINGE ..ot 1
8 FLAT HEAD PHILLIPS TAPPING SCREW, #12 - 14 X 1" LG .....coooovunnne. 3
9
10 17649 HIP RESTRAINT (DRIVER SIDE) ......ccooiuiiiiriiieiiinieieiseieeeee e 1
11 617644 HIP RESTRAINT (PASSENGER SIDE) ......coouiiiiiiiicireeieieeeieseieens 1
12 61541 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG......c.corviriiiinnns 4
13
14 SEAT BACK ASSEMBLY (INCLUDES ITEMS 15 - 17).....cuiiiieieieieisieeinne. 1
641897G0002 STONE BEIGE
641897G0001 OYSTER
641897G0006 BLACK
641897G0004 GRAY
15 05529 COVER (PLASTIC) (BLACK) ...t 1
16 B 3 BASE ASSEMBLY ..ottt 1
17 VINYL COVER AND FOAM ....oooimiimiiiiniininnieineiesie s 1
644820G02 STONE BEIGE
644820G01 OYSTER
644820G06 BLACK
644820G04 GRAY
18
19 502413 SEAT BACK SUPPORT STRUT ....ouiiiiiiriieieineie e 2
20 50052 BUTTON HEAD TORX BOLT, M10 - 1.5 X 60MM LG .......cooviriiiiiriinenee. 4
21

Page R-2



.?sku=644351
.?sku=602551
.?sku=16816G2
.?sku=71610G01
.?sku=00720G08
.?sku=617645
.?sku=617644
.?sku=615417
.?sku=605529
.?sku=644268
.?sku=602413
.?sku=600527

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
22 503800 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50 MM LG .......coouviurieiiiiirnnn. 2
23 00525 FLANGED LOCK NUT, M10 = 1.5....oeiiiiieicieceee e 2
24
25 60052 BUTTON HEAD TORX BOLT, M10 - 1.5 X 60 MM LG .....cocvvvreiriireirieennn. 4
26 500525 LOCK NUT, M0 = 1.5t 4
27
28 645088 SEAT BACK SUPPORT STRUT COVER ..ot 2
29 BUTTON HEAD TORX BOLT, M10- 1.5 X25 MM LG ......c.cecevevirrieiriicrenns 2
30 02742 SWEATER BASKET ASSEMBLY (INCLUDES ITEMS 31 -34) .....cccooerinnnn. 1
31 * SWEATER BASKET ...ttt 1
32 508051 CLAMP (BAGRACK) ... 2
33 6816G1 RACHET RIVET, .25" X .880" .......ouiiieiiieieineieieieiseissiesseeeessssses s 2
34 1853G01 BAG STRAP ...ttt 1
35

FOR FLEET AND FREEDOM WITH PREMIUM SEAT OPTION:
36 PREMIUM SEAT BACK ASSEMBLY .......covuiiiimiiiieieieiieieieeeeieeieieisie e, 1
647282G17 LIGHT BEIGE
37 PREMIUM SEAT BACK ASSEMBLY ......coovuiiiiiiniieieiceeiseiece e 1
686149G18 MUSHROOM
686149G19 GRAY
686149G20 CUSTOM
38 PREMIUM SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 7 - 12, 39)........ 1
629269G1618 MUSHROOM
629269G1619 GRAY
629269G1620 CUSTOM
39 PREMIUM SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 40 - 42) ...... 1
686148G18 MUSHROOM
686148G19 GRAY
686148G20 CUSTOM
40 05502 WOODEN BASE ASSEMBLY ......cooouiiiiiiiiinieieieisee e, 1
41 502551 COVER PLATE ...ttt 1
42 6816G2 RATCHET RIVET, .25" X .887".....coouieieieereieiseieiseissie e 4
43 PREMIUM SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 7 - 12, 44) ....... 1
629269G1617 LIGHT BEIGE
44 PREMIUM SEAT BOTTOM ...oouiiiiiiiieieiseeeisce e 1
647267G17 LIGHT BEIGE

Page R-3



.?sku=603800
.?sku=600525
.?sku=600525
.?sku=600527
.?sku=600525
.?sku=600525
.?sku=645088
.?sku=600530
.?sku=602742
.?sku=608051
.?sku=16816G1
.?sku=71853G01
.?sku=605502
.?sku=602551
.?sku=16816G2

SEATING AND BASKET

Notes:

647697 Service Parts Manual Page R-4




SEAT BACK ASSEMBLY FLOORBOARD ASSEMBLY (FIXED SEAT)
includes items 2 - 4 includes items 21 - 24

SEAT BOTTOM ASSEMBLY (FIXED)
includes items 14 - 16

Page R-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 4)....cocuviuniiieieieineisceeenne. 1
641897G0001 OYSTER
641897G0002 STONE BEIGE
641897G0006 BLACK
641897G0004 GRAY
2 VINYL COVER AND FOAM .....cooouiiiiiiininnieineiseie e 1
644820G02 STONE BEIGE
644820G01 OYSTER
644820G06 BLACK
644820G04 GRAY
3 05529 COVER (PLASTIC) ..eteiiiieeieeieieeee et 1
4 B 3 BASE ASSEMBLY ...ttt 1
5
6 506286 REAR SEAT SUPPORT BRACKET ...ttt 1
7 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG .....coovuruiriiiiciriniiccennes 2
8
9 504473 SEAT SUPPORT ...ttt 1
10 503800 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50MM LG........cooouriurirriniciriiinnne. 4
11 00525 FLANGED LOCK NUT, M10 = 1.5 ..ouiiiiiiieiecce e 4
12
13 SEAT BOTTOM ASSEMBLY (FIXED) (INCLUDES ITEMS 14 - 16) ............... 1
608010 OYSTER
605501 STONE BEIGE
615170 BLACK
671495 GRAY
14 VINYL COVER AND FOAM .....coomiiiiiiininnieineiecieie e 1
600221 STONE BEIGE
608007 OYSTER
615169 BLACK
669919 GRAY
15 BASE ASSEMBLY ..ottt isescee s eee s 1
16 505503 SEAT BOTTOM (FOAM) ..ottt 1
17
18 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG.....ccevovirrreiiecieinee, 4
19
20 642444G01 | FLOORBOARD ASSEMBLY (FIXED SEAT) (INCLUDES ITEMS 21 -24)....... 1
21 9853G1 TUBE CAP, 1" X 1" 1ottt 2

Page R-6



.?sku=605529
.?sku=644268
.?sku=606286
.?sku=600530
.?sku=604473
.?sku=603800
.?sku=600525
.?sku=605502
.?sku=605503
.?sku=603799
.?sku=642444G01
.?sku=19853G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
22 FOOTREST WELDMENT (FIXED SEAT) ....cooviiiiiiieineincieieieeseseeees 1
23 FOOTREST GRIP TAPE ...ttt 1
24 REAR FACING SEAT WARNING LABEL .........coccooveieirieeieieieeiseenes 1
25
26 03799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG .....cooovuiirieiieiiennn. 4
27 602415 FLANGED HEX HEAD BOLT, M10 - 1.5 X 80MM LG ........coeviiiicicieieee. 2
28 LOCK NUT, M0 = 1.5 1o 2
29
30 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50 MM LG ......coouvirrireieieiiinnn. 2
31 03818 BARREL CLIP, M10 = 1.5t 2
32
33 ARM REST (DRIVER SIDE).......uiiitieeeeeeeee ettt 1
34 04725 ARM REST (PASSENGER SIDE) .......coiuiiuiiiieieiiieieieiseisesssse e 1
35
36 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG ......coovvvrreerciceenes 2
37 00525 LOCK NUT, M10 = 1.5 1.t 2

Page R-7



.?sku=638346G01
.?sku=640653
.?sku=608537
.?sku=603799
.?sku=602415
.?sku=600525
.?sku=600525
.?sku=603800
.?sku=603818
.?sku=604723
.?sku=604725
.?sku=600530
.?sku=600525
.?sku=600525

SEATING AND BASKET

Notes:

647697 Service Parts Manual Page R-8




0 SEAT BACK ASSEMBLY includes items 2 - 4

e SEAT BOTTOM ASSEMBLY (FLIP) includes items 10 - 20

m SEAT BOTTOM ASSEMBLY includes items 11 - 14

eFLOORBOARD ASSEMBLY (FLIP SEAT) includes items 24 - 29

@ DECK BED ASSEMBLY includes items 38 - 41

4

@ BAGWELL CLOSEOUT ASSEMBLY includes items 68 - 70

\C ¢

_ Front of Vehicle




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 b SEAT BACK ASSEMBLY (INCLUDES ITEMS 2-4)....cccooiiiiiiiicreeee, 1
641897G0002 STONE BEIGE
641897G0001 OYSTER
641897G0006 BLACK
641897G0004 GRAY
2 505529 BLACK PLASTIC COVER .....oiiiiiiiieiie et 1
3 5 g BASE ASSEMBLY ... 1
4 i VINYL COVER AND FOAM ..o 1
644820G02 STONE BEIGE
644820G01 OYSTER
644820G06 BLACK
644820G04 GRAY
5
6 500530 BUTTON HEAD TORX BOLT, M10 - 1.5 X25MM LG .......cccoeiiiiiieieee 4
7 603823 FLAT WASHER, M10 X 22MM X 2.5MM ... 4
8
9 b SEAT BOTTOM ASSEMBLY (FLIP) (INCLUDES ITEMS 10 - 20) ................... 1
615193 STONE BEIGE
615194 OYSTER
615137 BLACK
670860 GRAY
10 b SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 11 - 14).....cccoeviiienen. 1
615192 STONE BEIGE
75197G03 OYSTER
75197G07 BLACK
75197G02 GRAY
11 o VINYL COVER ... 1
615191 STONE BEIGE
75252G03 OYSTER
75252G07 BLACK
75252G02 GRAY
12 1394G1 SEAT STRAP, 5.5" LG (NOT ILLUSTRATED) ..cocoviiiiieieeeeee e 1
13 5199G01 FOAM ... e e 1
14 5223G01 PLYWOOD ... e 1
15
16 5250G01 SEAT HINGE (PASSENGER SIDE) ....ccooiiiiiieieeee e 1
17 5250G02 SEAT HINGE (DRIVER SIDE)......ciiiiiiiiiie e 1
18 500922 TRUSS HEAD SCREW WITH PATCH LOCK, 1/4"-20 X 5/8" LG ........... 2
19 520879 SEAT BED DECKASSEMBLY ... 1

Page R-10



.?sku=605529
.?sku=644268
.?sku=600530
.?sku=603823
.?sku=11394G1
.?sku=75199G01
.?sku=75223G01
.?sku=75250G01
.?sku=75250G02
.?sku=600922
.?sku=620879

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
20 FLAT HEAD SCREW, 1/4" =20 X 1 1/2" LG w..vvvieieieiseeeceeieeeseeeees 6
21
22
23 FLOORBOARD ASSEMBLY (FLIP SEAT) (INCLUDES ITEMS 24 - 29)......... 1
24 FOOTREST WELDMENT (FIXED SEAT) .....ooiveieiiieieieieeeieieieeieie e, 1
25 FOOTREST COVER.......cuiuiiiiiiririniieieiseeieie e 1
26 RATCHET RIVET, .25" X .887" .....vueieeeiereinescereseesseesesseneseessseensseessseeenes 10
27 TUBE CAP, 1" X 1" ittt 2
28 OVAL REFLECTOR (RED) .....couuiiiiieieieieceie e 4
29 SELF TAPPING SCREW, #10 - 16 X 3/4” LG .....covvieieieieeeeieieienen. 2
30 CLAYS BED LABEL.......ouiuiiiiieieieieeeeees et 1
31 03799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG .....cooveviiriiniirciseinnn. 4
32
33 SEAT SUPPORT ..ottt ettt 1
34 FLANGED HEX HEAD BOLT, M10 -1.5 X 65MM LG .......cocvvvrrcrecieienes 4
35 00525 LOCK NUT, M10 = 1.5 ..ottt 4
36
37 B 3 DECK BED ASSEMBLY (INCLUDES ITEMS 38 - 41).......coooninieieieiiennns 1
38 620878 MIDDLE LIFTED DECK BED........cooviveiiiieeieicieeie e 1
39 SEAT HINGE (PASSENGER SIDE).......ccoiiiiiieieiieienieeeieiseeeseeeeieias 1
40 SEAT HNGE (DRIVER SIDE) ......ouiuiiicieieieeie e 1
41 TRUSS HEAD SCREW WITH PATCH LOCK, 1/4"-20 X 5/8" LG.......... 2
42
43 17576 REAR SEAT FRAME (LIFTED) ....cuuiiiieeiesieeieeeiseiesece s 1
44 TUBE CAP, 1" X 1" oottt 2
45 D 3 TRUSS HEAD PHILLIPS SCREW, 5/16” - 18 X 2" LG.....ouoveieiieeieieieinns 2
46 FLAT WASHER (TEFLON), .360"X .625" X .030" ........ccvvrvrrereirieisceeseenens 4
47 LOCK NUT, 5/16” =18 ...t 2
48
49 12620 REAR FACING SEAT CLOSE OUT ..o 1
50 RIVET, 1/4" X B/4" ..o 4

Page R-11



.?sku=00205G4
.?sku=642444G02
.?sku=638346G02
.?sku=609851
.?sku=16816G2
.?sku=19853G1
.?sku=19853G1
.?sku=614973
.?sku=608290
.?sku=610631
.?sku=603799
.?sku=604473
.?sku=601414
.?sku=600525
.?sku=615138
.?sku=620878
.?sku=75250G01
.?sku=75250G02
.?sku=600922
.?sku=617576
.?sku=19853G1
.?sku=19853G1
.?sku=00762G8
.?sku=17255G1
.?sku=00891G3
.?sku=612620
.?sku=18436G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
51
52 B02415 FLANGED HEX HEAD BOLT, M10 - 1.5 X 80MM LG........coooviuiririciiiinnne. 2
53 LOCK NUT, M0 = 1.5 1ot 2
54
55 FLANGED HEX HEAD BOLT, M6 - 1 X12MM LG......covvieeirieiierceeeseisenne. 2
56 B01476 LOCK NUT, MB = 1 oottt 2
57
58 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG .......coovvervrereercineenen. 2
59 BARREL CLIP, M10 = 1.5 ..ottt 2
60
61 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG........covvruiiierieiiennee. 2
62 00525 LOCK NUT, M10 = 1.5 .o 2
63
64
65
66
67 BAGWELL CLOSEOUT ASSEMBLY (INCLUDES ITEMS 68 - 70) ................. 1
68 643062 BAGWELL CLOSEOUT ...vvaiiieieieieeeeseisi s 1
69 RED REFLECTOR ...ouiiiiiieiee et 1
70 RIVET, 3/16" DIA ..ot 2
71
72 RATCHET RIVET, .25" X .887" .....oueiieeeieieeceeie et 8

Page R-12



.?sku=602415
.?sku=600525
.?sku=600525
.?sku=73876G01
.?sku=601476
.?sku=600530
.?sku=603818
.?sku=603799
.?sku=600525
.?sku=600525
.?sku=643973
.?sku=614973
.?sku=71055G02
.?sku=16816G2

SEATBELT STRUCTURE HARDWARE KIT SEATBELT INSTALLATION HARDWARE KIT
includes items 4 - 6 includes items 13 - 18

Sash Guide

Rear Seat Footrest Weldment

Page R-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 610739 SEATBELT WELDMENT ....ccoovutiiaiiiiieiieee et 1
2
3 612126 SEATBELT STRUCTURE HARDWARE KIT (INCLUDES ITEMS 4 - 6)......... 1
4 FLANGED HEX HEAD BOLT, M10 - 1.5 X 80MM LG .......cccoevrrrrinnan, 4
5 00525 FLANGED LOCK NUT, M10 = 1.5, 4
6 5040686 FLAT WASHER (STEEL), M10 ... 4
7
8 SEAT BELT BUCKLE, 9".....oooiitiiiiecieieieeee ettt 2
9 SEAT BELT BUCKLE, B".......ooviiiieieiieieie et 2
10 549131 SEAT BELT RETRACTOR ASSEMBLY .....cooovmiirieieieieiececieieeesis e 4
11
12 612127 SEATBELT INSTALLATION HARDWARE KIT (INCLUDES ITEMS 13 - 18).... 1
13 620770 HEX HEAD SHOULDER BOLT, 7/16” - 20 X 2.275" LG......co.coorveririnnnn. 4
14 612346 HEX HEAD BOLT, 7/16” - 20 X 2.5" LG....oooovoeieieieiceceeie e 2
15 HEX HEAD CAP BOLT, 7/16” =20 X 1" LG ...ovuviiieeieieieceie s 8
16 FLAT WASHER, 7/16” ....uiiiieiieieeeeeeeee et 16
17 LOCK NUT, 7/18” = 20 ... 14
18 605686 CAP (VINYL) oot 4
19
20 611362 REAR FACING SEAT LABEL........oooiuiieieieieeeieieies e 1

Page R-14



.?sku=602415
.?sku=600525
.?sku=604066
.?sku=609031
.?sku=609854
.?sku=649131
.?sku=610753
.?sku=00560G2
.?sku=00734G3

SEATING AND BASKET

Notes:

Page R-15 647697 Service Parts Manual



SEATING AND BASKET

Notes:

647697 Service Parts Manual Page R-16




c STARTER / GENERATOR includes items 2 - 17

Q HEADBAND KIT includes item 18

\\\\,

]

D

=

S

%,
AN
ESTN \\

@

O

Page S-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 60379 STARTER / GENERATOR (INCLUDES ITEMS 2 - 17) ..ot 1
2 HEX NUT c.ooiiiit ettt 1
3 LOCK WASHER ......oovuiiiiiieies sttt 1
4 625718 PULLEY, 2.5" O.D...vtttieitiieisisie ettt 1
5 54719 DRIVE END HEAD ...ttt ssessses s sssessssssnenes 1
6 BEARING ...ttt ettt 1
7 RETAINING RING ....ooviiiiicieieiceie et 1
8 WOODRUFF KEY ...cotiiieeriieeseeeseeseseessseessssessssesssessssssssessssessssssssesseens 1
9 512034 ARMATURE ASSEMBLY ..ottt 1
10 B 5 FRAME AND FIELD ASSEMBLY .......cuiiiiiiiinieieeseneeesensseeeseessseeseseennses 1
11 6 3 BRUSH LEAD AND TERMINAL PACKAGE ......c.cooviiiriiiniciniciei e 1
12 BRUSH BOX ASSEMBLY .....ouiiiiiiiiiiieieiseeieietse et 1
13 BRUSH SPRING ...ttt 4
14 WAVY WASHER ......coiiiiinimnieieisesinsssissss s ssesie s sses s ssesassssassesans 1
15 612044 BEARING ...ttt 1
16 512045 COMMUTATOR END HEAD .....coooviiiiiieieie e 1
17 HEADBAND KIT (INCLUDES ITEM 18) ....ccuiiurinirienereenceineseeneeeneneeeennenes 1
18 554718 HEADBAND ..ottt 1

Page S-2



.?sku=660379
.?sku=612029
.?sku=612030
.?sku=625716
.?sku=654715
.?sku=612033
.?sku=612034
.?sku=612035
.?sku=612036
.?sku=654716
.?sku=612038
.?sku=654717
.?sku=656659
.?sku=612043
.?sku=612044
.?sku=612045
.?sku=658172
.?sku=654718

»y

Front of Vehicle

Page S-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 STARTER/GENERATOR SUPPORT BRACKET .....coootuiiiininineeineeeeeeeeeeees 1
2 FLANGED HEX HEAD BOLT, M10 - 1.25 X 20MM LG......cccevoiuririricinicienen. 2
3
4
5 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG......cccccvviuriiinininincneenenn. 2
6
7 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG....c.cccoviuriririiirine. 3
8 HEX JAM NUT, M10 = 1.25 ..o 1
9 06274 FLANGED HEX NUT, M10 - 1.25.....ccttiiiiiicinicininseeiseseseisessssessss e 1
10 STARTER/GENERATOR BELT......ccuiiiiiiiiiiiieie ittt 1
11
12 PUSH NUT, 5/L16" ..ottt 1
13 TENSIONER BOLT ..ottt 1
14 CABLE GUIDE BRACKET ....coviiiiiiiiieieieiee et 1

Page S-4



.?sku=631972
.?sku=606235
.?sku=606261
.?sku=606256
.?sku=606255
.?sku=606274
.?sku=630587
.?sku=12064G6
.?sku=629763
.?sku=603884

STARTER AND GENERATOR

Notes:

Page S-5 647697 Service Parts Manual



STARTER AND GENERATOR

Notes:

647697 Service Parts Manual Page S-6




TOWBAR BRACKET ASSEMBLY

includes items 26 - 34

©

°TOW BAR ASSEMBLY includes items 2 - 21

Panel

Page T-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 35814 TOWBAR ASSEMBLY (INCLUDES ITEMS 2 - 21)....cceinercnnreeeeeeeeeeereenreee 1
2 TOWBAR ....coooimaeeeeaaeeeessee s 1
3 COUPLING WELDMENT .....cciiiioiireieieiieseseesesssseecsessessssecseseseeseee 1
4 685471 HITCH PIN ASSEMBLY (SHORT)......cccvvvvieurmeineneessmesssseessssenesseeeennnns 1
5 PIVOT PIN oottt ettt n e en e 1
6 502990 PIVOT e 1
7 525458 SWIVEL w...ceeeeereteeceeeeeseeessssssses e ssssssessssse s 1
8 535908 WARNING LABEL .....ccooouuuanirneeseeeesssssmmsaessenessssssssssssassssessessssssssssnannns 1
9 SPIROL PIN, 3MM X 22MM ......ccoevrveemmreiorreesmneisssnsesssssessesseesessseseeees 1
10 FLAT WASHER (DELRIN), M0 .......ccreieammreniarneeeessnreeseesseseeeeseneees 2
11
12 PLUG, .875” DIA.....coouivoiieeneieiieeneeiieeseseee e 1
13 | [0560G1 FLAT WASHER, 3/8” ........covvvvvoiieumimmennsenesseeeessssssssse s 1
14 FLAT WASHER, 5/16” .......coovvvvveeeemmmmeseeesseseeessesssssseeessssssessssssssseseee 1
15 SHOULDER BOLT, 3/8” - 16 X 2.75” LG ....c.ucurrvveeeerenrnreeeesiseeesseeeeonee 1
16 ACORN NUT, 3/8” - 16 ... 1
17 WAVY WASHER, M32......oocviermriirmrenisneeesseeessesssssssssssssssssnsssssesseeens 1
18 LOCK NUT, M12 = 1.25....coccvieommeeieoeseeesseesesessesesesseeseesssessesessessene 1
19 FLAT WASHER, M12......cccrirrveeeeeuemmmesieenseseeeesssssseseeeeesessesssssssssseseeee 2
20 SOCKET HEAD BOLT, M12 - 1.25 X 100MM LG.......ccrrrvveeerrrrrrecerre 1
21 | Po566G1 SPRING LOCK WASHER, 7/16” .......ccovvvvvoeueerinssiennesseeiieeesssssseeeseeneeeeee 1
22
23
24 | p41229 SUPPORT CHANNEL ....cooeurrerieemmaaeseesiesssessesesssseseessssssseessesessssse e 1
25 TOWBAR BRACKET ASSEMBLY (INCLUDES ITEMS 26 - 34)..............ccc..... 1
26 | p41380 SOCKET WELDMENT ......oooooeermamniinsseeeeasssssiaseeesesssssssssssssssse e sessseeeee 1
27 | P41544 RETENTION CLIP ....o.oouiiiriereeeeeessmmaesseceeessssesssssse s sessssssssssseseeeee 1
28 6705G4 TRUSS HEAD PHILLIPS SCREW (SS), 1/4” - 20 X 1.75" LG .....coooornnnne. 1
29 CUP WASHER, .687” O.D. X .265" L.D......ccorreeerrnnrreesserseessnsnssesseneeee 1
30 COMPRESSION SPRING........ccvviummieriemmneeeisssessesssssessesssssssessesseees 1
31 LOCK NUT (SS), 1/4” = 20 ... 1

Page T-2


.?sku=635818
.?sku=635820
.?sku=635461
.?sku=75360G01
.?sku=602990
.?sku=625458
.?sku=635906
.?sku=608793
.?sku=75340G01
.?sku=20271G6
.?sku=00560G1
.?sku=00571G5
.?sku=14158G1
.?sku=15717G5
.?sku=603341
.?sku=625748
.?sku=603182
.?sku=603384
.?sku=00566G1
.?sku=641228
.?sku=641381
.?sku=641380
.?sku=641546
.?sku=16705G6
.?sku=25727G01
.?sku=72735G01
.?sku=14390G4

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [16705G3 PAN HEAD PHILLIPS SCREW (SS), 1/4” - 20 X 5/8” LG.........cccccreeuuree 2
33 LOCK NUT (SS), 1747 = 20 ...cceerveeeeererreeeieeoneessssesssssessssesssesseesseeeennns 2
34 TOWBAR SUPPORT BRACKET .......ccoouuimiiiienieieisineeeeesseeseesesneenns 1
35 TOWBAR RETAINER .......coooummiriiimmisieiesniseesseesssesseseesissses s 1
36
37
38 PAN HEAD PHILLIPS SCREW (SS), 1/4” - 20 X 5/8” LG ......ccoocomnrrrrrieers 2
39 LOCK NUT (SS), /4" = 20 .ot reeeee e e e een s e ee s eneeean 2
40
41 | [p01326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG........coourrrveeeerrnrrnneieerene 2
42 BARREL CLIP, MB = 1.....couciiiaemmcniieiiceeeiicseeeeseseesseseesessssee e 2
43
44 FLANGED LOCK NUT, M10 - 1.5.......oouurrieimnreeiesnneeseessneessessnesesessseeneenns 2
45
46 | [p01326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG.......ccovurrrrreeerrnnrnnreeernne 2

Page T-3



.?sku=16705G2
.?sku=16705G2
.?sku=14390G4
.?sku=14390G4
.?sku=641402
.?sku=603020
.?sku=16705G2
.?sku=16705G2
.?sku=14390G4
.?sku=14390G4
.?sku=601326
.?sku=601326
.?sku=602409
.?sku=600525
.?sku=601326
.?sku=601326

TOWBAR

Notes:

647697 Service Parts Manual Page T-4




o TOWBAR FRONT ASSEMBLY includes items 2 - 17
0T|E ROD ASSEMBLY includes items 12 - 16

TOWBAR ASSEMBLY (SEMI PERMANENT)
includes items 20 - 30

i

a7

> “:l\
/

| Spindle Arm

N
/ P
.
> Front Receiver

Front of Vehicle 1}

‘ L ONYy ‘9 N
(5=® LIEH )

A e=

e

P QY

e

’»}' \)‘

12 . =
T dn

\ q
‘\ J
‘

Oy \@
_~3) %

W Front of Vehicle

\ \R\/ ?

Page T-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 670614 TOWBAR FRONT ASSEMBLY (INCLUDES ITEMS 2 - 17) ...ccccvveenrrrreeennnns 1
2 670611 FRONT PIVOT BAR ....ccovveoimmmirreeesssmseesssesssssssssessssssssssssssssessseessonas 1
3 BEARING ..ot 1
4 PIVOT BOLT ... 1
5 THRUST BEARING 1.75” O.D. X 17 1D ..ot 1
6 FLAT WASHER, 1.75” 0.D. X .78” 1.D. ccccoovvveeummnnrreeeemmmnneneseessssneseseeennnns 1
7 CASTLE NUT, 3/4” = 16 ...cceeeeumreeeerreeeimseceeesseeesssssssesesssssesesssseseeseenns 1
8 COTTER PIN, 5/32” X 1 3/4” LG ...coourrvveerrrenenereesesssseesseeeesesesssssseeese 1
9 LOCK NUT, MT6 = 2...ccooeveoarioseeessseesse s ssssesesss s 1
10 FLAT WASHER, 7/18" .....occrvveumeeeeemmeseeeeseessessseessssesseeessssssesssesessensees 3
11 TIE-ROD ASSEMBLY (INCLUDES ITEMS 12 - 16) ....cvveeurcreceirerreneenns 1
12 | 43610 TIE ROD END, LH woooooorerveciiieeseeeessssesssessssessssssssessessseessn 1
13 HEX NUT, M12 = 1,75, oo 1
14 | [p44114 TOWBAR ...cccouumieeeeeemaaaeseesssssessssessss s 1
15 | B15414 HEX NUT, M2 = 1,75, ooeeeeoreeeeeeessseessssessses s 1
16 | B14438 TIE ROD END ...ooovvvecteeceeesseeessssesssss st 1
17 FLANGED LOCK NUT, M12 = 1.75. ... 2
18
19 | B35736 TOWBAR ASSEMBLY (SEMI PERMANENT) (INCLUDES ITEMS 20 - 30).... | 1
20 | [p35428 TONGUE WELDMENT ...ooooorvveetrmmareseeesssseeessessssssssssssssssseessssssseeees 1
21 COUPLING WELDMENT ..ottt ettt en 1
22
23 SHOULDER BOLT, 3/8” - 16 X 2.75” LG ....cccvveermreeeereneneessereeseseseeneenns 1
24 FLAT WASHER, 5/16” ........covuieumrieienereeienssseniessessseessscessieseseseeceseene 1
25 LOCK NUT, 3/8” = 16 .vvecvvevrveersaereeessseeesessssesssssssessssssesssssssesessssssssseees 1
26
27 SELF TAPPING SCREW, M4.8 - 1.6 X 14AMM LG.........coourrrveernrrreeerannee 1
28 | 685471 HITCH PIN ASSEMBLY (SHORT).....coucveeermmereeemmmereesessnresesssnsessssseneeees 1
29 HITCH PIN ASSEMBLY (LONG) ..vveeeeeeeeeeeeeeeeeee s eeeeeeeeeee e esseeseeeeeees 1
30 | B35904 WARNING LABEL ...ccouuuirrereeemmmaenessesssssaessessessssassssssssssssssssssessssesees 1
31

Page T-6


.?sku=75307G01
.?sku=635464
.?sku=75309G01
.?sku=75342G01
.?sku=00518G8
.?sku=10387G1
.?sku=601709
.?sku=00560G2
.?sku=646856
.?sku=643610
.?sku=624962
.?sku=644116
.?sku=615414
.?sku=614436
.?sku=617787
.?sku=635736
.?sku=635428
.?sku=635461
.?sku=14158G1
.?sku=00571G5
.?sku=11098G5
.?sku=637563
.?sku=641171
.?sku=635906

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 M TOWBAR RECEIVER WELDMENT ......coiiiiiiiiieiiieee e 1
33 635442 TOWBAR BUSHING ... 1
34 628639 BUTTON HEAD BOLT, M8 - 1.25 X 30MM LG......cceovcieeiree. 2
35 616673 LOCK NUT, M8 - 1.25. ... e 2

Page T-7



.?sku=635343
.?sku=635442
.?sku=628635
.?sku=616673

TOWBAR

Notes:

647697 Service Parts Manual Page T-8




SUN TOP KIT, STONE BEIGE
includes items 2, 19

SUN TOP KIT, OYSTER
includes items 4, 19

SUN TOP KIT, BLACK
includes items 6, 7

SUN TOP STRUT KIT
includes items 8 - 11

SUN TOP HARDWARE KIT
includes items 12 - 16

SUN TOP STRUT KIT
includes items 8 - 10, 20

SUN TOP HARDWARE KIT
includes items 12 - 16

SUN TOP KIT, 54”, STONE BEIGE,
(GPS MOUNTING)
includes items 2, 26, 28

SUN TOP KIT, 54”, OYSTER,
(GPS MOUNTING)
includes items 4, 26, 28

SUN TOP KIT, 54”, BLACK,
(GPS MOUNTING)
includes items 6, 26, 28

FRONT STRUT KIT
includes items 8, 15, 25, 27

REAR STRUT KIT
includes items 9, 10, 20

Page U-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 610766 SUN TOP KIT, STONE BEIGE (INCLUDES ITEMS 2, 19) .....ovvieieiiiieinen. 1
2 SUN TOP ...ttt 1
3 610767 SUN TOP KIT, OYSTER (INCLUDES ITEMS 4, 19)......cooveiririreireieireiseinns 1
4 SUN TOP ...ttt 1
5 SUN TOP KIT, BLACK (INCLUDES ITEM B, 7) ...covuevreiieireicineiecseieeseessseenns 1
6 61322 SUN TOP ..ottt 1
7 608677 SUN TOP STRUT KIT (INCLUDES ITEMS 8 - 1) ..., 1
8 FRONT STRUT ...ttt 1
9 REAR STRUT (PASSENGER SIDE) ......oiiiieieeeeeeeeeeeeeeeeeee, 1
10 REAR STRUT (DRIVER SIDE).......coiiiiiieieiieieieieeeieeeeeies e 1
11 SUN TOP HARDWARE KIT (INCLUDES ITEMS 12 - 16) .................. 1
12 02415 FLANGED HEX HEAD BOLT, M10 - 1.5 X 80MM LG ................. 4
13 00525 FLANGED LOCK NUT, M10 = 1.5 10
14 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50MM LG.................. 10
15 GROMMET (DRIVER SIDE)......cocoiiiiiuiiriiicieininesceeeseseseeeeneeneenes 1
16 GROMMET (PASSENGER SIDE).......coouiiiirieirieieieieieieieinn. 1
17
18
19 SUN TOP STRUT KIT (INCLUDES ITEMS 8 - 10, 20)........ccevurvrrrirnnnnn. 1
20 61076 SUN TOP HARDWARE KIT (INCLUDES ITEMS 12 - 16) .................. 1
21
22 647625 SUN TOP KIT, 54", STONE BEIGE (GPS MOUNTING)

(INCLUDES ITEMS 2, 26, 28).......ccuuiuieeieeienieeeieesssssis s 1
23 647628 SUN TOP KIT, 54", OYSTER (GPS MOUNTING)

(INCLUDES ITEMS 4, 26, 28).......couiueieieiieeieeiseiessieee e 1
24 647629 SUN TOP KIT, 54", BLACK (GPS MOUNTING)

(INCLUDES ITEMS 6, 26, 28).......couevueveeeieeieieissessessissssss s 1
25 GPS MOUNTING SYSTEM (NOT ILLUSTRATED).........c.co....... 1
26 FRONT STRUT KIT (INCLUDES ITEMS 8, 15, 25, 27) ...c.oovoeveierrcrnnne. 1
27 GPS MOUNTING SYSTEM (NOT ILLUSTRATED)..........cc......... 1
28 REAR STRUT KIT (INCLUDES ITEMS 9,10, 20)........ccoeveverieeieiennenes 1

Page U-2



.?sku=608198
.?sku=608015
.?sku=613233
.?sku=613227
.?sku=603203
.?sku=614310
.?sku=614309
.?sku=607013
.?sku=602415
.?sku=600525
.?sku=603800
.?sku=602770
.?sku=602992
.?sku=620880
.?sku=610763
.?sku=664522G02
.?sku=647624
.?sku=643882G02
.?sku=647623

Vehicle Shown for Reference

A\ W

Ny

‘ T~

0 2 +2 SUN TOP KIT, STONE BEIGE includes items 3 - 14
e 2+ 2 SUN TOP KIT, OYSTER includes items 4 - 14, 17
e 2 +2 SUN TOP HARDWARE KIT includes items 9 - 13

@ 2 +2 SUN TOP HARDWARE KIT includes items 15 - 20

Page U-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 2 + 2 SUN TOP KIT, STONE BEIGE (INCLUDES ITEMS 3 - 14)......cccceoenn.. 1
2 2 +2 SUN TOP KIT, OYSTER (INCLUDES ITEMS 4 -14, 21) ...ooovvvrrrrenne. 1
3 2+ 2 SUN TOP ...ttt 1
4 FRONT STRUT TUBE ..ottt sseensssenees 1
5 2 + 2 REAR STRUT (DRIVER SIDE) ..ot 1
6 p04424 2 + 2 REAR STRUT (PASSENGER SIDE).........ccoiriiieiriinieieireiseesiene. 1
7 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50MM LG .......ccoovevririinnen. 2
8 6 3 2 + 2 SUN TOP HARDWARE KIT (INCLUDES ITEMS 9 - 13)........c......... 1
9 FLANGED HEX HEAD BOLT, M10 - 1.5 X 65MM LG............coencne... 4
10 02415 FLANGED HEX HEAD BOLT, M10 - 1.5 X 80MM LG........c..cecouurinninn, 4
1 FLANGED LOCK NUT, M10 = 1.5 ..ot 4
12 602770 STRUT GROMMET (DRIVER SIDE) .......covvieieieieeieie e 1
13 02992 STRUT GROMMET (PASSENGER SIDE).........ccoiuiiirinieieirninienenen. 1
14 610472 2 + 2 SUN TOP HARDWARE KIT (INCLUDES ITEMS 15 - 20)................ 1
15 610424 BRACKET (DRIVER SIDE).....c.ouiuieiiieeieiiieeeiee e 1
16 610425 BRACKET (PASSENGER SIDE) .....c.ouiuiieiceieie e 1
17 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50MM LG..........cc.ccoenneee. 2
18 SOCKET HEAD BOLT, M10 - 1.5 X 35MM LG .....oovoveiierreiccins 2
19 FLANGED LOCK NUT, M10 = 1.5 ..ot 4
20 FLAT WASHER, 3/8”......oouveiieiieieeseeiee e 2
21 2+ 2 SUN TOP ... 1

Page U-4



.?sku=610461
.?sku=610462
.?sku=610434
.?sku=603203
.?sku=604423
.?sku=604424
.?sku=603800
.?sku=603800
.?sku=610468
.?sku=601414
.?sku=602415
.?sku=600525
.?sku=600525
.?sku=602770
.?sku=602992
.?sku=610424
.?sku=610425
.?sku=603800
.?sku=603800
.?sku=608653
.?sku=600525
.?sku=600525
.?sku=00560G1
.?sku=610433




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 BAG COVER KIT, STONE BEIGE ......c.cuouiiiiiieiiieieieieeie e 1
2 514268 BAG COVER KIT, OYSTER ....coouiiiiiiiiiniieie et 1
3
4
5 STRUT oottt 1
6 B02770 STRUT GROMMET (DRIVER SIDE) ......coiuiiiiiienieie e 1
7 02992 STRUT GROMMET (PASSENGER SIDE).........oiiueieieirieiseeieie s 1
8 BUTTON HEAD TORX BOLT, M10 - 1.5 X 60 MM LG ......cooovrvrereercrciene. 1
9 00525 LOCK NUT, M10 = 1.5 oottt 1
10 p48528 MIRROR BRACKET ..ottt 1
11 * HEX HEAD BOLT, 1/4" = 20 X 5/8" LG ...c..cvueveeiieieieeieieieeiesiese e 1
12 * LOCK WASHER, /4" ... 1
13 ROUND MIRROR ...ttt 1
14 520634 END CAP ..ottt 1

Page U-6



.?sku=614267
.?sku=614268
.?sku=648473
.?sku=602770
.?sku=602992
.?sku=600527
.?sku=600525
.?sku=648528
.?sku=74202G01
.?sku=620634

° SPLIT WINDSHIELD KIT includes items 2 - 9
a SPLIT WINDSHIELD ASSEMBLY includes items 3 - 6

° SPLIT WINDSHIELD HARDWARE KIT includes items 10 - 12

(

Page U-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 2 - 9) ....cooouriuriirieneeseeeeeene. 1
2 SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 3 - 6) .....cccocunvene. 1
3 SPLIT WINDSHIELD.......cocuiiiuiiiiiieeeiseeieeeiseeeeesieseee e 1
4 LOWER WINDSHIELD LATCH .....ccviuiiiiiieircneeneieeseseeseeeenesseneseeenes 2
5 03198 UPPER WINDSHIELD LATCH.....ccovuuiimiiriiriiriiiennineeneieieeeeeesecesene. 2
6 B04115 WINDSHIELD ISOLATOR ....couiuiriiiiieeieeeissesessessssineeeeees e 2
7
8 513130 WINDSHIELD ATTACHMENT SASH ...t 2
9 607014 SPLIT WINDSHIELD HARDWARE KIT (INCLUDES ITEMS 10 - 12)........ 1
10 504116 GROMMET ..ot 2
11 602527 BUTTON HEAD TORX BOLT, M10 - 1.5 X 60MM LG ........cccoovumeneee. 2
12 00525 LOCK NUT, M10 = 1.5 ..ot 2

Page U-8


.?sku=606584
.?sku=606623
.?sku=603738
.?sku=603201
.?sku=603198
.?sku=604115
.?sku=613136
.?sku=604116
.?sku=600525

WEATHER PROTECTION

Notes:

Page U-9 647697 Service Parts Manual



WEATHER PROTECTION

Notes:

647697 Service Parts Manual Page U-10




° WHEEL AND TIRE ASSEMBLY (MACHINE ALLQY) includes items 2 - 4
0 WHEEL AND TIRE ASSEMBLY (HOLE-N-ONE) includes items 12 - 14
@ WHEEL AND TIRE ASSEMBLY (ASM - MILLED) includes items 19 - 21

@ WHEEL AND TIRE ASSEMBLY (USA TRAIL) includes items 24 - 26
@ Wheel cover design may

@ WHEEL AND TIRE ASSEMBLY (LINKS) includes items 29 - 31 vary by Part Number

Page V-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 47042 WHEEL AND TIRE ASSEMBLY (MACHINE ALLOY)

(INCLUDES ITEMS 2 = 4) ....cooorvoiiiieirereeiessseeeseeeissseeessieesss s 1
2 p47040 WHEEL, 10" ... 1
3 TIRE (KENDA), 205/50 = 10" ......cooouurreeermmereeieereseeeseeeseesssneseeeeseeneeons 1
4 504915 VALVE STEM (CHROME) ........ccorrieaemmmnnereeessssesesssesssssesesseesssesseeee 1
5 LUG NUT (CHROME) ...ttt eeeee e s e eeeeeene s eee e s en e, 4
6 WHEEL CAP (CHROME).......coccvveeummireeemmeeeeesssesssssssssessessssssssesssesesseseeees 1
7
8 DUST CAP ..o 1
9 LUG NUT, /2" =20 et 4
10
11 WHEEL AND TIRE ASSEMBLY (HOLE-N-ONE)

(INCLUDES ITEMS 12 = 14) ..ot 1
12 | 612770 WHEEL, 8".....coouuirivieemmieeseseessssessesesssse st 1
13 TIRE (KENDA) ...ttt e eee e eeeee et es e sese s ses e eesee s eeeseesesaeean, 1
14 VALVE STEM.....occrviviioiiiinieeeaiisesesseeiesss e 1
15
16 ALLOY WHEEL CAP.........ooouiriiiinieeeeaeseseiesessssesses s 1
17
18 | [p35726 WHEEL AND TIRE ASSEMBLY (ASM - MILLED) (INCLUDES ITEMS 19-21) | 1
19 | 635727 ALLOY WHEEL .......oooouiiireeieeoissceeeeeissss e 1
20 TIRE (TOUR MAX), 205/50 - 10".........cooccormreeeeereeieoieneieaneseeeeeseneneenns 1
21 STEM VALVE ...ttt ettt 1
22
23 WHEEL AND TIRE ASSEMBLY (USA TRAIL) (INCLUDES ITEMS 24 - 26).... | 1
24 WHEEL (WHITE) . vvvcooeeeeeeseeeeesseeeessseseesssssessessssessssssssssssssssseseseenns 1
25 TIRE (CARLISLE)......coourvveermarreessseeseessssnssessesessssssssssssssesssssssesssssennns 1
26 VALVE STEM....cooorveeemmmeeismmieeesssesessssseessssssessssssssesssesssesssessesss s 1
27
28 WHEEL AND TIRE ASSEMBLY (LINKS) (INCLUDES ITEMS 29 - 31) ........... 1
29 WHEEL (WHITE) ..ottt ettt 1
30 TIRE (CARLISLE).......cooourivieeieierneseeiessseeesseessssessssssesss s 1



.?sku=647042
.?sku=647040
.?sku=647044
.?sku=604915
.?sku=605310
.?sku=652122
.?sku=74175G01
.?sku=14723G1
.?sku=612772
.?sku=612771
.?sku=11657G2
.?sku=11657G2
.?sku=601353
.?sku=635726
.?sku=601768
.?sku=601767
.?sku=28842G01
.?sku=28759G01
.?sku=28759G01
.?sku=28764G08
.?sku=11657G2
.?sku=11657G2
.?sku=28757G01
.?sku=28759G01
.?sku=28759G01
.?sku=28764G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

(FOR VEHICLES MANUFACTURED BEFORE JANUARY 8, 2018)

34 515618 HUB CAP (SILVER)

(FOR VEHICLES MANUFACTURED BEFORE JANUARY 8, 2018)
35 565148 WHEEL COVER (METALLIC GOLD)

(FOR VEHICLES MANUFACTURED AFTER JANUARY 8, 2018)
36 565144 WHEEL COVER (METALLIC SILVER)

(FOR VEHICLES MANUFACTURED AFTER JANUARY 8, 2018)

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 | [11657G3 VALVE STEM...ccoirrrvvveeeesssonmaaeesesssssssssssssssssseesssssssssssssssssesssssssssssssessseee 1
32
33 HUB CAP (GOLD)

Page V-3



.?sku=11657G2
.?sku=615617
.?sku=615618
.?sku=665149
.?sku=665144

WHEELS AND TIRES

Notes:

647697 Service Parts Manual Page V-4




_|A ST A B

Footrest Weldment

Page W-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 B14043 WARNING LABEL (INSTRUMENT PANEL) ......ccorrreeeeermmnmneeeeeeseneneeeeenns 1
2 ADVANCED BATTERY WARNING LABEL ........ccooorrrveeieiscrneeieeissseeeneieannns 1
3 CE LABEL ..o 1
4

5 GROUNDING LABEL ...ttt 1
6 SHUTTLE 2+2 LABEL (FOR SHUTTLE 2+2 ONLY).......ooooooiimniirrreeiersecnneee 1
7 512214 TOWBAR LABEL .....coooouurieeeieiieceeesssssieesessesssssese s 1
8 GOVERNOR LABEL .......occvviiimmriiieimeieeeeaisesesiesessssessssssssseesesesse s 1

Page W-2



.?sku=614043
.?sku=659260
.?sku=601783
.?sku=608818
.?sku=608820
.?sku=612214
.?sku=608822

DECALS AND LABELS (FOR CE VEHICLEYS)

Notes:

Page W-3 647697 Service Parts Manual



DECALS AND LABELS (FOR CE VEHICLES)

Notes:

647697 Service Parts Manual Page W-4




A Textron Company

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor, an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron Inc.

Technical Communications Department



	SP_647697_MODEL PAGE.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED
	GOLF CARS AND PERSONAL VEHICLES
	RXV GOLF CAR
	RXV FREEDOMTM
	RXV SHUTTLE 2+2


	BATTERY PROLONGED STORAGE

	SP_647697_HOW TO USE.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_647697_ACCELERATOR.pdf
	1 638181 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 17) 1
	2 * PEDAL BRACKET 1
	3 * PEDAL 1
	4 * FLANGED BUSHING, 16MM X 12MM 2
	5 * PIVOT SHAFT, 16MM 1
	6 600683 SPIROL PIN (HEAVY DUTY), 4MM X 26MM 1
	7 * TORSION SPRING, 4.5MM DIA 1
	8 604097 REBOUND BUMPER 1
	9 603808 BALL BEARING 1
	10 600702 BELLCRANK ARM 1
	11 604475 BALL STUD, 6MM DIA 1
	12 613107 SOLID LINKAGE 1
	13 603839 END CAP (BALL STUD) 2
	14 603816 BALL JOINT ROD ASSEMBLY 1
	15 610529 PEDAL COVER 1
	16 620030 SOCKET HEAD BOLT, M5 - .8 X 15MM LG 2
	17 612889 PEDAL SWITCH 1
	1 609849 ACCELERATOR CABLE (1.76M LG) (FOR FLEET, SHUTTLE 2+2) 1
	2 609850 ACCELERATOR CABLE (1.76M LG) (FOR FREEDOM) 1
	3
	4 608290 PAN HEAD PHILLIPS SCREW, #10 - 16 X 3/4" LG 2
	5 604536 SOCKET HEAD SHOULDER BOLT, M8 - 1.25 X 20MM LG 1
	6 606277 BOSS TORX SCREW, M6 - 1 X 25MM LG 3
	7 614393 PEDAL INSERT 1
	8
	9
	10
	11 606005 GOVERNOR BRACKET (LOWER) 1
	12 606284 GOVERNOR LINK ROD 1
	13 603890 GOVERNOR GUARD BRACKET 1
	14
	15 606083 GOVERNOR BRACKET (UPPER) 1
	16 632936 GOVERNOR CABLE/DIRECTION SELECTOR BRACKET 1
	17
	18 606283 GOVERNOR LEVER BUSHING 1
	19 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG 1
	20 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 2
	21
	22 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	23 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	24 606262 FLANGED HEX HEAD BOLT, M8 - 1.25 X 16MM LG 1
	25
	26 450452 FLANGED HEX NUT, M6 - 1 1
	27
	28 608527 GOVERNOR WARNING LABEL 1

	SP_647697_AIR FILTER.pdf
	1 614852 AIR CLEANER ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 28462G01 DUST EJECTOR VALVE 1
	3 72604G01 AIR CLEANER CLIP 2
	4 72599G01 AIR CLEANER COVER 1
	5 28463G01 AIR FILTER 1
	6 615390 BODY AND BRACKET ASSEMBLY 1
	7
	8
	9 601910 AIR FILTER HOSE 1
	10 11391G7 HOSE CLAMP, 1.56" 2
	11 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	12 606272 LOCK WASHER, 8MM 2

	SP_647697_BODY.pdf
	1 645759G01XX COWL WITH LIGHTS (See COLOR CODES in HOW TO USE Section) 1
	2 645759G00XX COWL WITHOUT LIGHTS (See COLOR CODES in HOW TO USE Section) 1
	3
	4 601634 FRONT SPLASH GUARD 1
	5 602387 INSTRUMENT PANEL (INCLUDES ITEM 6) 1
	6 602184 SPRING CLIP 4
	7 602388 ACCESS COVER ASSEMBLY (IP) (INCLUDES ITEM 8) 1
	8 602100 U-CLIP 3
	9
	10 606277 BOSS TORX SCREW, M6 - 1 X 25MM LG 4
	11 70200G01 TRUSS HEAD TORX BOLT, 3/8" - 16 X 3/4" LG 2
	12 16816G2 RATCHET RIVET, .25" X .887" 3
	13
	14
	15 600242 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH ONLY) 1
	16 608808 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH AND SOC) 1
	17 608864 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH, SOC AND LIGHT SWITCH) ) 1
	18 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 4
	19 604066 FLAT WASHER, M10 4
	20 600241 BALL HOLDER INSERT (PASSENGER SIDE) 1
	21 600243 BALL HOLDER INSERT (DRIVER SIDE) 1
	22 606405 E-Z-GO NAME PLATE 1
	23 608991 YELLOW REFLECTOR 1
	24
	25
	26
	27 607131 GLOVE BOX (PASSENGER SIDE) 1
	28 607533 GLOVE BOX (DRIVER SIDE) 1
	29
	30
	1 600225 FLOORBOARD 1
	2
	3 16816G2 RATCHET RIVET, .25" X .887" 5
	4 16816G1 RATCHET RIVET, .25" X .680" 2
	5 604066 FLAT WASHER, M10 2
	6 601257 UPPER ROCKER PANEL (DRIVER SIDE) 1
	7 600253 LOWER ROCKER PANEL (DRIVER SIDE) 1
	8 601258 UPPER ROCKER PANEL (PASSENGER SIDE) 1
	9 600257 LOWER ROCKER PANEL (PASSENGER SIDE) 1
	10 605957 BOSS TORX SCREW, M8 - 1 X 30MM LG 5
	11
	12 603707 FLOORMAT (HORN ATTACHMENT) 1
	13 602020 SOCKET HEAD TORX BOLT, M10 - 1.5 X 50MM LG 2
	14
	15 605277 PEDAL COVER PLATE 1
	16 16816G2 RATCHET RIVET, .25" X .887" 4
	17 601118 FLOORMAT 1
	1 643261G01XX REAR BODY ASSEMBLY WITH LIGHTS (See COLOR CODES in HOW TO USE Section) (INCLUDES ITEMS 2, 3) 1
	2 640585G01XX BODY 1
	3 640705 BAGWELL LINER 1
	4 643261G00XX REAR BODY ASSEMBLY WITHOUT LIGHTS (See COLOR CODES in HOW TO USE Section) (INCLUDES ITEMS 3, 5) 1
	5 640585G00XX BODY 1
	6
	7 607859 RXV DECAL 1
	8 610521 E-Z-GO FREEDOM DECAL 1
	9 607863 E-Z-GO SHUTTLE 2+2 DECAL 1
	10
	11 639808 ACCESS COVER 1
	12 602409 BARREL CLIP, M6 - 1 4
	13 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 4
	14 601621 REAR SPLASH GUARD (DRIVER SIDE) 1
	15 601622 REAR SPLASH GUARD (PASSENGER SIDE) 1
	16 601921 FRONT SEAT SUPPORT ASSEMBLY 1
	17 602558 SEAT HINGE PLATE 1
	18 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 2
	19 16816G2 RATCHET RIVET, .25" X .887" 4
	20 610855 REAR BUMPER 1
	21 605957 BOSS TORX SCREW, M8 - 1 X 30MM LG 2
	22 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	23 604066 FLAT WASHER, M10 2
	24 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 2
	25 639807G01 SCUFF GUARD (DRIVER SIDE) 1
	26 639807G02 SCUFF GUARD (PASSENGER SIDE) 1
	27 16816G5 RATCHET RIVET, .187" X .550" 3
	28 71316G01 HOLE PLUG 1
	29 608993 SIDE REFLECTOR (RED) (DRIVER SIDE) 1
	30 608996 SIDE REFLECTOR (RED) (PASSENGER SIDE) 1
	31 625246 REAR REFLEX REFLECTOR (RED) (DRIVER SIDE) 1
	32 625244 REAR REFLEX REFLECTOR (RED) (PASSENGER SIDE) 1
	33
	34 605957 BOSS TORX SCREW, M8 - 1 X 30MM LG 4
	35 604066 FLAT WASHER, M10 4
	1 603846 SIDE BASKET (DRIVER SIDE) 1
	2 603702 SIDE BASKET (PASSENGER SIDE) 1
	3
	4
	5 643098 BEVERAGE COOLER KIT (DRIVER SIDE) (INCLUDES ITEMS 7 - 13) 1
	6 643096 BEVERAGE COOLER KIT (PASSENGER SIDE) (INCLUDES ITEMS 7 - 12 AND 14) 1
	7 601366 BEVERAGE COOLER 1
	8 614974 TORQUE NUT, M10 - 1.5 1
	9 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 1
	10 608520 FLAT WASHER, M10 4
	11 606274 FLANGED HEX NUT, M10 - 1.25 3
	12 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	13 643097 MOUNTING BRACKET (DRIVER SIDE) 1
	14 643095 MOUNTING BRACKET (PASSENGER SIDE) 1
	15
	16
	17
	18 614179 SAND BOTTLE KIT (INCLUDES ITEMS 19 - 23) 1
	19 600612 SAND BOTTLE 1
	20 28660G01 SAND BOTTLE HOLDER 1
	21 603800 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50MM LG 1
	22 16816G2 RATCHET RIVET, .25" X .887" 1
	23 600525 LOCK NUT, M10 - 1.5 1
	1 643089 DIVOT REPAIR KIT (DRIVER SIDE) (INCLUDES ITEMS 3 - 12) 1
	2 643090 DIVOT REPAIR KIT (PASSENGER SIDE) (INCLUDES ITEMS 3 - 11 AND 13) 1
	3 605702 DIVOT REPAIR BUCKET ASSEMBLY (INCLUDES ITEMS 4, 5) 1
	4 607635 DIVOT REPAIR BUCKET (TOP) 1
	5 607881 DIVOT REPAIR BUCKET (BOTTOM) 1
	6 74848G01 SCOOP 1
	7 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	8 608520 FLAT WASHER, M10 4
	9 606274 FLANGED HEX NUT, M10 - 1.25 3
	10 614974 TORQUE NUT, M10 - 1.5 1
	11 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 1
	12 646347G01 MOUNTING BRACKET (DRIVER SIDE) 1
	13 646347G02 MOUNTING BRACKET (PASSENGER SIDE) 1
	14
	15 643092 CLUB AND BALL WASHER KIT (DRIVER SIDE) (INCLUDES ITEMS 17 - 27) 1
	16 643094 CLUB AND BALL WASHER KIT (PASSENGER SIDE) (INCLUDES ITEMS 17 - 26 AND 28) 1
	17 603836 CLUB AND BALL WASHER 1
	18 604384 CLUB AND BALL WASHER PLATE 1
	19 606274 FLANGED HEX NUT, M10 - 1.25 3
	20 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	21 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 5
	22 608732 PAN HEAD PHILLIPS SCREW, M8 5
	23 608520 FLAT WASHER, M10 4
	24 600525 LOCK NUT, M10 - 1.5 4
	25 608747 FLAT WASHER, M6 X 1.5 5
	26 614974 TORQUE NUT, M10 - 1.5 1
	27 643091 MOUNTING BRACKET (DRIVER SIDE) 1
	28 643093 MOUNTING BRACKET (PASSENGER SIDE) 1
	1 609308 MESSAGE HOLDER (SINGLE) 1
	2 609092 MESSAGE HOLDER (DOUBLE) 1
	3
	4 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 5 - 11) 1
	5 14736G2 RAKE HANDLE 1
	6 14737G1 RAKE 1
	7 14934G1 SPACER 1
	8 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG 1
	9 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	10 11027G2 LOCK NUT, 1/4" - 20 2
	11 25885G01 RAKE HOLDER 1
	1 646547 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 41) 1
	2 646557 TOP RACK ASSEMBLY (INCLUDES ITEMS 3 - 18) 1
	3 646556 TOP MOUNT RACK 1
	4 608939 UNDER MOUNT BRACKET 1
	5 75337G01 KNOB, 5/16" - 18 1
	6 00724G5 ELEVATOR BOLT, 5/16" - 18 X 2" LG 1
	7 17641G1 STRAP (FOUR BAG RACK) 2
	8 16920G1 STRAP RETAINER ASSEMBLY 2
	9 17226G1 RIVET, .255" X .246" 4
	10 15058G1 RIVET (ALUMINUM), .191"X .183" 4
	11 16610G1 ANCHOR PLATE 2
	12 14643G3 VINYL EXTRUSION 2
	13 16935G1 TEE NUT 4
	14 19859G1 TUBE CAP, 3/4" SQ 2
	15 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 2
	16 14382G7 STRIP (NOISE SUPPRESSOR) (NOT ILLUSTRATED) 2
	17 00567G8 LOCK WASHER (EXTERNAL TOOTH TYPE), 5/16" 1
	18 14134G2 SPACER, .80" X .76 O.D. 1
	19 647152 BOTTOM RACK ASSEMBLY (INCLUDES ITEMS 20 - 39) 1
	20 * LOWER MOUNT 1
	21 * FOUR BAG BOTTOM ASSEMBLY 1
	22 * LATCH ASSEMBLY 1
	23 * KNOB, 5/16" - 18 1
	24 * VINYL SHRINK TUBING (NOT ILLUSTRATED) 1
	25 * CLEVIS PIN, 3/8" X 1.25" 2
	26 * CLEVIS PIN, 5/16" X .625" 2
	27 * CLEVIS PIN, 5/16" X 1.25" 1
	28 * FLAT WASHER, 3/8" 2
	29 * FLAT WASHER, 5/16" 3
	30 * CAP NUT (BLACK), 3/8" 2
	31 * CAP NUT (PLASTIC), 5/16" 3
	32 * BRACE 2
	33 * NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 1
	34 * RUBBER BUMPER 2
	35 * FLAT WASHER, #10 2
	36 * RIVET, 3/16 X 13/16" 2
	37 * RETAINER ROD 1
	38 * WARNING LABEL 1
	39 * LOCK WASHER, 5/16" 1
	40 28129G01 CAP NUT (PLASTIC), 5/16" 1
	41 17651G2 CLEVIS PIN, 5/16" X 1.25" 1
	1 639811 FRONT FASCIA 1
	2 604066 FLAT WASHER, M10 4
	3 600525 LOCK NUT, M10 - 1.5 2
	4 641628 BUMPER ATTACHMENT BRACKET 1
	5 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	6 646348 THREAD FORMING SCREW, 1/4" - 20 X 1" LG 1
	7 646345 FLAT WASHER, 1/4" 1
	8
	9
	10 603725 ASHTRAY 1
	11 644117 CUP HOLDER ASSEMBLY (INCLUDES ITEMS 12 - 14) 1
	12 640706 CENTER CONSOLE 1
	13 608522 WARNING LABEL 1
	14 71364G02 J-TYPE SPEED NUT, #8 4
	15
	16
	17 638348G01 CENTER COMPARTMENT 1
	18 638348G02 CENTER COMPARTMENT (OPENING FOR 12V) 1
	19 638348G03 CENTER COMPARTMENT (OPENING FOR USB) 1
	20 638348G04 CENTER COMPARTMENT (OPENING FOR 12V AND USB) 1
	21 608290 PAN HEAD PHILLIPS SCREW, #10 - 16 X 3/4" LG 4
	22 71597G01 SELF THREADING NUT, .226" 3
	23
	24 608528 WARNING LABEL (FREEDOM VEHICLES) 1
	25 612194 WARNING LABEL 1
	26 647213 ANTI-ROLLBACK LABEL 1

	SP_647697_BRAKES.pdf
	1 638118 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 40) 1
	2 * BRAKE ARM MOUNT 1
	3 * SOCKET HEAD BOLT, M5 - .8 X 15MM LG 1
	4 * SOCKET HEAD BOLT, M4 - .7 X 10MM LG 1
	5 * SPACER (TORSION SPRING) 1
	6 * TORSION SPRING, 4.5MM DIA 1
	7 * FLANGED BUSHING, 16MM X 12MM 4
	8 * BUSH SLEEVE (SPLIT), 8MM X 12MM 1
	9 604459 CABLE PULL CLIP 1
	10 604458 EQUALIZER 1
	11 601835 E-RING, 8MM 4
	12 601895 CLEVIS PIN, 8MM X 27MM 1
	13 601894 CLEVIS PIN, 8MM X 21.5MM 2
	14 * FLANGED BUSHING, 16MM X 12MM 1
	15 * BALL STUD, 6MM DIA 1
	16 * MULTI LATCH CAM 1
	17 604097 REBOUND BUMPER 2
	18 609226 BRACKET 1
	19 * BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 2
	20 * SPIROL PIN, 5MM X 30MM 3
	21 600683 SPIROL PIN (HEAVY DUTY), 4MM X 26MM 4
	22 * LOCK WASHER, 6MM 4
	23 * PEDAL (BLACK) 1
	24 * FLANGED BUSH (PLASTIC), 8MM 3
	25 * COMPRESSION SPRING 1
	26 * LATCH RELEASE PIN 1
	27 * COMPRESSION SPRING, ENGAGE 1
	28 * ROLL PIN, 5MM X 16MM 1
	29 * FLAT WASHER, M4 1
	30 * PARK BRAKE PUSHROD 1
	31 * CLEVIS PIN, 8MM X 45MM 1
	32 626156 PARK BRAKE PAD 1
	33 * SOLID PIN, 4MM X 57MM 1
	34 610471 BRAKE PEDAL COVER 1
	35 610635 PARK BRAKE PEDAL COVER 1
	36 * LATCH RATCHET 2
	37 613231 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 2
	38 * PIVOT SHAFT 1
	39 626146 BRAKE CABLE ARM 1
	40 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	1 611373 BRAKE CABLE (DRIVER SIDE) 1
	2 612519 BRAKE CABLE (PASSENGER SIDE) 1
	3 605254 SOCKET HEAD BOLT, M8 - 1.25 X 90MM LG 4
	4 10386G3 CLEVIS PIN, 5/16" X .940" 1
	5 10387G3 COTTER PIN, .094" X 3/4" LG 1
	6 605688 BRAKE PEDAL COVER 1
	7 600543 BUTTON HEAD TORX BOLT, M4 - .75 X 12MM LG 2
	8 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) AR
	9
	10
	11
	12 607605 SWITCH 1
	1 612189 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 9) 1
	2 612211 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 10) 1
	3 612411 BRAKE SHOE, LEADING 1
	4 612412 BRAKE SHOE, TRAILING 1
	5 612413 DUST COVER 1
	6 612415 BRAKE SPRING, TOP 1
	7 612414 BRAKE SPRING, BOTTOM 1
	8 612416 SHOE CLAMP 2
	9 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	10 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	11
	12
	13 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 4
	14 15126G1 LOCK NUT, 5/16" - 24 4
	15
	16 21807G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 17, 18) 1
	17 20947G1 BRAKE DRUM 1
	18 19862G1 LUG BOLT, 1/2" - 20 X 1.218" LG 4
	19
	20
	21 21809G1 FLAT WASHER (INNER WHEEL RIM), 1.31" O.D. X .98" I.D 1
	22 606945 FLAT WASHER (BRAKE DRUM), 1.75" O.D. X .886" I.D 1
	23
	24 10387G1 COTTER PIN, 5/32" X 1 3/4" LG. 1
	25 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	26 610096 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	SP_647697_CARBURETOR AND CHOKE.pdf
	1 607954 CARBURETOR (INCLUDES ITEMS 2 - 22) 1
	2 608021 PILOT JET (#44) 1
	3 603581 CARBURETOR INSULATOR 1
	4 603580 CARBURETOR MOUNT GASKET 2
	5 603585 PLUG 1
	6
	7 603586 FLOAT VALVE 1
	8 603587 FLOAT 1
	9 603588 FLOAT PIN 1
	10 603589 BOWL GASKET 1
	11 603590 FLOAT CHAMBER ASSEMBLY 1
	12 603592 CHAMBER PLUG 1
	13 603591 CHAMBER GASKET 1
	14 603583 CHOKE CABLE BRACKET 1
	15 603598 BREATHER TUBE 1
	16 603596 INTAKE TUBE CLAMP 1
	17 603597 CYLINDER HEAD TUBE CLAMP 1
	18 603594 INTAKE TUBE 1
	19 603593 CHOKE GASKET 2
	20 603595 FLANGE NUT, M6 X 1.0 2
	21 608023 THROTTLE ROD ATTACHMENT BUSHING 1
	22 603584 STUD BOLT 2
	23 607684 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT) 1
	24 607983 MAIN JET (#104) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	25 614842 CHOKE CABLE 1
	26
	27 614861 CHOKE ADAPTER 1
	28 71055G01 RIVET, 3/16" DIA 4

	SP_647697_CLUTCH.pdf
	1 644299 PRIMARY TEAM CLUTCH, GC (INCLUDES ITEMS 2 - 11) 1
	2 619333 PRIMARY STARTER PULLY 1
	3 619334 STATIONARY ASSEMBLY 1
	4 619335 MOVEABLE PRIMARY ASSEMBLY 1
	5 619336 SHIFT ROLLER ASSEMBLY 6
	6 619337 SHIM, 39.5MM X 31.75MM 1
	7 644303 PRIMARY SPIDER ASSEMBLY 1
	8 619339 PRIMARY DUST COVER ASSEMBLY 1
	9 644305 BUTTON, TORQUE PRIMARY (NOT ILLUSTRATED) 1
	10 619332 HEX WASHER HEAD BOLT, 1/4” - 20 X 3/4” LG 7
	11 644306 PLUG, TORQUE BUTTON (NOT ILLUSTRATED) 6
	12 644300 SECONDARY TEAM CLUTCH, GC (INCLUDES ITEMS 13 - 19) 1
	13 * SECONDARY STATIONARY CLUTCH 1
	14 * MOVEABLE SECONDARY CLUTCH 1
	15 619327 INNER RETAINER SPRING 1
	16 644304 COMPRESSION SPRING 1
	17 619329 OUTER SPRING RETAINER 1
	18 619330 RETAINER RING 1
	19 619331 THRUST WASHER, 1.530" X 1.830" X 1" 1
	20
	21 606239 CONICAL WASHER, M12 2
	22 00566G3 LOCK WASHER (SPRING TYPE), 3/8” 2
	23 606245 HEX HEAD BOLT, M12 - 1.25 X 160MM LG 1
	24 606243 HEX HEAD BOLT, M12 - 1.25 X 120MM LG 1
	25 606230 CLUTCH WASHER, 27.5Ø O.D X 13.06Ø I.D 1
	26
	27 644301 PRIMARY TEAM CLUTCH, TRK (INCLUDES ITEMS 2 - 4 & 6 - 11, 28) 1
	28 624112 SHIFT ROLLER ASSEMBLY 6
	29 623949 SECONDARY TEAM CLUTCH, TRK (INCLUDES ITEMS 13 - 15 & 17- 19, 30) 1
	30 624111 COMPRESSION SPRING 1
	31 618630 DRIVE BELT 1

	SP_647697_DIRECTION SELECTOR.pdf
	1 608161 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 34) 1
	2 603627 DIRECTION SELECTOR BRACKET 1
	3 608150 DIRECTION SELECTOR SHAFT 1
	4 603700 DIRECTION SELECTOR CAM 1
	5 14390G1 LOCK NUT, 3/8" - 24 1
	6 25664G2 BUSHING, 1/2" X .750" LG 1
	7
	8 72724G01 NEUTRAL LOCK PIN 1
	9 72733G01 COMPRESSION SPRING 1
	10 72729G01 NEUTRAL LOCK LATCH 1
	11 00734G2 LOCK NUT, 1/4" - 28 1
	12 28574G01 EXTENSION SPRING 1
	13 72732G01 BALL STUD, #10 - 32 1
	14 00734G5 LOCK NUT, #10 - 32 1
	15
	16
	17 72736G01 MICRO SWITCH 1
	18 01062G01 ROUND HEAD SCREW, #4 - 40 X 1" LG 2
	19 00559G1 FLAT WASHER, #4 2
	20 00565G1 LOCK WASHER, #4 2
	21 00526G2 HEX NUT, #4 - 40 2
	22
	23
	24
	25
	26
	27
	28
	29 603615 SHIFTER CABLE 1
	30 25727G01 CUP WASHER, 1/4" 4
	31 72735G01 COMPRESSION SPRING 2
	32 632891 PIVOT BRACKET 1
	33 00734G5 LOCK NUT, #10 - 32 1
	34 22754G4 BUSHING (FLIP LOK), .250" 1
	35
	36 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 2
	37 450452 HEX NUT, M6 - 1 2
	38
	39
	40
	41
	42
	43 71205G01 DIRECTION SELECTOR HANDLE 1
	44 645185 TRUSS HEAD PHILLIPS SCREW, #10 - 32 X 1/2" LG 1
	45 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG 1
	46 450452 HEX NUT, M6 - 1 1
	47
	48 628573 BODY SUPPORT 1
	49 608290 SELF TAPPING SCREW, #10 - 16 X 3/4" LG 2

	SP_647697_ELECTRICAL SYSTEM.pdf
	1 607439 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 5, 6, 11 - 17) 1
	2 607438 HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 8, 9, 11 - 17) 1
	3
	4
	5 607452 HEADLIGHT GASKET (DRIVER SIDE) 1
	6 607436 HEADLIGHT (DRIVER SIDE) 1
	7
	8 607437 HEADLIGHT GASKET (PASSENGER SIDE) 1
	9 607435 HEADLIGHT (PASSENGER SIDE) 1
	10
	11 74004G01 BULB 1
	12 604539 FRONT TURN SIGNAL BULB 1
	13 607487 WIRING HARNESS (TURN SIGNAL LAMP) 1
	14 607434 HEADLIGHT CLIP 4
	15 608328 BUTTON HEAD TORX SCREW (PLASTITE), M3 - 1.3 X 14MM LG 1
	16 608322 HEADLIGHT RETAINER 1
	17 615459 ANTI ROTATION COLLAR 1
	18 648672G01 TAILLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 21, 24 - 26) 1
	19 648672G02 TAILLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 22 - 26) 1
	20
	21 639815G01 TAILLIGHT BEZEL (DRIVER SIDE) 1
	22 639815G02 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	23
	24 639816 TAILLIGHT ASSEMBLY 1
	25 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 3/4” LG 2
	26 14601G11 RIVET (ALUMINUM), 3/16” X 9/16” 2
	27 71425G01 TAPPING SCREW, #8 - 18 X 3/4” LG 4
	28 71364G02 J-TYPE NUT, #8 4
	29
	1 611284 KEYSWITCH 1
	2 609696 KEYSWITCH AND KEY SET 1
	3 611282 KEY SET (COMMON) 1
	4 612314 FUEL METER 1
	5 604019 HEADLIGHT SWITCH 1
	6
	7
	8
	9 643145 BATTERY TIE DOWN 1
	10 637484 BATTERY, 12V 1
	11 638433 BATTERY (HEAVY DUTY), 12V 1
	12 605957 BOSS TORX SCREW, M8 - 1 X 30MM LG 2
	13 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 2
	14 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) AR
	15 640488 BATTERY BOLT (SIDE TERMINAL) 2
	1 646576 SOLENOID HARNESS (INCLUDES ITEMS 2 - 20) 1
	2 647566 MAIN HARNESS 1
	3 615349 SOLENOID BRACKET 1
	4 603390 SOLENOID COVER 1
	5 603282 RELAY, 12V 1
	6 27739G01 VOLTAGE REGULATOR 1
	7 16816G1 RATCHET RIVET, .25" X .680" 1
	8 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 3
	9 601476 LOCK NUT, M6 - 1 4
	10 602053 LOCK NUT, M4 - .7 3
	11 600543 BUTTON HEAD TORX BOLT, M4 - .75 X 12MM LG 3
	12 645209 #6 GA WIRE ASSEMBLY (B+ / SOL) 1
	13 602063 BUTTON HEAD TORX BOLT, M6 - 1 X 40MM LG 1
	14 603874 6 AWG WIRE ASSEMBLY, BLACK (SOL - F2) 1
	15 613322 SOLENOID BASE, 14V 1
	16 00544G4 HEX JAM NUT, 5/16" - 24 2
	17 00565G8 LOCK WASHER, 5/16" 2
	18 00526G4 HEX NUT, #10 - 32 2
	19 00565G5 LOCK WASHER, #10 2
	20 646246 3A DIODE, #10 RING (NOT ILLUSTRATED) 1
	1 604511 TURN SIGNAL SWITCH (INCLUDES ITEM 2) 1
	2 604367 FLASHER UNIT 1
	3 20965G3 STEERING COLUMN COVER 1
	4 19344G1 VINYL TAPE, 40MM (NOT ILLUSTRATED) 1
	5 608771 RUBBER STRIP, 20MM X 135MM 1
	6 16816G5 RATCHET RIVET, .187" X .550" 2
	7 31539G1 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED) 1
	8
	9 617074 HOUR METER 1
	10 635649 HOUR METER BRACKET 1
	11
	12 608397 HORN PLATE 1
	13 17318G1 MOMENTARY SWITCH 1
	14
	15 604196 HORN ASSEMBLY 1
	16 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 1
	17 601476 LOCK NUT, M6 - 1 1
	1 645208 ACCESSORY HARNESS 1
	2 01072G01 CABLE CLIP (NOT ILLUSTRATED) AR
	3 17618G1 NYLON CLAMP, 8" LG AR
	4
	5 71078G01 12V POWER OUTLET 1
	6 600543 BUTTON HEAD TORX SCREW, M4 - .75 X 12MM LG 2
	7 602053 LOCK NUT, M4 - .7 2
	8 639384 USB PORT HOUSING ASSEMBLY (INCLUDES ITEMS 9 - 10) 1
	9 639383 USB PORT HOUSING 1
	10 639382 USB PORT LID 1
	11
	12 638233 USB ELECTRONICS 1
	13 17618G1 NYLON CLAMP, 7" LG AR
	14 645210 USB HARNESS 1

	SP_647697_ENGINE AND MUFFLER.pdf
	1 633740 GAS ENGINE, 13HP (INCLUDES ITEMS 2 - 5) 1
	2 607454 OIL FILTER 1
	3 607462 SPARK PLUG 1
	4 603557 OIL DRAIN PLUG 3
	5 603562 O-RING, 16MM 3
	6 606390 DIP STICK 1
	7
	8
	9 630970 MUFFLER 1
	10 606982 EXHAUST PIPE 1
	11 606272 LOCK WASHER, 8MM 4
	12 606267 HEX JAM NUT, M8 X 1.25 4
	13 606279 FLANGED HEX NUT, M10 - 1.25 1
	14 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	15 602330 FLANGED HEX HEAD BOLT, M8 - 1.25 X 30MM LG 2
	16 603599 EXHAUST GASKET 2

	SP_647697_ENGINE MOUNTING.pdf
	1 630776 ENGINE PAN 1
	2 606259 FLANGED HEX HEAD BOLT, M10 - 1.25 X 45MM LG 4
	3
	4 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 4
	5 603823 FLAT WASHER, M10 X 22MM X 2.5MM 4
	6 606279 FLANGED HEX NUT, M10 - 1.25 4
	7
	8
	9 625345 FRONT MOUNT BRACKET 1
	10 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 2
	11 600525 FLANGED LOCK NUT, M10 - 1.5 2
	12 608654 LOCK WASHER (SPLIT), 10MM 2
	13 605757 RUBBER BUMPER 2
	14 00974G01 HEX NUT, M10 - 1.5 2

	SP_647697_FUEL SYSTEM.pdf
	1 615247 CARB FUEL TANK ASSEMBLY (WITHOUT SENDING UNIT) (INCLUDES ITEMS 3 - 26) 1
	2 615248 CARB FUEL TANK ASSEMBLY (WITH SENDING UNIT) (INCLUDES ITEMS 3 - 24, 27, 28) 1
	3 635688 FUEL TANK CAP (RATCHET) 1
	4 635539 SIPHON TUBE 1
	5 70988G01 GROMMET (SIPHON TUBE) 1
	6 615121 FUEL HOSE, 13" LG 2
	7 72084G01 FUEL FILTER 1
	8 18292G1 TUBING CLAMP 6
	9
	10
	11
	12 606067 ROLLOVER VALVE 1
	13 606068 ROLLOVER VALVE GROMMET (NOT ILLUSTRATED) 1
	14
	15 611181 SHUT-OFF VALVE 1
	16 615350 FUEL HOSE, 2" LG 1
	17 615120 FUEL HOSE, 6" LG 1
	18
	19 614417 HOSE, 3/16" I.D. X 41" LG 1
	20
	21 615346 HOSE REDUCER, 1/4" I.D. X 3/16" 1
	22
	23
	24 606963 HOSE CLAMP, 3/16" I.D. 3
	25
	26 643721 FUEL TANK (WITHOUT SENDER HOLE) 1
	27 643726 FUEL TANK (WITH SENDER HOLE) 1
	28 633024G01 FUEL SENDER 1
	29
	30
	31 605957 BOSS TORX SCREW, M8 - 1 X 30MM LG 1
	32 604066 FLAT WASHER, M10 2
	33 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 1
	34 603818 BARREL CLIP NUT, M10 - 1.5 1
	35
	36
	37 18292G1 TUBING CLAMP, .5" O.D. 1
	38 11391G4 HOSE CLAMP, .25" (NOT ILLUSTRATED) 1
	39
	40 642779 FUEL PUMP ASSEMBLY (INCLUDES ITEMS 41 - 45) 1
	41 641301 BRACKET 1
	42 602061 FUEL PUMP 1
	43 00114G6 HEX WASHER HEAD TAPPING SCREW, 1/4" - 10 X 3/4" LG 2
	44 604597 FUEL HOSE, 26" LG 1
	45 18292G1 TUBING CLAMP, .5" O.D. 1
	1 614839 CANISTER BRACKET 1
	2 606310 CANISTER MOUNTING BRACKET 1
	3 00106G6 PAN HEAD PHILLIPS SCREW, #12 - 24 X 3/4" LG 2
	4 18292G1 TUBING CLAMP .5" O.D. 1
	5 606963 HOSE CLAMP, 3/16" I.D. 2
	6 615259 HOSE, 3/16" I.D. X 11" LG 1
	7
	8
	9 27184G11 FUEL SYSTEM TUBE 1
	10 606962 CLAMP, .75" DIA 2
	11 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	12 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	13 18292G1 CLAMP, .5" DIA 1

	SP_647697_REAR AXLE.pdf
	1 632513 REAR AXLE, 11.47:1 (INCLUDES ITEMS 2 - 62) 1
	2 639859 AXLE CASE LEFT COMPLETE (INCLUDES ITEMS 3 - 11, 23) 1
	3 639686 GOVERNOR GEAR 1
	4 639689 GOVERNOR SLEEVE 1
	5 607904 FLAT WASHER 2
	6 607905 THRUST BEARING 1
	7 639698 GOVERNOR GEAR SHAFT 1
	8 639707 GOVERNOR SHAFT 1
	9 639736 FLAT WASHER, 6MM 2
	10 607911 OIL SEAL, 6 X 10 X 2.5 MM 1
	11 607913 RETAINING RING E5 1
	12 639738 OIL SEAL, 24 X 40 X 9MM 2
	13 26818G01 STEEL BALL 1
	14 26819G01 SPRING 1
	15 26831G01 GASKET, 10 1
	16 26820G01 FLANGED HEX HEAD BOLT, M10 - 1.25 X 12MM LG 1
	17 639865 AXLE CASE RIGHT COMPLETE (INCLUDES ITEMS 12, 18 - 22) 1
	18 639746 SELECT SHAFT 1
	19 607915 OIL SEAL, 13 X 22 X 5MM 1
	20 607916 SNAP RING, 13MM 1
	21 607917 SPACER, 13 X 1MM 1
	22 640093 OIL SEAL, 28 X 47 X 9MM 1
	23 607919 AIR BREATHER 1
	24 639747 OIL DRAIN PLUG 2
	25 639748 GASKET, 14MM 2
	26 26785G01 BALL BEARING (6204) 2
	27 607921 GOVERNOR GEAR, 34 1
	28 607920 PIN, 6 X 12L 1
	29 639750 INPUT SHAFT 1
	30 607922 BALL BEARING (62/28) 1
	31 639868 BALL BEARING (TMB202) 2
	32 639755 COUNTER SHAFT 1
	33 640744 BALL BEARING (6006) 1
	34 639758 GEAR, 34 1
	35 639869 KNOCK PIPE 2
	36 639760 BALL BEARING (6304) 2
	37 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG 1
	38 639769 GEAR, 17 1
	39 28689G01 COLLAR, 24 X 7.5MM 1
	40 639771 GEAR, 52 1
	41 639772 CENTER SHAFT 1
	42 639774 CLUTCH PIN 1
	43 639777 GEAR, 61 1
	44 639797 SPACER, 20 X 2MM 2
	45 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 33, 46, 48 AND 49) 1
	46 639800 DIFFERENTIAL PAIR GEAR 1
	47 26808G01 HEX HEAD BOLT, M10 - 1.25 X 26 MM LG 6
	48 28723G01 DIFFERENTIAL SHAFT 1
	49 28697G01 SPRING PIN, 4 X 40L 1
	50 639801 BALL BEARING (6007) 1
	51 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 50). 1
	52 607938 CASTLED NUT, M22 - 1.5 2
	53 639876 AXLE SHAFT LEFT COMPLETE (INCLUDES ITEM 55) 1
	54 639881 AXLE SHAFT RIGHT COMPLETE (INCLUDES ITEM 55) 1
	55 639836 BALL BEARING (6205DD) 2
	56 607939 AXLE CASE LEFT COMPLETE 1
	57 607940 AXLE CASE RIGHT COMPLETE 1
	58 26814G01 SNAP RING, 52MM 2
	59 639839 FLANGED HEX HEAD BOLT, M8 - 1.25 X 60MM LG 9
	60 639840 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 10
	61 639844 SHIFT SHAFT COMPLETE 1
	62 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 45, 47 AND 51) 1

	SP_647697_REAR SUSPENSION.pdf
	1 625709 LEAF SPRING 1
	2 614974 FLANGED HEX NUT, M10 - 1.5 3
	3 603648 SHACKLE PLATE 2
	4 624030 FLANGED BUSHING (IGUS) 4
	5 601754 FLANGED HEX HEAD BOLT, M10 - 1.5 X 100MM LG 3
	6 620161 SPLIT SPACER (STEEL) 2
	7 605684 SPRING BUSHING (FRONT) 1
	8 625658 SHOCK MOUNT PLATE (PASSENGER SIDE) 1
	9 625657 SHOCK MOUNT PLATE (DRIVER SIDE) 1
	10 626422 AXLE SUPPORT BRACKET 1
	11 76418G01 SHOCK ABSORBER 1
	12 10435G1 SHOCK ABSORBER WASHER, .406" X 1.25" X .22" 4
	13 10194G1 RUBBER BUSHING 4
	14 00532G6 HEX NUT, 3/8" - 24 2
	15 632103 U-BOLT, 68MM DIA X 45MM X 110MM LG 2
	16 600525 LOCK NUT, M10 - 1.5 4
	17
	18
	19
	20
	21 604494 HEAVY DUTY LEAF SPRING 1
	22 620160 FLANGED BUSHING (URETHANE) 2

	SP_647697_STARTER AND GENERATOR.pdf
	1 625715 STARTER/GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 HEX NUT 1
	3 612030 LOCK WASHER 1
	4 625716 PULLEY, 2.5" O.D. 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME AND FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 3
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	1 631972 STARTER/GENERATOR SUPPORT BRACKET 1
	2 606235 FLANGED HEX HEAD BOLT, M10 - 1.25 X 20MM LG 2
	3
	4
	5 606261 FLANGED HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	6
	7 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	8 606255 HEX JAM NUT, M10 - 1.25 1
	9 606274 FLANGED HEX NUT, M10 - 1.25 1
	10 630587 STARTER/GENERATOR BELT 1
	11
	12 12064G6 PUSH NUT, 5/16" 1
	13 629763 TENSIONER BOLT 1
	14 603884 CABLE GUIDE BRACKET 1

	SP_647697_WHEELS AND TIRES.pdf
	1 647042 WHEEL AND TIRE ASSEMBLY (MACHINE ALLOY) (INCLUDES ITEMS 2 - 4) 1
	2 647040 WHEEL, 10" 1
	3 647044 TIRE (KENDA), 205/50 - 10" 1
	4 604915 VALVE STEM (CHROME) 1
	5 605310 LUG NUT (CHROME) 4
	6 608910 DIAMOND WHEEL CAP 1
	7
	8 74175G01 DUST CAP 1
	9 14723G1 LUG NUT, 1/2" - 20 4
	10
	11 612772 WHEEL AND TIRE ASSEMBLY (HOLE-N-ONE) (INCLUDES ITEMS 12 - 14) 1
	12 612770 WHEEL, 8" 1
	13 612771 TIRE (KENDA) 1
	14 11657G2 VALVE STEM 1
	15
	16 601353 ALLOY WHEEL CAP 1
	17
	18 635726 WHEEL AND TIRE ASSEMBLY (ASM - MILLED) (INCLUDES ITEMS 19 - 21) 1
	19 635727 ALLOY WHEEL 1
	20 601768 TIRE (TOUR MAX), 205/50 - 10" 1
	21 601767 STEM VALVE 1
	22
	23 28842G01 WHEEL AND TIRE ASSEMBLY (USA TRAIL) (INCLUDES ITEMS 24 - 26) 1
	24 28759G01 WHEEL (WHITE) 1
	25 28764G08 TIRE (CARLISLE) 1
	26 11657G2 VALVE STEM 1
	27
	28 615617 HUB CAP (GOLD) 1
	29 615618 HUB CAP (SILVER) 1

	SP_647697_FUEL SYSTEM_NOV2015.pdf
	1 615247 CARB FUEL TANK ASSEMBLY (WITHOUT SENDING UNIT) (INCLUDES ITEMS 3 - 26) 1
	2 615248 CARB FUEL TANK ASSEMBLY (WITH SENDING UNIT) (INCLUDES ITEMS 3 - 24, 27, 28) 1
	3 635688 FUEL TANK CAP (RATCHET) 1
	4 635539 SIPHON TUBE 1
	5 70988G01 GROMMET (SIPHON TUBE) 1
	6 615121 FUEL HOSE, 13" LG 2
	7 72084G01 FUEL FILTER 1
	8 18292G1 TUBING CLAMP 6
	9
	10
	11
	12 606067 ROLLOVER VALVE 1
	13 606068 ROLLOVER VALVE GROMMET (NOT ILLUSTRATED) 1
	14
	15 611181 SHUT-OFF VALVE 1
	16 615350 FUEL HOSE, 2" LG 1
	17 615120 FUEL HOSE, 6" LG 1
	18
	19 614417 HOSE, 3/16" I.D. X 41" LG 1
	20
	21 615346 HOSE REDUCER, 1/4" I.D. X 3/16" 1
	22
	23
	24 606963 HOSE CLAMP, 3/16" I.D. 3
	25
	26 * FUEL TANK (WITHOUT SENDER HOLE) 1
	27 * FUEL TANK (WITH SENDER HOLE) 1
	28 633024G01 FUEL SENDER 1
	29
	30
	31 605957 BOSS TORX SCREW, M8 - 1 X 30MM LG 1
	32 604066 FLAT WASHER, M10 2
	33 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 1
	34 603818 BARREL CLIP NUT, M10 - 1.5 1
	35
	36
	37 18292G1 TUBING CLAMP, .5" O.D. 1
	38 11391G4 HOSE CLAMP, .25" (NOT ILLUSTRATED) 1
	39
	40 642779 FUEL PUMP ASSEMBLY (INCLUDES ITEMS 41 - 45) 1
	41 641301 BRACKET 1
	42 602061 FUEL PUMP 1
	43 00114G6 HEX WASHER HEAD TAPPING SCREW, 1/4" - 10 X 3/4" LG 2
	44 604597 FUEL HOSE, 26" LG 1
	45 18292G1 TUBING CLAMP, .5" O.D. 1
	1 614839 CANISTER BRACKET 1
	2 606310 CANISTER MOUNTING BRACKET 1
	3 00106G6 PAN HEAD PHILLIPS SCREW, #12 - 24 X 3/4" LG 2
	4 18292G1 TUBING CLAMP .5" O.D. 1
	5 606963 HOSE CLAMP, 3/16" I.D. 2
	6 615259 HOSE, 3/16" I.D. X 11" LG 1
	7
	8
	9 27184G11 FUEL SYSTEM TUBE 1
	10 606962 CLAMP, .75" DIA 2
	11 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	12 606264 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 1
	13 18292G1 CLAMP, .5" DIA 1
	1 615247 FUEL TANK ASSEMBLY (WITHOUT SENDING UNIT) (INCLUDES ITEMS 3, 5 - 8) 1
	2 615248 FUEL TANK ASSEMBLY (WITH SENDING UNIT) (INCLUDES ITEMS 4 - 8) 1
	3 646828 FUEL TANK (WITHOUT SENDING UNIT) 1
	4 646831 FUEL TANK (WITH SENDING UNIT) 1
	5 615121 FUEL HOSE, 13" LG 1
	6 18292G1 HOSE CLAMP, .46" DIA 4
	7 27184G05 FUEL TUBE, .25 I.D. X .5 O.D. X 42" LG 1
	8 650543 FUEL LINE ASSEMBLY (INCLUDES ITEMS 9 - 15) 1
	9 649570 FUEL HOSE, .312 I.D. X .562 O.D. X 9" LG 1
	10 615350 FUEL HOSE, 2" LG 1
	11 649873 HOSE CLAMP, 1/2" O.D. 2
	12 611181 SHUT-OFF VALVE 1
	13 72084G01 FUEL FILTER 1
	14 649874 HOSE CLAMP, 9/16" O.D. 2
	15 650797 FUEL QUICK CONNECT (STRAIGHT) 1
	16
	17
	18 605957 BOSS TORX SCREW, M8 - 1 X 30MM LG 1
	19 604066 FLAT WASHER, M10 2
	20 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 1
	21 603818 BARREL CLIP NUT, M10 - 1.5 1
	22 18292G1 HOSE CLAMP, .46" DIA 1
	23 11391G4 HOSE CLAMP, .25" DIA 1
	24 642779 FUEL PUMP ASSEMBLY (INCLUDES ITEMS 25 - 29) 1
	25 641301 BRACKET 1
	26 602061 FUEL PUMP 1
	27 00114G6 HEX WASHER HEAD TAPPING SCREW, 1/4" - 10 X 3/4" LG 2
	28 604597 FUEL HOSE, 26" LG 1
	29 18292G1 TUBING CLAMP, .5" O.D. 1
	1 646828 FUEL TANK (WITHOUT SENDING UNIT) (INCLUDES ITEMS 3 - 9) 1
	2 646831 FUEL TANK (WITH SENDING UNIT) (INCLUDES ITEMS 3 - 8, 10) 1
	3 646284 FUEL TANK 1
	4 646837 MASON JAR CAP 1
	5 646838 MASON JAR SEAL 1
	6 647810 ROLLOVER VALVE GROMMET 1
	7 647809 ROLLOVER VALVE 1
	8 635688 FUEL TANK CAP (RATCHET) 1
	9 646355 FUEL PICKUP WITHOUT SENDER ASSEMBLY 1
	10 646356 FUEL PICKUP WITH SENDER ASSEMBLY 1

	SP_647697_ELECTRICAL SYSTEM_NOV2015.pdf
	1 607439 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 5, 6, 11 - 17) 1
	2 607438 HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 8, 9, 11 - 17) 1
	3
	4
	5 607452 HEADLIGHT GASKET (DRIVER SIDE) 1
	6 607436 HEADLIGHT (DRIVER SIDE) 1
	7
	8 607437 HEADLIGHT GASKET (PASSENGER SIDE) 1
	9 607435 HEADLIGHT (PASSENGER SIDE) 1
	10
	11 74004G01 BULB 1
	12 604539 FRONT TURN SIGNAL BULB 1
	13 607487 WIRING HARNESS (TURN SIGNAL LAMP) 1
	14 607434 HEADLIGHT CLIP 4
	15 608328 BUTTON HEAD TORX SCREW (PLASTITE), M3 - 1.3 X 14MM LG 1
	16 608322 HEADLIGHT RETAINER 1
	17 615459 ANTI ROTATION COLLAR 1
	18 648672G01 TAILLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 21, 24 - 26) 1
	19 648672G02 TAILLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 22 - 26) 1
	20
	21 639815G01 TAILLIGHT BEZEL (DRIVER SIDE) 1
	22 639815G02 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	23
	24 639816 TAILLIGHT ASSEMBLY 1
	25 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 3/4” LG 2
	26 14601G11 RIVET (ALUMINUM), 3/16” X 9/16” 2
	27 71425G01 TAPPING SCREW, #8 - 18 X 3/4” LG 4
	28 71364G02 J-TYPE NUT, #8 4
	29
	1 611284 KEYSWITCH 1
	2 609696 KEYSWITCH AND KEY SET 1
	3 611282 KEY SET (COMMON) 1
	4 612314 FUEL METER 1
	5 604019 HEADLIGHT SWITCH 1
	6
	7
	8
	9 643145 BATTERY TIE DOWN 1
	10 637484 BATTERY, 12V 1
	11 638433 BATTERY (HEAVY DUTY), 12V 1
	12 605957 BOSS TORX SCREW, M8 - 1 X 30MM LG 2
	13 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 2
	14 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) AR
	15 640488 BATTERY BOLT (SIDE TERMINAL) 2
	16 645192 GROUND CABLE 1
	1 646576 SOLENOID HARNESS (INCLUDES ITEMS 2 - 20) 1
	2 647566 MAIN HARNESS 1
	3 615349 SOLENOID BRACKET 1
	4 603390 SOLENOID COVER 1
	5 603282 RELAY, 12V 1
	6 27739G01 VOLTAGE REGULATOR 1
	7 16816G1 RATCHET RIVET, .25" X .680" 1
	8 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 3
	9 601476 LOCK NUT, M6 - 1 4
	10 602053 LOCK NUT, M4 - .7 3
	11 600543 BUTTON HEAD TORX BOLT, M4 - .75 X 12MM LG 3
	12 645209 #6 GA WIRE ASSEMBLY (B+ / SOL) 1
	13 602063 BUTTON HEAD TORX BOLT, M6 - 1 X 40MM LG 1
	14 603874 6 AWG WIRE ASSEMBLY, BLACK (SOL - F2) 1
	15 613322 SOLENOID BASE, 14V 1
	16 00544G4 HEX JAM NUT, 5/16" - 24 2
	17 00565G8 LOCK WASHER, 5/16" 2
	18 00526G4 HEX NUT, #10 - 32 2
	19 00565G5 LOCK WASHER, #10 2
	20 646246 3A DIODE, #10 RING (NOT ILLUSTRATED) 1
	1 604511 TURN SIGNAL SWITCH (INCLUDES ITEM 2) 1
	2 604367 FLASHER UNIT 1
	3 20965G3 STEERING COLUMN COVER 1
	4 19344G1 VINYL TAPE, 40MM (NOT ILLUSTRATED) 1
	5 608771 RUBBER STRIP, 20MM X 135MM 1
	6 16816G5 RATCHET RIVET, .187" X .550" 2
	7 31539G1 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED) 1
	8
	9 617074 HOUR METER 1
	10 635649 HOUR METER BRACKET 1
	11
	12 608397 HORN PLATE 1
	13 17318G1 MOMENTARY SWITCH 1
	14
	15 604196 HORN ASSEMBLY 1
	16 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 1
	17 601476 LOCK NUT, M6 - 1 1
	1 645208 ACCESSORY HARNESS 1
	2 01072G01 CABLE CLIP (NOT ILLUSTRATED) AR
	3 17618G1 NYLON CLAMP, 8" LG AR
	4
	5 71078G01 12V POWER OUTLET 1
	6 600543 BUTTON HEAD TORX SCREW, M4 - .75 X 12MM LG 2
	7 602053 LOCK NUT, M4 - .7 2
	8 639384 USB PORT HOUSING ASSEMBLY (INCLUDES ITEMS 9 - 10) 1
	9 639383 USB PORT HOUSING 1
	10 639382 USB PORT LID 1
	11
	12 638233 USB ELECTRONICS 1
	13 17618G1 NYLON CLAMP, 7" LG AR
	14 645210 USB HARNESS 1

	SP_647697_BODY_JAN2016.pdf
	1 645759G01XX COWL WITH LIGHTS (See COLOR CODES in HOW TO USE Section) 1
	2 645759G00XX COWL WITHOUT LIGHTS (See COLOR CODES in HOW TO USE Section) 1
	3
	4 601634 FRONT SPLASH GUARD 1
	5 602387 INSTRUMENT PANEL (INCLUDES ITEM 6) 1
	6 602184 SPRING CLIP 4
	7 602388 ACCESS COVER ASSEMBLY (IP) (INCLUDES ITEM 8) 1
	8 602100 U-CLIP 3
	9
	10 606277 BOSS TORX SCREW, M6 - 1 X 25MM LG 4
	11 70200G01 TRUSS HEAD TORX BOLT, 3/8" - 16 X 3/4" LG 2
	12 16816G2 RATCHET RIVET, .25" X .887" 3
	13
	14
	15 600242 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH ONLY) 1
	16 608808 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH AND SOC) 1
	17 608864 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH, SOC AND LIGHT SWITCH) ) 1
	18 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 4
	19 604066 FLAT WASHER, M10 4
	20 600241 BALL HOLDER INSERT (PASSENGER SIDE) 1
	21 600243 BALL HOLDER INSERT (DRIVER SIDE) 1
	22 606405 E-Z-GO NAME PLATE 1
	23 608991 YELLOW REFLECTOR 1
	24
	25
	26
	27 607131 GLOVE BOX (PASSENGER SIDE) 1
	28 607533 GLOVE BOX (DRIVER SIDE) 1
	29
	30
	1 600225 FLOORBOARD 1
	2
	3 16816G2 RATCHET RIVET, .25" X .887" 5
	4 16816G1 RATCHET RIVET, .25" X .680" 2
	5 604066 FLAT WASHER, M10 2
	6 601257 UPPER ROCKER PANEL (DRIVER SIDE) 1
	7 600253 LOWER ROCKER PANEL (DRIVER SIDE) 1
	8 601258 UPPER ROCKER PANEL (PASSENGER SIDE) 1
	9 600257 LOWER ROCKER PANEL (PASSENGER SIDE) 1
	10 649804 BUTTON HEAD TORX SCREW, M8 - 3.5 X 30MM LG 5
	11
	12 603707 FLOORMAT (HORN ATTACHMENT) 1
	13 602020 SOCKET HEAD TORX BOLT, M10 - 1.5 X 50MM LG 2
	14
	15 605277 PEDAL COVER PLATE 1
	16 16816G2 RATCHET RIVET, .25" X .887" 4
	17 601118 FLOORMAT 1
	1 650353G01XX REAR BODY ASSEMBLY WITH LIGHTS (See COLOR CODES in HOW TO USE Section) (INCLUDES ITEMS 2, 3) 1
	2 650311G01XX BODY 1
	3 650254 BAGWELL LINER 1
	4 650353G00XX REAR BODY ASSEMBLY WITHOUT LIGHTS (See COLOR CODES in HOW TO USE Section) (INCLUDES ITEMS 3, 5) 1
	5 650311G00XX BODY 1
	6
	7 607859 RXV DECAL 1
	8 610521 E-Z-GO FREEDOM DECAL 1
	9 607863 E-Z-GO SHUTTLE 2+2 DECAL 1
	10
	11 650443 ACCESS COVER 1
	12 602409 BARREL CLIP, M6 - 1 4
	13 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 4
	14 601621 REAR SPLASH GUARD (DRIVER SIDE) 1
	15 601622 REAR SPLASH GUARD (PASSENGER SIDE) 1
	16 601921 FRONT SEAT SUPPORT ASSEMBLY 1
	17 602558 SEAT HINGE PLATE 1
	18 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 2
	19 16816G2 RATCHET RIVET, .25" X .887" 4
	20 610855 REAR BUMPER 1
	21 605957 BOSS TORX SCREW, M8 - 1 X 30MM LG 2
	22 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	23 604066 FLAT WASHER, M10 2
	24 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 1
	25 639807G01 SCUFF GUARD (DRIVER SIDE) 1
	26 639807G02 SCUFF GUARD (PASSENGER SIDE) 1
	27 16816G5 RATCHET RIVET, .187" X .550" 3
	28 71316G01 HOLE PLUG 1
	29 608993 SIDE REFLECTOR (RED) (DRIVER SIDE) 1
	30 608996 SIDE REFLECTOR (RED) (PASSENGER SIDE) 1
	31 625246 REAR REFLEX REFLECTOR (RED) (DRIVER SIDE) 1
	32 625244 REAR REFLEX REFLECTOR (RED) (PASSENGER SIDE) 1
	33
	34 649804 BUTTON HEAD TORX SCREW, M8 - 3.5 X 30MM LG 4
	35 604066 FLAT WASHER, M10 4
	1 603846 SIDE BASKET (DRIVER SIDE) 1
	2 603702 SIDE BASKET (PASSENGER SIDE) 1
	3
	4
	5 643098 BEVERAGE COOLER KIT (DRIVER SIDE) (INCLUDES ITEMS 7 - 13) 1
	6 643096 BEVERAGE COOLER KIT (PASSENGER SIDE) (INCLUDES ITEMS 7 - 12 AND 14) 1
	7 601366 BEVERAGE COOLER 1
	8 614974 TORQUE NUT, M10 - 1.5 1
	9 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 1
	10 608520 FLAT WASHER, M10 4
	11 606274 FLANGED HEX NUT, M10 - 1.25 3
	12 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	13 643097 MOUNTING BRACKET (DRIVER SIDE) 1
	14 643095 MOUNTING BRACKET (PASSENGER SIDE) 1
	15
	16
	17
	18 614179 SAND BOTTLE KIT (INCLUDES ITEMS 19 - 23) 1
	19 600612 SAND BOTTLE 1
	20 28660G01 SAND BOTTLE HOLDER 1
	21 603800 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50MM LG 1
	22 16816G2 RATCHET RIVET, .25" X .887" 1
	23 600525 LOCK NUT, M10 - 1.5 1
	1 643089 DIVOT REPAIR KIT (DRIVER SIDE) (INCLUDES ITEMS 3 - 12) 1
	2 643090 DIVOT REPAIR KIT (PASSENGER SIDE) (INCLUDES ITEMS 3 - 11 AND 13) 1
	3 605702 DIVOT REPAIR BUCKET ASSEMBLY (INCLUDES ITEMS 4, 5) 1
	4 607635 DIVOT REPAIR BUCKET (TOP) 1
	5 607881 DIVOT REPAIR BUCKET (BOTTOM) 1
	6 74848G01 SCOOP 1
	7 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	8 608520 FLAT WASHER, M10 4
	9 606274 FLANGED HEX NUT, M10 - 1.25 3
	10 614974 TORQUE NUT, M10 - 1.5 1
	11 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 1
	12 646347G01 MOUNTING BRACKET (DRIVER SIDE) 1
	13 646347G02 MOUNTING BRACKET (PASSENGER SIDE) 1
	14
	15 643092 CLUB AND BALL WASHER KIT (DRIVER SIDE) (INCLUDES ITEMS 17 - 27) 1
	16 643094 CLUB AND BALL WASHER KIT (PASSENGER SIDE) (INCLUDES ITEMS 17 - 26 AND 28) 1
	17 603836 CLUB AND BALL WASHER 1
	18 604384 CLUB AND BALL WASHER PLATE 1
	19 606274 FLANGED HEX NUT, M10 - 1.25 3
	20 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	21 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 5
	22 608732 PAN HEAD PHILLIPS SCREW, M8 5
	23 608520 FLAT WASHER, M10 4
	24 600525 LOCK NUT, M10 - 1.5 4
	25 608747 FLAT WASHER, M6 X 1.5 5
	26 614974 TORQUE NUT, M10 - 1.5 1
	27 643091 MOUNTING BRACKET (DRIVER SIDE) 1
	28 643093 MOUNTING BRACKET (PASSENGER SIDE) 1
	1 609308 MESSAGE HOLDER (SINGLE) 1
	2 609092 MESSAGE HOLDER (DOUBLE) 1
	3
	4 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 5 - 11) 1
	5 14736G2 RAKE HANDLE 1
	6 14737G1 RAKE 1
	7 14934G1 SPACER 1
	8 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG 1
	9 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	10 11027G2 LOCK NUT, 1/4" - 20 2
	11 25885G01 RAKE HOLDER 1
	1 646547 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 41) 1
	2 646557 TOP RACK ASSEMBLY (INCLUDES ITEMS 3 - 18) 1
	3 646556 TOP MOUNT RACK 1
	4 608939 UNDER MOUNT BRACKET 1
	5 75337G01 KNOB, 5/16" - 18 1
	6 00724G5 ELEVATOR BOLT, 5/16" - 18 X 2" LG 1
	7 17641G1 STRAP (FOUR BAG RACK) 2
	8 16920G1 STRAP RETAINER ASSEMBLY 2
	9 17226G1 RIVET, .255" X .246" 4
	10 15058G1 RIVET (ALUMINUM), .191"X .183" 4
	11 16610G1 ANCHOR PLATE 2
	12 14643G3 VINYL EXTRUSION 2
	13 16935G1 TEE NUT 4
	14 19859G1 TUBE CAP, 3/4" SQ 2
	15 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 2
	16 14382G7 STRIP (NOISE SUPPRESSOR) (NOT ILLUSTRATED) 2
	17 00567G8 LOCK WASHER (EXTERNAL TOOTH TYPE), 5/16" 1
	18 14134G2 SPACER, .80" X .76 O.D. 1
	19 647152 BOTTOM RACK ASSEMBLY (INCLUDES ITEMS 20 - 39) 1
	20 * LOWER MOUNT 1
	21 * FOUR BAG BOTTOM ASSEMBLY 1
	22 * LATCH ASSEMBLY 1
	23 * KNOB, 5/16" - 18 1
	24 * VINYL SHRINK TUBING (NOT ILLUSTRATED) 1
	25 * CLEVIS PIN, 3/8" X 1.25" 2
	26 * CLEVIS PIN, 5/16" X .625" 2
	27 * CLEVIS PIN, 5/16" X 1.25" 1
	28 * FLAT WASHER, 3/8" 2
	29 * FLAT WASHER, 5/16" 3
	30 * CAP NUT (BLACK), 3/8" 2
	31 * CAP NUT (PLASTIC), 5/16" 3
	32 * BRACE 2
	33 * NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 1
	34 * RUBBER BUMPER 2
	35 * FLAT WASHER, #10 2
	36 * RIVET, 3/16 X 13/16" 2
	37 * RETAINER ROD 1
	38 * WARNING LABEL 1
	39 * LOCK WASHER, 5/16" 1
	40 28129G01 CAP NUT (PLASTIC), 5/16" 1
	41 17651G2 CLEVIS PIN, 5/16" X 1.25" 1
	1 639811 FRONT FASCIA 1
	2 604066 FLAT WASHER, M10 4
	3 600525 LOCK NUT, M10 - 1.5 2
	4 641628 BUMPER ATTACHMENT BRACKET 1
	5 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	6 646348 THREAD FORMING SCREW, 1/4" - 20 X 1" LG 1
	7 646345 FLAT WASHER, 1/4" 1
	8
	9
	10 603725 ASHTRAY 1
	11 644117 CUP HOLDER ASSEMBLY (INCLUDES ITEMS 12 - 14) 1
	12 640706 CENTER CONSOLE 1
	13 608522 WARNING LABEL 1
	14 71364G02 J-TYPE SPEED NUT, #8 4
	15
	16
	17 638348G01 CENTER COMPARTMENT 1
	18 638348G02 CENTER COMPARTMENT (OPENING FOR 12V) 1
	19 638348G03 CENTER COMPARTMENT (OPENING FOR USB) 1
	20 638348G04 CENTER COMPARTMENT (OPENING FOR 12V AND USB) 1
	21 608290 PAN HEAD PHILLIPS SCREW, #10 - 16 X 3/4" LG 4
	22 71597G01 SELF THREADING NUT, .226" 3
	23
	24 608528 WARNING LABEL (FREEDOM VEHICLES) 1
	25 612194 WARNING LABEL 1
	26 647213 ANTI-ROLLBACK LABEL 1

	SP_647697_BRAKES_AUG_2016.pdf
	1 638118 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 40) 1
	2 * BRAKE ARM MOUNT 1
	3 * SOCKET HEAD BOLT, M5 - .8 X 15MM LG 1
	4 * SOCKET HEAD BOLT, M4 - .7 X 10MM LG 1
	5 * SPACER (TORSION SPRING) 1
	6 * TORSION SPRING, 4.5MM DIA 1
	7 * FLANGED BUSHING, 16MM X 12MM 4
	8 * BUSH SLEEVE (SPLIT), 8MM X 12MM 1
	9 604459 CABLE PULL CLIP 1
	10 604458 EQUALIZER 1
	11 601835 E-RING, 8MM 4
	12 601895 CLEVIS PIN, 8MM X 27MM 1
	13 601894 CLEVIS PIN, 8MM X 21.5MM 2
	14 * FLANGED BUSHING, 16MM X 12MM 1
	15 * BALL STUD, 6MM DIA 1
	16 * MULTI LATCH CAM 1
	17 604097 REBOUND BUMPER 2
	18 609226 BRACKET 1
	19 * BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 2
	20 * SPIROL PIN, 5MM X 30MM 3
	21 600683 SPIROL PIN (HEAVY DUTY), 4MM X 26MM 4
	22 * LOCK WASHER, 6MM 4
	23 * PEDAL (BLACK) 1
	24 * FLANGED BUSH (PLASTIC), 8MM 3
	25 * COMPRESSION SPRING 1
	26 * LATCH RELEASE PIN 1
	27 * COMPRESSION SPRING, ENGAGE 1
	28 * ROLL PIN, 5MM X 16MM 1
	29 * FLAT WASHER, M4 1
	30 * PARK BRAKE PUSHROD 1
	31 * CLEVIS PIN, 8MM X 45MM 1
	32 626156 PARK BRAKE PAD 1
	33 * SOLID PIN, 4MM X 57MM 1
	34 610471 BRAKE PEDAL COVER 1
	35 610635 PARK BRAKE PEDAL COVER 1
	36 * LATCH RATCHET 2
	37 613231 FLANGED HEX HEAD BOLT, M6 - 1 X 20MM LG 2
	38 * PIVOT SHAFT 1
	39 626146 BRAKE CABLE ARM 1
	40 606265 FLANGED HEX HEAD BOLT, M6 - 1 X 12MM LG 1
	1 611373 BRAKE CABLE (DRIVER SIDE) 1
	2 612519 BRAKE CABLE (PASSENGER SIDE) 1
	3 605254 SOCKET HEAD BOLT, M8 - 1.25 X 90MM LG 4
	4 10386G3 CLEVIS PIN, 5/16" X .940" 1
	5 10387G3 COTTER PIN, .094" X 3/4" LG 1
	6 605688 BRAKE PEDAL COVER 1
	7 600543 BUTTON HEAD TORX BOLT, M4 - .75 X 12MM LG 2
	8 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) AR
	9
	10
	11
	12 607605 SWITCH 1
	1 612189 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 9) 1
	2 612211 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 10) 1
	3 612411 BRAKE SHOE, LEADING 1
	4 612412 BRAKE SHOE, TRAILING 1
	5 612413 DUST COVER 1
	6 612415 BRAKE SPRING, TOP 1
	7 612414 BRAKE SPRING, BOTTOM 1
	8 612416 SHOE CLAMP 2
	9 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	10 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	11
	12
	13 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 4
	14 15126G1 LOCK NUT, 5/16" - 24 4
	15
	16 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 17, 18) 1
	17 20947G1 BRAKE DRUM 1
	18 19862G2 LUG BOLT, 1/2" - 20 X 1.718" LG 4
	19
	20
	21 21809G1 FLAT WASHER (INNER WHEEL RIM), 1.31" O.D. X .98" I.D 1
	22 606945 FLAT WASHER (BRAKE DRUM), 1.75" O.D. X .886" I.D 1
	23
	24 10387G1 COTTER PIN, 5/32" X 1 3/4" LG. 1
	25 652248 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	26 652249 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	SP_647697_REAR AXLE_NOV2017.pdf
	1 670468 REAR AXLE, 11.47:1 (INCLUDES ITEMS 2 - 62) 1
	2 639859 AXLE CASE LEFT COMPLETE (INCLUDES ITEMS 3 - 11, 23) 1
	3 665887 GOVERNOR GEAR 1
	4 639689 GOVERNOR SLEEVE 1
	5 607904 FLAT WASHER 2
	6
	7 639698 GOVERNOR GEAR SHAFT 1
	8 639707 GOVERNOR SHAFT 1
	9 639736 FLAT WASHER, 6MM 2
	10 607911 OIL SEAL, 6 X 10 X 2.5 MM 1
	11 607913 RETAINING RING E5 1
	12 639738 OIL SEAL, 24 X 40 X 9MM 2
	13 26818G01 STEEL BALL 1
	14 26819G01 SPRING 1
	15 26831G01 GASKET, 10 1
	16 26820G01 FLANGED HEX HEAD BOLT, M10 - 1.25 X 12MM LG 1
	17 639865 AXLE CASE RIGHT COMPLETE (INCLUDES ITEMS 12, 18 - 22) 1
	18 639746 SELECT SHAFT 1
	19 607915 OIL SEAL, 13 X 22 X 5MM 1
	20 607916 SNAP RING, 13MM 1
	21 607917 SPACER, 13 X 1MM 1
	22 640093 OIL SEAL, 28 X 47 X 9MM 1
	23 607919 AIR BREATHER 1
	24 639747 OIL DRAIN PLUG 2
	25 639748 GASKET, 14MM 2
	26 26785G01 BALL BEARING (6204) 2
	27 665888 GOVERNOR GEAR, 34 1
	28 607920 PIN, 6 X 12L 1
	29 639750 INPUT SHAFT 1
	30 607922 BALL BEARING (62/28) 1
	31 639868 BALL BEARING (TMB202) 2
	32 639755 COUNTER SHAFT 1
	33 640744 BALL BEARING (6006) 1
	34 639758 GEAR, 34 1
	35 639869 KNOCK PIPE 2
	36 639760 BALL BEARING (6304) 2
	37 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG 1
	38 639769 GEAR, 17 1
	39 28689G01 COLLAR, 24 X 7.5MM 1
	40 639771 GEAR, 52 1
	41 670697 CENTER SHAFT 1
	42 639774 CLUTCH PIN 1
	43 670696 GEAR, 61 1
	44 639797 SPACER, 20 X 2MM 2
	45 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 33, 46, 48 AND 49) 1
	46 639800 DIFFERENTIAL PAIR GEAR 1
	47 26808G01 HEX HEAD BOLT, M10 - 1.25 X 26 MM LG 6
	48 28723G01 DIFFERENTIAL SHAFT 1
	49 28697G01 SPRING PIN, 4 X 40L 1
	50 639801 BALL BEARING (6007) 1
	51 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 50). 1
	52 607938 CASTLED NUT, M22 - 1.5 2
	53 639876 AXLE SHAFT LEFT COMPLETE (INCLUDES ITEM 55) 1
	54 639881 AXLE SHAFT RIGHT COMPLETE (INCLUDES ITEM 55) 1
	55 639836 BALL BEARING (6205DD) 2
	56 607939 AXLE CASE LEFT COMPLETE 1
	57 607940 AXLE CASE RIGHT COMPLETE 1
	58 26814G01 SNAP RING, 52MM 2
	59 639839 FLANGED HEX HEAD BOLT, M8 - 1.25 X 60MM LG 9
	60 639840 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 10
	61 639844 SHIFT SHAFT COMPLETE 1
	62 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 45, 47 AND 51) 1

	SP_647697_BODY_APRIL 2018.pdf
	1 645759G01XX COWL WITH LIGHTS (See COLOR CODES in HOW TO USE Section) 1
	2 645759G00XX COWL WITHOUT LIGHTS (See COLOR CODES in HOW TO USE Section) 1
	3
	4 601634 FRONT SPLASH GUARD 1
	5 602387 INSTRUMENT PANEL (INCLUDES ITEM 6) 1
	6 602184 SPRING CLIP 4
	7 602388 ACCESS COVER ASSEMBLY (IP) (INCLUDES ITEM 8) 1
	8 602100 U-CLIP 3
	9
	10 649803 PAN HEAD TORX SCREW, M6 - 2.65 X 25MM LG 4
	11 70200G01 TRUSS HEAD TORX BOLT, 3/8" - 16 X 3/4" LG 2
	12 16816G2 RATCHET RIVET, .25" X .887" 3
	13
	14
	15 600242 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH ONLY) 1
	16 608808 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH AND SOC) 1
	17 608864 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH, SOC AND LIGHT SWITCH) 1
	18 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 4
	19 604066 FLAT WASHER, M10 4
	20 600241 BALL HOLDER INSERT (PASSENGER SIDE) 1
	21 600243 BALL HOLDER INSERT (DRIVER SIDE) 1
	22 606405 E-Z-GO NAME PLATE 1
	23 608991 YELLOW REFLECTOR 1
	24
	25
	26
	27 607131 GLOVE BOX (PASSENGER SIDE) 1
	28 607533 GLOVE BOX (DRIVER SIDE) 1
	29
	30
	1 600225 FLOORBOARD 1
	2
	3 16816G2 RATCHET RIVET, .25" X .887" 5
	4 16816G1 RATCHET RIVET, .25" X .680" 2
	5 604066 FLAT WASHER, M10 2
	6 601257 UPPER ROCKER PANEL (DRIVER SIDE) 1
	7 600253 LOWER ROCKER PANEL (DRIVER SIDE) 1
	8 601258 UPPER ROCKER PANEL (PASSENGER SIDE) 1
	9 600257 LOWER ROCKER PANEL (PASSENGER SIDE) 1
	10 649804 BUTTON HEAD TORX SCREW, M8 - 3.5 X 30MM LG 5
	11
	12 603707 FLOORMAT (HORN ATTACHMENT) 1
	13 602020 SOCKET HEAD TORX BOLT, M10 - 1.5 X 50MM LG 2
	14
	15 605277 PEDAL COVER PLATE 1
	16 16816G2 RATCHET RIVET, .25" X .887" 4
	17 601118 FLOORMAT 1
	1 650353G01XX REAR BODY ASSEMBLY WITH LIGHTS (See COLOR CODES in HOW TO USE Section) (INCLUDES ITEMS 2, 3) 1
	2 650311G01XX BODY 1
	3 650254 BAGWELL LINER 1
	4 650353G00XX REAR BODY ASSEMBLY WITHOUT LIGHTS (See COLOR CODES in HOW TO USE Section) (INCLUDES ITEMS 3, 5) 1
	5 650311G00XX BODY 1
	6
	7 607859 RXV DECAL 1
	8 610521 E-Z-GO FREEDOM DECAL 1
	9 607863 E-Z-GO SHUTTLE 2+2 DECAL 1
	10
	11 650443 ACCESS COVER 1
	12 602409 BARREL CLIP, M6 - 1 4
	13 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 4
	14 601621 REAR SPLASH GUARD (DRIVER SIDE) 1
	15 601622 REAR SPLASH GUARD (PASSENGER SIDE) 1
	16 601921 FRONT SEAT SUPPORT ASSEMBLY 1
	17 602558 SEAT HINGE PLATE 1
	18 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 2
	19 16816G2 RATCHET RIVET, .25" X .887" 4
	20 610855 REAR BUMPER 1
	21 649804 BUTTON HEAD TORX SCREW, M8 - 3.50 X 30MM LG 2
	22 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	23 604066 FLAT WASHER, M10 2
	24 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 1
	25 639807G01 SCUFF GUARD (DRIVER SIDE) 1
	26 639807G02 SCUFF GUARD (PASSENGER SIDE) 1
	27 16816G5 RATCHET RIVET, .187" X .550" 3
	28 71316G01 HOLE PLUG 1
	29 608993 SIDE REFLECTOR (RED) (DRIVER SIDE) 1
	30 608996 SIDE REFLECTOR (RED) (PASSENGER SIDE) 1
	31 625246 REAR REFLEX REFLECTOR (RED) (DRIVER SIDE) 1
	32 625244 REAR REFLEX REFLECTOR (RED) (PASSENGER SIDE) 1
	33
	34 649804 BUTTON HEAD TORX SCREW, M8 - 3.5 X 30MM LG 4
	35 604066 FLAT WASHER, M10 4
	1 603846 SIDE BASKET (DRIVER SIDE) 1
	2 603702 SIDE BASKET (PASSENGER SIDE) 1
	3 643098 BEVERAGE COOLER KIT (DRIVER SIDE) (INCLUDES ITEMS 5 - 11) (FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017) 1
	4 643096 BEVERAGE COOLER KIT (PASSENGER SIDE) (INCLUDES ITEMS 5 - 10, 12) (FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017) 1
	5 601366 BEVERAGE COOLER 1
	6 614974 TORQUE NUT, M10 - 1.5 1
	7 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 1
	8 608520 FLAT WASHER, M10 4
	9 606274 FLANGED HEX NUT, M10 - 1.25 3
	10 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	11 643097 MOUNTING BRACKET (DRIVER SIDE) 1
	12 643095 MOUNTING BRACKET (PASSENGER SIDE) 1
	13 659159 BEVERAGE COOLER KIT (DRIVER SIDE) (INCLUDES ITEMS 15 - 19) (FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) 1
	14 659157 BEVERAGE COOLER KIT (PASSENGER SIDE) (INCLUDES ITEMS 15 - 18, 20) (FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) 1
	15 658503 BEVERAGE COOLER 1
	16 * TRUSS HEAD PHILLIPS SCREW, 1/4" - 20 X 1.25" LG 4
	17 * FLAT WASHER, 1/4" 4
	18 * LOCK NUT, 1/4" - 20 4
	19 658504 MOUNTING BRACKET (DRIVER SIDE) 1
	20 658505 MOUNTING BRACKET (PASSENGER SIDE) 1
	21
	22 614179 SAND BOTTLE KIT (INCLUDES ITEMS 23 - 27) 1
	23 600612 SAND BOTTLE 1
	24 28660G01 SAND BOTTLE HOLDER 1
	25 603800 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50MM LG 1
	26 16816G2 RATCHET RIVET, .25" X .887" 1
	27 600525 LOCK NUT, M10 - 1.5 1
	1 609308 MESSAGE HOLDER (SINGLE) 1
	2 609092 MESSAGE HOLDER (DOUBLE) 1
	3
	4 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 5 - 11) 1
	5 14736G2 RAKE HANDLE 1
	6 14737G1 RAKE 1
	7 14934G1 SPACER 1
	8 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG 1
	9 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	10 11027G2 LOCK NUT, 1/4" - 20 2
	11 25885G01 RAKE HOLDER 1
	1 646547 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 41) 1
	2 646557 TOP RACK ASSEMBLY (INCLUDES ITEMS 3 - 18) 1
	3 646556 TOP MOUNT RACK 1
	4 608939 UNDER MOUNT BRACKET 1
	5 75337G01 KNOB, 5/16" - 18 1
	6 00724G5 ELEVATOR BOLT, 5/16" - 18 X 2" LG 1
	7 17641G1 STRAP (FOUR BAG RACK) 2
	8 16920G1 STRAP RETAINER ASSEMBLY 2
	9 17226G1 RIVET, .255" X .246" 4
	10 15058G1 RIVET (ALUMINUM), .191"X .183" 4
	11 16610G1 ANCHOR PLATE 2
	12 14643G3 VINYL EXTRUSION 2
	13 16935G1 TEE NUT 4
	14 19859G1 TUBE CAP, 3/4" SQ 2
	15 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 2
	16 14382G7 STRIP (NOISE SUPPRESSOR) (NOT ILLUSTRATED) 2
	17 00567G8 LOCK WASHER (EXTERNAL TOOTH TYPE), 5/16" 1
	18 14134G2 SPACER, .80" X .76 O.D. 1
	19 647152 BOTTOM RACK ASSEMBLY (INCLUDES ITEMS 20 - 39) 1
	20 * LOWER MOUNT 1
	21 * FOUR BAG BOTTOM ASSEMBLY 1
	22 * LATCH ASSEMBLY 1
	23 * KNOB, 5/16" - 18 1
	24 * VINYL SHRINK TUBING (NOT ILLUSTRATED) 1
	25 * CLEVIS PIN, 3/8" X 1.25" 2
	26 * CLEVIS PIN, 5/16" X .625" 2
	27 * CLEVIS PIN, 5/16" X 1.25" 1
	28 * FLAT WASHER, 3/8" 2
	29 * FLAT WASHER, 5/16" 3
	30 * CAP NUT (BLACK), 3/8" 2
	31 * CAP NUT (PLASTIC), 5/16" 3
	32 * BRACE 2
	33 * NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 1
	34 * RUBBER BUMPER 2
	35 * FLAT WASHER, #10 2
	36 * RIVET, 3/16 X 13/16" 2
	37 * RETAINER ROD 1
	38 * WARNING LABEL 1
	39 * LOCK WASHER, 5/16" 1
	40 28129G01 CAP NUT (PLASTIC), 5/16" 1
	41 17651G2 CLEVIS PIN, 5/16" X 1.25" 1
	1 656325 FRONT FASCIA 1
	2 604066 FLAT WASHER, M10 4
	3 600525 LOCK NUT, M10 - 1.5 2
	4 641628 BUMPER ATTACHMENT BRACKET 1
	5 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	6 646348 THREAD FORMING SCREW, 1/4" - 20 X 1" LG 1
	7 646345 FLAT WASHER, 1/4" 1
	8
	9
	10 603725 ASHTRAY 1
	11 644117 CUP HOLDER ASSEMBLY (INCLUDES ITEMS 12 - 14) 1
	12 640706 CENTER CONSOLE 1
	13 608522 WARNING LABEL 1
	14 71364G02 J-TYPE SPEED NUT, #8 4
	15
	16
	17 638348G01 CENTER COMPARTMENT 1
	18 638348G02 CENTER COMPARTMENT (OPENING FOR 12V) 1
	19 638348G03 CENTER COMPARTMENT (OPENING FOR USB) 1
	20 638348G04 CENTER COMPARTMENT (OPENING FOR 12V AND USB) 1
	21 608290 PAN HEAD PHILLIPS SCREW, #10 - 16 X 3/4" LG 4
	22 71597G01 SELF THREADING NUT, .226" 3
	23
	24 608528 WARNING LABEL (FREEDOM VEHICLES) 1
	25 612194 WARNING LABEL 1
	26 647213 ANTI-ROLLBACK LABEL 1
	1 664388 SAND BUCKET KIT (DRIVER SIDE) (INCLUDES ITEMS 3, 5 - 7) (FLEET AND FREEDOM) 1
	2 664400 SAND BUCKET KIT (PASSENGER SIDE) (INCLUDES ITEMS 4 - 7) (FLEET AND FREEDOM) 1
	3 658504 BRACKET 1
	4 658505 BRACKET 1
	5 662248 SAND BUCKET 1
	6 74848G01 SCOOP 1
	7 659156 HARDWARE KIT (INCLUDES ITEMS 8 - 10) 1
	8 * TRUSS HEAD TORX BOLTS, M6 - 1 X 30MM LG 4
	9 * FLAT WASHERS, M6 - 30 4
	10 * HEX LOCK NUTS, M6 - 1 4
	11
	12
	13
	14
	15 643092 CLUB AND BALL WASHER KIT (DRIVER SIDE) (INCLUDES ITEMS 17 - 27) 1
	16 643094 CLUB AND BALL WASHER KIT (PASSENGER SIDE) (INCLUDES ITEMS 17 - 26, 28) 1
	17 603836 CLUB AND BALL WASHER 1
	18 604384 CLUB AND BALL WASHER PLATE 1
	19 606274 FLANGED HEX NUT, M10 - 1.25 3
	20 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	21 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 5
	22 608732 PAN HEAD PHILLIPS SCREW, M8 5
	23 608520 FLAT WASHER, M10 4
	24 600525 LOCK NUT, M10 - 1.5 4
	25 608747 FLAT WASHER, M6 X 1.5 5
	26 614974 TORQUE NUT, M10 - 1.5 1
	27 643091 MOUNTING BRACKET (DRIVER SIDE) 1
	28 643093 MOUNTING BRACKET (PASSENGER SIDE) 1

	SP_647697_BODY_OCT 2018.pdf
	1 645759G01XX COWL WITH LIGHTS (See COLOR CODES in HOW TO USE Section) 1
	2 645759G00XX COWL WITHOUT LIGHTS (See COLOR CODES in HOW TO USE Section) 1
	3
	4 601634 FRONT SPLASH GUARD 1
	5 602387 INSTRUMENT PANEL (INCLUDES ITEM 6) 1
	6 602184 SPRING CLIP 4
	7 602388 ACCESS COVER ASSEMBLY (IP) (INCLUDES ITEM 8) 1
	8 602100 U-CLIP 3
	9
	10 649803 PAN HEAD TORX SCREW, M6 - 2.65 X 25MM LG 4
	11 70200G01 TRUSS HEAD TORX BOLT, 3/8" - 16 X 3/4" LG 2
	12 16816G2 RATCHET RIVET, .25" X .887" 3
	13
	14
	15 600242 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH ONLY) 1
	16 608808 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH AND SOC) 1
	17 608864 INSTRUMENT PANEL TRIM (OPENING FOR KEY SWITCH, SOC AND LIGHT SWITCH) 1
	18 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 4
	19 604066 FLAT WASHER, M10 4
	20 600241 BALL HOLDER INSERT (PASSENGER SIDE) 1
	21 600243 BALL HOLDER INSERT (DRIVER SIDE) 1
	22 606405 E-Z-GO NAME PLATE 1
	23 608991 YELLOW REFLECTOR 1
	24
	25
	26
	27 607131 GLOVE BOX (PASSENGER SIDE) 1
	28 607533 GLOVE BOX (DRIVER SIDE) 1
	29
	30
	1 600225 FLOORBOARD 1
	2
	3 16816G2 RATCHET RIVET, .25" X .887" 5
	4 16816G1 RATCHET RIVET, .25" X .680" 2
	5 604066 FLAT WASHER, M10 2
	6 601257 UPPER ROCKER PANEL (DRIVER SIDE) 1
	7 600253 LOWER ROCKER PANEL (DRIVER SIDE) 1
	8 601258 UPPER ROCKER PANEL (PASSENGER SIDE) 1
	9 600257 LOWER ROCKER PANEL (PASSENGER SIDE) 1
	10 649804 BUTTON HEAD TORX SCREW, M8 - 3.5 X 30MM LG 5
	11
	12 603707 FLOORMAT (HORN ATTACHMENT) 1
	13 602020 SOCKET HEAD TORX BOLT, M10 - 1.5 X 50MM LG 2
	14
	15 605277 PEDAL COVER PLATE 1
	16 16816G2 RATCHET RIVET, .25" X .887" 4
	17 601118 FLOORMAT 1
	1 650353G01XX REAR BODY ASSEMBLY WITH LIGHTS (See COLOR CODES in HOW TO USE Section) (INCLUDES ITEMS 2, 3) 1
	2 650311G01XX BODY 1
	3 650254 BAGWELL LINER 1
	4 650353G00XX REAR BODY ASSEMBLY WITHOUT LIGHTS (See COLOR CODES in HOW TO USE Section) (INCLUDES ITEMS 3, 5) 1
	5 650311G00XX BODY 1
	6
	7 607859 RXV DECAL 1
	8 610521 E-Z-GO FREEDOM DECAL 1
	9 607863 E-Z-GO SHUTTLE 2+2 DECAL 1
	10
	11 650443 ACCESS COVER 1
	12 602409 BARREL CLIP, M6 - 1 4
	13 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 4
	14 601621 REAR SPLASH GUARD (DRIVER SIDE) 1
	15 601622 REAR SPLASH GUARD (PASSENGER SIDE) 1
	16 601921 FRONT SEAT SUPPORT ASSEMBLY 1
	17 602558 SEAT HINGE PLATE 1
	18 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 2
	19 16816G2 RATCHET RIVET, .25" X .887" 4
	20 610855 REAR BUMPER 1
	21 649804 BUTTON HEAD TORX SCREW, M8 - 3.50 X 30MM LG 2
	22 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	23 604066 FLAT WASHER, M10 2
	24 602572 PAN HEAD TAPTITE BOLT, M10 - 1.5 X 25MM LG 1
	25 639807G01 SCUFF GUARD (DRIVER SIDE) 1
	26 639807G02 SCUFF GUARD (PASSENGER SIDE) 1
	27 16816G5 RATCHET RIVET, .187" X .550" 3
	28 71316G01 HOLE PLUG 1
	29 608993 SIDE REFLECTOR (RED) (DRIVER SIDE) 1
	30 608996 SIDE REFLECTOR (RED) (PASSENGER SIDE) 1
	31 625246 REAR REFLEX REFLECTOR (RED) (DRIVER SIDE) 1
	32 625244 REAR REFLEX REFLECTOR (RED) (PASSENGER SIDE) 1
	33
	34 649804 BUTTON HEAD TORX SCREW, M8 - 3.5 X 30MM LG 4
	35 604066 FLAT WASHER, M10 4
	1 603846 SIDE BASKET (DRIVER SIDE) 1
	2 603702 SIDE BASKET (PASSENGER SIDE) 1
	3 643098 BEVERAGE COOLER KIT (DRIVER SIDE) (INCLUDES ITEMS 5 - 11) (FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017) 1
	4 643096 BEVERAGE COOLER KIT (PASSENGER SIDE) (INCLUDES ITEMS 5 - 10, 12) (FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017) 1
	5 601366 BEVERAGE COOLER 1
	6 614974 TORQUE NUT, M10 - 1.5 1
	7 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 1
	8 608520 FLAT WASHER, M10 4
	9 606274 FLANGED HEX NUT, M10 - 1.25 3
	10 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	11 643097 MOUNTING BRACKET (DRIVER SIDE) 1
	12 643095 MOUNTING BRACKET (PASSENGER SIDE) 1
	13 659159 BEVERAGE COOLER KIT (DRIVER SIDE) (INCLUDES ITEMS 15 - 19) (FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) 1
	14 659157 BEVERAGE COOLER KIT (PASSENGER SIDE) (INCLUDES ITEMS 15 - 18, 20) (FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) 1
	15 658503 BEVERAGE COOLER 1
	16 * TRUSS HEAD PHILLIPS SCREW, 1/4" - 20 X 1.25" LG 4
	17 * FLAT WASHER, 1/4" 4
	18 * LOCK NUT, 1/4" - 20 4
	19 658504 MOUNTING BRACKET (DRIVER SIDE) 1
	20 658505 MOUNTING BRACKET (PASSENGER SIDE) 1
	21
	22 614179 SAND BOTTLE KIT (INCLUDES ITEMS 23 - 27) 1
	23 600612 SAND BOTTLE 1
	24 28660G01 SAND BOTTLE HOLDER 1
	25 603800 FLANGED HEX HEAD BOLT, M10 - 1.5 X 50MM LG 1
	26 16816G2 RATCHET RIVET, .25" X .887" 1
	27 600525 LOCK NUT, M10 - 1.5 1
	1 609308 MESSAGE HOLDER (SINGLE) 1
	2 609092 MESSAGE HOLDER (DOUBLE) 1
	3
	4 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 5 - 11) 1
	5 14736G2 RAKE HANDLE 1
	6 14737G1 RAKE 1
	7 14934G1 SPACER 1
	8 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG 1
	9 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	10 11027G2 LOCK NUT, 1/4" - 20 2
	11 25885G01 RAKE HOLDER 1
	1 646547 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 41) 1
	2 646557 TOP RACK ASSEMBLY (INCLUDES ITEMS 3 - 18) 1
	3 646556 TOP MOUNT RACK 1
	4 608939 UNDER MOUNT BRACKET 1
	5 75337G01 KNOB, 5/16" - 18 1
	6 00724G5 ELEVATOR BOLT, 5/16" - 18 X 2" LG 1
	7 17641G1 STRAP (FOUR BAG RACK) 2
	8 16920G1 STRAP RETAINER ASSEMBLY 2
	9 17226G1 RIVET, .255" X .246" 4
	10 15058G1 RIVET (ALUMINUM), .191"X .183" 4
	11 16610G1 ANCHOR PLATE 2
	12 14643G3 VINYL EXTRUSION 2
	13 16935G1 TEE NUT 4
	14 19859G1 TUBE CAP, 3/4" SQ 2
	15 17618G1 NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 2
	16 14382G7 STRIP (NOISE SUPPRESSOR) (NOT ILLUSTRATED) 2
	17 00567G8 LOCK WASHER (EXTERNAL TOOTH TYPE), 5/16" 1
	18 14134G2 SPACER, .80" X .76 O.D. 1
	19 647152 BOTTOM RACK ASSEMBLY (INCLUDES ITEMS 20 - 39) 1
	20 * LOWER MOUNT 1
	21 * FOUR BAG BOTTOM ASSEMBLY 1
	22 * LATCH ASSEMBLY 1
	23 * KNOB, 5/16" - 18 1
	24 * VINYL SHRINK TUBING (NOT ILLUSTRATED) 1
	25 * CLEVIS PIN, 3/8" X 1.25" 2
	26 * CLEVIS PIN, 5/16" X .625" 2
	27 * CLEVIS PIN, 5/16" X 1.25" 1
	28 * FLAT WASHER, 3/8" 2
	29 * FLAT WASHER, 5/16" 3
	30 * CAP NUT (BLACK), 3/8" 2
	31 * CAP NUT (PLASTIC), 5/16" 3
	32 * BRACE 2
	33 * NYLON CLAMP, 8" LG (NOT ILLUSTRATED) 1
	34 * RUBBER BUMPER 2
	35 * FLAT WASHER, #10 2
	36 * RIVET, 3/16 X 13/16" 2
	37 * RETAINER ROD 1
	38 * WARNING LABEL 1
	39 * LOCK WASHER, 5/16" 1
	40 28129G01 CAP NUT (PLASTIC), 5/16" 1
	41 17651G2 CLEVIS PIN, 5/16" X 1.25" 1
	1 656325 FRONT FASCIA 1
	2 604066 FLAT WASHER, M10 4
	3 600525 LOCK NUT, M10 - 1.5 2
	4 641628 BUMPER ATTACHMENT BRACKET 1
	5 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25MM LG 4
	6 646348 THREAD FORMING SCREW, 1/4" - 20 X 1" LG 1
	7 646345 FLAT WASHER, 1/4" 1
	8
	9
	10 603725 ASHTRAY 1
	11 644117 CUP HOLDER ASSEMBLY (INCLUDES ITEMS 12 - 14) 1
	12 640706 CENTER CONSOLE 1
	13 608522 WARNING LABEL 1
	14 71364G02 J-TYPE SPEED NUT, #8 4
	15
	16
	17 638348G01 CENTER COMPARTMENT 1
	18 638348G02 CENTER COMPARTMENT (OPENING FOR 12V) 1
	19 638348G03 CENTER COMPARTMENT (OPENING FOR USB) 1
	20 638348G04 CENTER COMPARTMENT (OPENING FOR 12V AND USB) 1
	21 608290 PAN HEAD PHILLIPS SCREW, #10 - 16 X 3/4" LG 4
	22 71597G01 SELF THREADING NUT, .226" 3
	23
	24 608528 WARNING LABEL (FREEDOM VEHICLES) 1
	25 612194 WARNING LABEL 1
	26 647213 ANTI-ROLLBACK LABEL 1
	1 689255 BEVERAGE COOLER KIT (INCLUDES ITEMS 2 - 7) (FOR VEHICLES MANUFACTURED FROM OCTOBER 22, 2018) 1
	2 658503 BEVERAGE COOLER 1
	3 689269 HARDWARE KIT (INCLUDES ITEMS 4 - 6)
	4 * TRUSS HEAD BOLT, M6 x 1 3
	5 * FLAT WASHER, M6 x 18 6
	6 * LOCK NUT, M6 x 1 3
	7 689244 BRACKET 1
	1 664388 SAND BUCKET KIT (DRIVER SIDE) (INCLUDES ITEMS 3, 5 - 7) (FLEET AND FREEDOM) (FOR VEHICLES MANUFACTURED BEFORE OCTOBER 22, 2018) 1
	2 664400 SAND BUCKET KIT (PASSENGER SIDE) (INCLUDES ITEMS 4 - 7) (FLEET AND FREEDOM) (FOR VEHICLES MANUFACTURED BEFORE OCTOBER 22, 2018) 1
	3 658504 BRACKET 1
	4 658505 BRACKET 1
	5 662248 SAND BUCKET 1
	6 74848G01 SCOOP 1
	7 659156 HARDWARE KIT (INCLUDES ITEMS 8 - 10) 1
	8 * TRUSS HEAD TORX BOLTS, M6 - 1 X 30MM LG 4
	9 * FLAT WASHERS, M6 - 30 4
	10 * HEX LOCK NUTS, M6 - 1 4
	11
	12
	13
	14
	15 643092 CLUB AND BALL WASHER KIT (DRIVER SIDE) (INCLUDES ITEMS 17 - 27) 1
	16 643094 CLUB AND BALL WASHER KIT (PASSENGER SIDE) (INCLUDES ITEMS 17 - 26, 28) 1
	17 603836 CLUB AND BALL WASHER 1
	18 604384 CLUB AND BALL WASHER PLATE 1
	19 606274 FLANGED HEX NUT, M10 - 1.25 3
	20 606256 FLANGED HEX HEAD BOLT, M10 - 1.25 X 25MM LG 3
	21 600530 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 5
	22 608732 PAN HEAD PHILLIPS SCREW, M8 5
	23 608520 FLAT WASHER, M10 4
	24 600525 LOCK NUT, M10 - 1.5 4
	25 608747 FLAT WASHER, M6 X 1.5 5
	26 614974 TORQUE NUT, M10 - 1.5 1
	27 643091 MOUNTING BRACKET (DRIVER SIDE) 1
	28 643093 MOUNTING BRACKET (PASSENGER SIDE) 1
	1 689254 SAND BUCKET KIT(INCLUDES ITEMS 2 - 5) (FOR VEHICLES MANUFACTURED AFTER OCTOBER 22, 2018) 1
	2 689244 BRACKET 1
	3 662248 SAND BUCKET 1
	4 74848G01 SCOOP 1
	5 689269 HARDWARE KIT (INCLUDES ITEMS 6 - 8)
	6 * TRUSS HEAD BOLT, M6 x 1 3
	7 * FLAT WASHER, M6 x 18 6
	8 * LOCK NUT, M6 x 1 3

	SP_647697_DIRECTION SELECTOR_JAN2019.pdf
	1 608161 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 34) 1
	2 603627 DIRECTION SELECTOR BRACKET 1
	3 608150 DIRECTION SELECTOR SHAFT 1
	4 603700 DIRECTION SELECTOR CAM 1
	5 14390G1 LOCK NUT, 3/8" - 24 1
	6 25664G2 BUSHING, 1/2" X .750" LG 1
	7
	8 72724G01 NEUTRAL LOCK PIN 1
	9 72733G01 COMPRESSION SPRING 1
	10 72729G01 NEUTRAL LOCK LATCH 1
	11 00734G2 LOCK NUT, 1/4" - 28 1
	12 28574G01 EXTENSION SPRING 1
	13 72732G01 BALL STUD, #10 - 32 1
	14 00734G5 LOCK NUT, #10 - 32 1
	15
	16
	17 72736G01 MICRO SWITCH 1
	18 01062G01 ROUND HEAD SCREW, #4 - 40 X 1" LG 2
	19 00559G1 FLAT WASHER, #4 2
	20 00565G1 LOCK WASHER, #4 2
	21 00526G2 HEX NUT, #4 - 40 2
	22
	23
	24
	25
	26
	27
	28
	29 603615 SHIFTER CABLE 1
	30 25727G01 CUP WASHER, 1/4" 4
	31 72735G01 COMPRESSION SPRING 2
	32 632891 PIVOT BRACKET 1
	33 00734G5 LOCK NUT, #10 - 32 1
	34 22754G4 BUSHING (FLIP LOK), .250" 1
	35
	36 601326 BUTTON HEAD TORX BOLT, M6 - 1 X 20MM LG 2
	37 450452 HEX NUT, M6 - 1 2
	38
	39
	40
	41
	42
	43 71205G01 DIRECTION SELECTOR HANDLE 1
	44 01037G02 PAN HEAD TORX SCREW, #10 - 32 X 1/2" LG 1
	45 606421 FLANGED HEX HEAD BOLT, M6 - 1 X 30MM LG 1
	46 450452 HEX NUT, M6 - 1 1
	47
	48 628573 BODY SUPPORT 1
	49 608290 SELF TAPPING SCREW, #10 - 16 X 3/4" LG 2




